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1. Test Laboratory

1.1. Introduction & Accreditation

Telecommunication Technology Labs, CAICT is an ISO/IEC 17025:2005 accredited test laboratory
under NATIONAL VOLUNTARY LABORATORY ACCREDITATION PROGRAM (NVLAP) with lab
code 600118-0 and is also an FCC accredited test laboratory (CN5017), and ISED accredited test
laboratory (CNOO66). The detail accreditation scope can be found on NVLAP website.

1.2. Testing Location

Location 1: CTTL (huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. China 100191

Location 2: CTTL (Shouxiang)
Address: No. 51 Shouxiang Science Building, Xueyuan Road,

Haidian District, Beijing, P. R. China 100191
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1.3. Testing Environment
Normal Temperature:
15-35°C

Relative Humidity: 20-75%

1.4. Project Data
2020-05-12

Testing Start Date:
Testing End Date: 2020-06-30

1.5. Signature
7

R

Dong Yuan
(Prepared this test report)

Al

Zhou Yu
(Reviewed this test report)

Zhao Hui Lin
Deputy Director of the laboratory
(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science
Address /Post: :
Park, Shatin, NT, Hong Kong
Contact: Gong Zhizhou
Email: zhizhou.gong@tcl.com
Telephone: 0086-755-36611722

Fax: 0086-755-36612000-81722

2.2. Manufacturer Information

Company Name: TCL Communication Ltd.
5/F, Building 22E, 22 Science Park East Avenue, Hong Kong Science
Address /Post: )
Park, Shatin, NT, Hong Kong
Contact: Gong Zhizhou
Email: zhizhou.gong@tcl.com
Telephone: 0086-755-36611722

Fax: 0086-755-36612000-81722
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

Description 5G NR/ LTE/WCDMA/GSM Mobile Phone

Model Name T790W,T790Z2

FCCID 2ACCJNO039

Antenna Embedded

Output power 23.96dBm maximum EIRP measured for LTE Band 41
Extreme vol. Limits 3.5VDC to 4.4VDC (nominal: 3.85VDC)

Extreme temp. Tolerance -10°C to +55°C
Note: Components list, please refer to documents of the manufacturer; it is also included in the

original test record of CTTL.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI HW Version SW Version Date of receipt
UT27a 015710000200300 05 6BSEE000 2020-05-12
UT51a 015710000201183 05 6BSEE000 2020-05-12

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE used during the test
AE ID*  Description

AE1 Battery

AE1
Model TLpO43E1
Manufacturer BYD
Capacitance 4360mAh

*AE ID: is used to identify the test sample in the lab internally.
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4. Reference Documents

The following documents listed in this section are referred for testing.

Reference Title Version
FCC Part 24 PERSONAL COMMUNICATIONS SERVICES 10-1-19
Edition
FCC Part 22 PUBLIC MOBILE SERVICES 10-1-19
Edition
FCC Part 27 MISCELLANEOUS  WIRELESS COMMUNICATIONS  10-1-19
SERVICES Edition
FCC Part 90 PRIVATE LAND MOBILE RADIO SERVICES 10-1-19
Edition
ANSI/TIA-603-E Land Mobile FM or PM Communications Equipment 2016
Measurement and Performance Standards
ANSI C63.26 American National Standard for Compliance Testing of 2015

Transmitters Used in Licensed Radio Services
KDB 971168 D01 MEASUREMENT GUIDANCE FOR CERTIFICATION OF v03r01
LICENSED DIGITAL TRANSMITTERS

©Copyright. All rights reserved by CTTL. Page 8 of 275
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5. Laboratory Environment

Semi-anechoic chamber 2 / Fully-anechoic chamber 3 (10 metersx6.7 metersx6.15 meters)
did not exceed following limits along the EMC testing:

Temperature Min. =15 °C, Max. =30 ‘C

Relative humidity Min. = 35 %, Max. = 60 %

Shielding effectiveness > 100 dB

Electrical insulation >2 MQ

Ground system resistance <05 Q

Normalised site attenuation (NSA) <%+ 3.5 dB, 3 m distance

Site voltage standing-wave ratio (Svswr) Between 0 and 6 dB, from 1GHz to 18GHz
Uniformity of field strength Between 0 and 6 dB, from 80 to 3000 MHz
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6. Summary Of Test Result
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LTE Band 7
Items Test Name IS(IZ%J?EI(Q Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 12
Items Test Name Eé??&;g Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 13
Items Test Name E(I:agfjlég Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P

©Copyright. All rights reserved by CTTL.
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LTE Band 25
Items Test Name IS(IZ%J?EI(Q Verdict
1 Output Power 24.232 P
2 Emission Limit 2.1051/24.238 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 24.238 P
6 Band Edge Compliance 24.238 P
7 Conducted Spurious Emission 24.238 P
8 Peak-to-Average Power Ratio 24.232 P
LTE Band 26(814MHz~824MHz)
ltems Test Name Eé%fﬁlg Verdict
1 Output Power 90.635 P
2 Emission Limit 2.1051/90.691 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 2.1049 P
6 Band Edge Compliance 90.691 P
7 Conducted Spurious Emission 90.691 P
LTE Band 26(824MHz~849MHz)
ltems Test Name gggfﬁlg Verdict
1 Output Power 22.913 P
2 Emission Limit 2.1051/22.917 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 22.917 P
6 Band Edge Compliance 22.917 P
7 Conducted Spurious Emission 22.917 P
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LTE Band 41
Items Test Name Ig:(lj%?jl:er; Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 66
ltems Test Name E(ll%fflg Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
LTE Band 71
Items Test Name E(I:agfjlég Verdict
1 Output Power 27.50 P
2 Emission Limit 2.1051/27.53 P
3 Frequency Stability 2.1055 P
4 Occupied Bandwidth 2.1049 P
5 Emission Bandwidth 27.53 P
6 Band Edge Compliance 27.53 P
7 Conducted Spurious Emission 27.53 P
8 Peak-to-Average Power Ratio 27.50 P
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Terms used in Verdict column
Pass. The EUT complies with the essential requirements in the standard.

NP | Not Performed. The test was not performed by CTTL.
NA | Not Applicable. The test was not applicable.

BR | Re-use test data from basic model report.
F Fail. The EUT does not comply with the essential requirements in the standard.

T

Explanation of worst-case configuration
The worst-case scenario for all measurements is based on the conducted output power

measurement investigation results. Output power was measured on QPSK,16QAM and 64QAM
modulations. It was found that QPSK was the worst case. All testing was performed using QPSK
modulations to represent the worst case unless otherwise stated. The test results shown in the

following sections represent the worst case emission.

©Copyright. All rights reserved by CTTL. Page 13 of 275
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7. Test Equipment Utilized

. Series Cal Due | Calibration
NO. Description Type Manufacture
Number Date Interval
Wideband Radio
1 Communication [ CMW500 159082 R&S 2020-12-24 1 year
Tester
2 Spectrum FSU 200030 R&S 2021-06-01 | 1 year
Analyzer
Radio
3 Communication | MT8821C | 6201763159 Anritsu 2020-07-23 1 year
Analyzer
Climate
4 SH-242 93008556 ESPEC 2020-12-21 3 year
Chamber
5 EMI Antenna VULB9163 9163-235 Schwarzbeck | 2020-11-24 1 year
6 EMI Antenna 3117 00058889 ETS-Lindgren | 2020-11-18 1 year
7 EMI Antenna 3117 00119021 ETS-Lindgren | 2021-01-14 1 year
8 | Signal Generator | N5183A | MY49060052 Agilent 2020-06-24 1 year
9 Test Receiver E4440A | MY48250642 Agilent 2021-03-12 1 year
Universal Radio
10 Communication [ CMW500 143008 R&S 2020-11-26 1 year
Tester

©Copyright. All rights reserved by CTTL.
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Annex A: Measurement Results

A.l Output Power

A.1.1 Summary

During the process of testing, the EUT was controlled via communication tester to ensure max
power transmission and proper modulation.

In all cases, output power is within the specified limits.

A.1.2 Conducted

A.1.2.1 Method of Measurements

The EUT was set up for the max output power with pseudo random data modulation.

These measurements were done at 3 frequencies (bottom, middle and top of operational
frequency range) for each bandwidth.

A.1.2.2 Measurement Result

LTE band 7
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM
2567.5 22.81 2214 20.58
1 RB high 2535.0 22.82 2211 20.55
2502.5 22.77 22.33 20.77
2567.5 22.76 22.07 20.51
1 RB low 2535.0 22.79 22.02 20.46
5MHz 2502.5 22.72 22.29 20.73
2567.5 21.91 21.09 19.53
50% RB mid 2535.0 21.90 21.02 19.46
2502.5 21.82 20.97 19.41
2567.5 21.91 20.96 19.40
100% RB 2535.0 21.92 20.96 19.40
2502.5 21.84 20.90 19.34
2565.0 22.85 21.90 20.34
1 RB high 2535.0 22.81 22.23 20.67
2505.0 22.84 21.82 20.26
2565.0 22.74 21.83 20.27
1 RB low 2535.0 22.84 22.23 20.67
10MHz
2505.0 22.75 21.79 20.23
2565.0 21.94 20.98 19.42
50% RB mid 2535.0 21.90 21.00 19.44
2505.0 21.87 20.98 19.42
100% RB 2565.0 21.91 20.91 19.35

©Copyright. All rights reserved by CTTL. Page 15 of 275
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2535.0 21.92 20.95 19.39

2505.0 21.85 20.87 19.31

2562.5 22.98 22.49 20.93

1 RB high 2535.0 22.83 21.87 20.31
2507.5 22.87 22.24 20.68

2562.5 2291 22.37 20.81

1 RB low 2535.0 22.83 21.85 20.29
15MHz 2507.5 22.83 22.21 20.65
2562.5 21.90 20.92 19.36

50% RB mid 2535.0 21.87 20.92 19.36
2507.5 21.91 20.96 19.40

2562.5 21.92 20.92 19.36

100% RB 2535.0 21.86 20.85 19.29
2507.5 21.86 20.93 19.37

2560.0 22.85 2240 20.84

1 RB high 2535.0 22.88 22.30 20.74
2510.0 22.80 22.42 20.86

2560.0 22.82 22.38 20.82

1 RB low 2535.0 22.80 22.25 20.69
20MHz 2510.0 22.64 22.26 20.70
2560.0 21.93 20.98 19.42

50% RB mid 2535.0 21.91 20.88 19.32
2510.0 21.91 20.93 19.37

2560.0 21.92 20.90 19.34

100% RB 2535.0 21.90 20.87 19.31
2510.0 21.91 20.92 19.36

©Copyright. All rights reserved by CTTL. Page 16 of 275
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LTE band 12
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

715.3 23.81 22.94 22.69

1 RB high 707.5 23.94 23.06 21.20

699.7 23.86 23.32 21.45

715.3 23.86 22.97 21.31

1 RB low 707.5 23.92 23.03 21.48

1 AMHz 699.7 23.89 23.37 21.37
715.3 23.87 23.13 21.23

50% RB mid 707.5 23.87 22.98 20.98

699.7 23.93 23.12 21.09

715.3 22.93 22.07 20.11

100% RB 707.5 22.91 22.07 20.09

699.7 22.93 21.86 20.12

714.5 23.92 22.85 21.11

1 RB high 707.5 24.02 23.41 21.63

700.5 23.87 22.94 21.31

714.5 23.96 22.97 21.56

1 RB low 707.5 24.00 23.48 21.46

3MHz 700.5 23.99 23.08 21.06
714.5 23.04 22.15 20.48

50% RB mid 707.5 23.04 22.16 20.33

700.5 23.01 22.05 20.32

714.5 22.97 22.01 20.30

100% RB 707.5 22.98 22.06 20.22

700.5 22.98 21.98 20.07

713.5 23.92 23.46 21.96

1 RB high 707.5 24.03 23.16 21.17

701.5 24.06 23.18 20.98

713.5 23.91 23.53 21.60

1 RB low 707.5 24.03 23.19 21.30

5MHz 701.5 2411 23.16 21.14
713.5 23.03 22.20 20.49

50% RB mid 707.5 23.04 22.07 20.35

701.5 23.02 22.07 20.35

713.5 23.08 22.12 20.36

100% RB 707.5 23.03 21.95 20.09

701.5 23.05 22.05 19.95

711.0 24.22 23.24 20.95

1 RB high 707.5 24.30 23.61 21.47

10MHz

704.0 24.25 23.31 21.26

1 RB low 711.0 24 .15 23.22 21.31

©Copyright. All rights reserved by CTTL.
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707.5 24.12 23.69 21.40

704.0 24.20 23.38 21.33

711.0 23.37 22.44 20.58

50% RB mid 707.5 23.29 22.36 20.36
704.0 23.38 22.44 20.15

711.0 23.39 22.36 20.20

100% RB 707.5 23.32 22.33 20.15
704.0 23.36 22.38 19.96
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LTE band 13
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

784.5 23.93 23.16 22.36

1 RB high 782.0 23.93 23.21 22.21

779.5 23.95 23.51 2213

784.5 23.92 23.04 21.84

1 RB low 782.0 23.83 23.09 22.16

779.5 23.85 23.41 21.37

5MHz

784.5 23.08 22.14 21.15

50% RB mid 782.0 23.02 22.09 21.12

779.5 23.01 22.17 21.16

784.5 23.05 22.03 21.11

100% RB 782.0 23.00 22.04 21.08

779.5 23.08 2213 21.01

1 RB high 782.0 24.02 23.32 22.43

1 RB low 782.0 23.88 23.21 20.92

10MHz :

50% RB mid 782.0 23.05 22.07 21.23

100% RB 782.0 23.02 22.06 21.09

©Copyright. All rights reserved by CTTL. Page 19 of 275
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LTE band 25
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM

1914.3 23.27 22.21 21.41
1 RB high 1882.5 23.62 22.01 21.58
1850.7 23.58 22.19 21.53
1914.3 23.35 21.91 21.55
1 RB low 1882.5 23.54 21.94 22.48
1 AMHz 1850.7 23.48 22.18 22.34
1914.3 23.23 21.96 20.84
50% RB mid 1882.5 23.59 21.95 22.47
1850.7 23.57 22.04 22.42
1914.3 22.30 20.99 20.83
100% RB 1882.5 22.60 20.94 21.22
1850.7 22.57 20.69 21.15
1913.5 23.47 2217 21.06
1 RB high 1882.5 23.77 23.14 22.54
1851.5 23.69 22.72 22.53
1913.5 23.57 22.62 21.25
1 RB low 1882.5 23.56 22.94 22.38
3MHz 1851.5 23.59 22.62 22.44
1913.5 22.70 21.83 20.16
50% RB mid 1882.5 22.78 21.82 21.52
1851.5 22.66 21.73 21.38
1913.5 22.69 21.78 20.14
100% RB 1882.5 22.68 21.71 21.36
1851.5 22.66 21.64 21.31
1912.5 23.44 22.43 20.73
1 RB high 1882.5 23.62 22.91 22.55
1852.5 23.64 23.20 22.52
1912.5 23.68 22.91 21.61
1 RB low 1882.5 23.55 22.81 22.42
5MHz 1852.5 23.61 23.20 22.38
1912.5 22.69 21.75 20.34
50% RB mid 1882.5 22.66 21.78 21.40
1852.5 22.67 21.79 21.39
1912.5 22.74 21.64 20.12
100% RB 1882.5 22.62 21.64 21.36
1852.5 22.64 21.72 21.39
1910.0 23.58 22.55 21.18
1 RB high 1882.5 23.60 23.10 22.29

10MHz
1855.0 23.68 22.60 22.25
1 RB low 1910.0 23.62 22.72 21.77

©Copyright. All rights reserved by CTTL.
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1882.5 23.66 23.07 21.48

1855.0 23.64 22.62 22.18

1910.0 22.68 21.67 21.30

50% RB mid 1882.5 22.66 21.71 21.45
1855.0 22.68 21.78 21.43

1910.0 22.65 21.62 20.37

100% RB 1882.5 22.65 21.68 21.39
1855.0 22.60 21.71 21.25

1907.5 23.61 22.84 21.30

1 RB high 1882.5 23.66 22.65 22.56
1857.5 23.50 22.98 22.63

1907.5 23.78 23.03 21.22

1 RB low 1882.5 23.68 22.70 21.92
15MHz 1857.5 23.57 23.00 22.49
1907.5 22.70 21.70 20.73

50% RB mid 1882.5 22.69 21.73 21.36
1857.5 22.67 21.70 21.51

1907.5 22.66 21.68 20.36

100% RB 1882.5 22.66 21.65 21.27
1857.5 22.64 21.66 21.21

1905.0 22.93 22.73 20.99

1 RB high 1882.5 23.56 23.19 22.35
1860.0 23.48 23.21 21.45

1905.0 23.09 23.11 21.24

1 RB low 1882.5 23.47 23.17 22.18
20MHz 1860.0 23.56 23.14 22.51
1905.0 22.79 21.76 19.75

50% RB mid 1882.5 22.67 21.76 21.32
1860.0 22.65 21.70 21.17

1905.0 22.45 21.64 19.89

100% RB 1882.5 22.69 21.72 21.06
1860.0 22.65 21.66 20.96
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LTE band 26(814MHz~824MHz)

i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

823.3 25.10 2419 23.48

1 RB high 819.0 25.10 24.22 22.74

814.7 25.22 24.37 23.27

823.3 25.07 2417 23.47

1 RB low 819.0 25.16 24.23 22.77

1 AMHz 814.7 25.19 24.31 23.18
823.3 25.14 24 .44 23.50

50% RB mid 819.0 25.16 24 .45 23.15

814.7 25.28 24 .59 23.23

823.3 24.19 23.35 22.33

100% RB 819.0 24.23 23.40 22.05

814.7 24.31 23.51 22.10

822.5 25.22 24.85 23.75

1 RB high 819.0 25.26 24.48 23.35

815.5 25.21 2427 23.21

822.5 25.25 24.81 23.51

1 RB low 819.0 25.32 2453 23.36

3MHz 815.5 25.34 24.39 23.23
822.5 24.33 23.46 22.42

50% RB mid 819.0 24.33 23.47 22.13

815.5 24 .43 23.54 22.19

822.5 24.31 23.35 22.36

100% RB 819.0 24 .35 23.38 22.05

815.5 24.43 23.46 22.04

821.5 25.31 24.65 23.66

1 RB high 819.0 25.32 24.70 23.34

816.5 25.20 24 .49 23.09

821.5 25.28 24.67 23.41

1 RB low 819.0 25.37 24.66 23.34

5MHz 816.5 25.29 24.56 23.14
821.5 24.33 23.48 22.29

50% RB mid 819.0 24.40 23.51 22.09

816.5 24.41 23.54 22.08

821.5 24.36 23.42 22.15

100% RB 819.0 24.33 23.44 21.97

816.5 24.32 23.43 21.86

1 RB high 819.0 25.27 24 .45 23.36

1 RB low 819.0 25.38 24.63 23.31

10MHz :

50% RB mid 819.0 24.39 23.48 21.99

100% RB 819.0 24.35 23.38 21.87
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LTE band 26(824MHz~849MHz)

i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM
848.3 24.95 24.03 22.66
1 RB high 836.5 25.09 24.21 23.47
824.7 2512 2427 23.47
848.3 24.72 23.77 22.49
1 RB low 836.5 25.08 24.17 23.58
1 AMHz 824.7 25.21 24.28 23.53
848.3 24.80 24.14 22.62
50% RB mid 836.5 2512 24 .43 23.53
824.7 25.15 24 .43 23.71
848.3 23.87 23.12 21.44
100% RB 836.5 24.21 23.40 22.38
824.7 24.21 23.37 22.57
847.5 2491 23.89 22.67
1 RB high 836.5 25.24 24 .45 23.49
825.5 25.19 24.80 23.85
847.5 24.66 23.77 22.63
1 RB low 836.5 25.23 2443 23.50
3MHz 825.5 25.17 24.79 23.82
847.5 23.71 22.92 21.36
50% RB mid 836.5 24.30 23.38 22.47
825.5 24.30 23.44 22.75
847.5 23.70 22.88 21.37
100% RB 836.5 24.30 23.32 22.41
825.5 24.31 23.35 22.65
846.5 24 .83 23.85 23.06
1 RB high 836.5 25.29 24.64 23.78
826.5 25.25 24 .41 23.82
846.5 25.14 24.37 23.17
1 RB low 836.5 25.29 24.61 23.83
5MHz 826.5 25.20 24.36 23.85
846.5 23.76 23.00 21.40
50% RB mid 836.5 24.38 23.53 22.52
826.5 24.32 23.47 22.77
846.5 23.84 23.01 21.53
100% RB 836.5 24 .35 23.40 22.48
826.5 24 .35 23.39 22.63
844.0 2512 2412 22.92
1 RB high 836.5 25.15 24.39 23.63
10MHz
829.0 25.20 24.25 23.74
1 RB low 844.0 25.29 24.35 23.78
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836.5 25.25 24.51 23.84

829.0 25.23 24.34 23.82

844.0 24.17 23.22 22.23

50% RB mid 836.5 24.36 23.39 22.47
829.0 24 .34 23.44 22.75

844.0 24.20 23.20 2214

100% RB 836.5 24.35 23.35 22.62
829.0 24.31 23.37 22.72

841.5 24.73 24.23 22.71

1 RB high 836.5 25.09 24.35 23.29
831.5 25.08 24.74 23.52

841.5 25.18 24.81 23.82

1 RB low 836.5 25.21 24.43 23.75
831.5 25.13 24.77 23.81

15MHz

841.5 24.21 23.27 22.63

50% RB mid 836.5 24.28 23.30 22.67
831.5 24 .32 23.39 22.74

841.5 24.25 23.05 2214

100% RB 836.5 24.30 23.25 22.63
831.5 2412 23.19 22.66
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LTE band 41 HPUE

i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)
QPSK 16QAM 64QAM
2687.5 26.65 26.23 25.61
1 RB high 2593.0 26.66 25.97 25.35
2498.5 26.40 25.70 25.08
2687.5 26.61 26.11 25.49
1 RB low 2593.0 26.57 25.89 25.27
5MHzZ 2498.5 26.45 25.73 25.11
2687.5 25.74 24.87 24.25
50% RB mid 2593.0 25.75 24.75 24.13
2498.5 25.53 24 .58 23.96
2687.5 25.73 24.77 24.15
100% RB 2593.0 25.66 24.65 24.03
2498.5 25.47 24.48 23.86
2685.0 26.55 26.20 25.58
1 RB high 2593.0 26.48 26.13 25.51
2501.0 26.45 25.71 25.09
2685.0 26.54 25.95 25.33
1 RB low 2593.0 26.60 26.12 25.50
10MHz 2501.0 26.45 25.63 25.01
2685.0 25.74 24.82 24.20
50% RB mid 2593.0 25.67 24.72 24.10
2501.0 25.53 2452 23.90
2685.0 25.72 24.76 24.14
100% RB 2593.0 25.64 24.68 24.06
2501.0 25.48 24 .51 23.89
2682.5 26.61 26.06 25.44
1 RB high 2593.0 26.64 26.15 25.53
2503.5 26.28 25.58 24.96
2682.5 26.56 26.10 25.48
1 RB low 2593.0 26.50 26.03 25.41
15MHz 2503.5 26.31 25.54 24.92
2682.5 25.70 24.75 24.13
50% RB mid 2593.0 25.62 24.62 24.00
2503.5 25.42 24 .42 23.80
2682.5 25.72 24.71 24.09
100% RB 2593.0 25.60 24.65 24.03
2503.5 25.42 24.40 23.78
2680.0 26.63 26.17 25.55
1 RB high 2593.0 26.61 25.79 2517
20MHz
2506.0 26.37 25.61 24.99
1 RB low 2680.0 26.61 26.14 25.52
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2593.0 26.61 25.75 2513

2506.0 26.37 25.62 25.00

2680.0 25.69 24.79 24.17

50% RB mid 2593.0 25.64 24.64 24.02
2506.0 2545 24 .45 23.83

2680.0 25.73 24.69 24.07

100% RB 2593.0 25.63 24.58 23.96
2506.0 25.46 24.42 23.80
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LTE band 66
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

1779.3 24.02 23.39 22.37

1 RB high 1745.0 23.99 23.10 22.31

1710.7 24.00 23.17 22.38

1779.3 24.04 23.43 22.39

1 RB low 1745.0 24.01 23.09 22.29

1 AMHz 1710.7 23.99 23.19 22.18
1779.3 23.98 23.30 22.35

50% RB mid 1745.0 24.01 23.30 22.41

1710.7 24.03 23.21 22.24

1779.3 23.02 21.99 21.19

100% RB 1745.0 23.02 22.24 21.28

1710.7 23.08 22.29 21.33

1778.5 24.03 23.49 22.34

1 RB high 1745.0 24.04 23.15 22.48

1711.5 2412 23.14 22.46

1778.5 24.02 23.47 22.50

1 RB low 1745.0 23.96 23.12 2240

3MHz 1711.5 24.14 23.19 22.23
1778.5 23.17 22.22 21.36

50% RB mid 1745.0 23.12 22.19 21.28

1711.5 23.18 22.34 21.48

1778.5 23.10 22.16 21.32

100% RB 1745.0 23.10 22.07 21.21

1711.5 23.20 22.26 21.21

1777.5 24.09 23.22 22.39

1 RB high 1745.0 23.95 23.62 22.54

1712.5 2411 23.31 22.63

1777.5 2410 23.26 22.41

1 RB low 1745.0 23.92 23.53 22.20

5MHz 1712.5 24.10 23.30 22.22
1777.5 23.08 22.20 21.40

50% RB mid 1745.0 23.03 22.17 21.27

1712.5 23.17 22.25 21.41

1777.5 23.10 22.10 21.27

100% RB 1745.0 23.05 2211 21.23

1712.5 23.15 2211 21.20

1775.0 24.05 23.12 22.38

1 RB high 1745.0 24.04 23.43 22.19

10MHz

1715.0 23.98 23.00 22.65

1 RB low 1775.0 23.97 23.09 21.75
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1745.0 23.99 23.41 22.23
1715.0 23.93 23.10 22.61
1775.0 23.03 22.05 21.23
50% RB mid 1745.0 23.01 2211 21.22
1715.0 23.17 22.23 21.34
1775.0 22.99 21.98 21.21
100% RB 1745.0 22.96 22.06 21.20
1715.0 23.09 22.16 21.36
1772.5 23.97 23.28 22.58
1 RB high 1745.0 24.04 23.49 22.46
1717.5 2412 23.61 22.26
1772.5 24.06 23.09 22.29
1 RB low 1745.0 24.02 23.46 22.20
15MHz 1717.5 24.06 23.55 22.24
1772.5 23.07 22.08 21.07
50% RB mid 1745.0 23.03 2211 21.27
1717.5 23.18 22.15 21.39
1772.5 23.01 22.03 21.24
100% RB 1745.0 22.98 22.06 21.19
1717.5 23.16 22.13 21.24
1770.0 24.02 23.48 22.42
1 RB high 1745.0 24.06 23.49 22.30
1720.0 24.10 23.67 22.43
1770.0 24.07 23.58 22.42
1 RB low 1745.0 24.04 23.52 22.21
1720.0 24.14 23.65 22.16

20MHz
1770.0 23.09 22.09 21.06
50% RB mid 1745.0 23.06 22.03 21.24
1720.0 23.21 22.20 21.37
1770.0 23.04 22.06 21.21
100% RB 1745.0 23.07 22.00 21.22
1720.0 23.15 22.22 21.34
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LTE band 71
i i Power (dBm)
Bandwidth RB size/offset Frequency (MHz)

QPSK 16QAM 64QAM

695.5 23.74 23.33 21.98

1 RB high 680.5 23.83 23.05 21.71

665.5 23.81 22.88 21.53

695.5 23.90 23.50 22.16

1 RB low 680.5 23.86 23.24 21.90

5MHzZ 665.5 23.69 22.65 21.31
695.5 22.89 22.04 20.69

50% RB mid 680.5 22.85 21.91 20.57

665.5 22.80 21.88 20.53

695.5 22.86 21.94 20.60

100% RB 680.5 22.85 21.81 20.47

665.5 22.82 21.72 20.38

693.0 23.76 23.16 21.82

1 RB high 680.5 23.68 22.84 21.50

668.0 23.86 22.84 21.50

693.0 23.89 23.26 21.92

1 RB low 680.5 23.68 22.85 21.51

10MHz 668.0 23.94 22.81 21.47
693.0 22.95 22.00 20.65

50% RB mid 680.5 22.84 21.95 20.61

668.0 22.85 21.79 20.45

693.0 22.93 21.86 20.52

100% RB 680.5 22.80 21.87 20.53

668.0 22.93 21.83 20.49

690.5 23.86 22.86 21.52

1 RB high 680.5 23.89 23.37 22.03

670.5 23.92 23.38 22.03

690.5 23.89 22.94 21.60

1 RB low 680.5 23.87 23.34 21.99

15MHz 670.5 24.00 23.39 22.05
690.5 22.96 21.97 20.63

50% RB mid 680.5 22.97 22.00 20.66

670.5 22.96 21.92 20.58

690.5 22.98 21.94 20.60

100% RB 680.5 22.89 21.90 20.55

670.5 22.89 21.93 20.59

688.0 24.03 23.59 22.25

1 RB high 680.5 24.27 23.59 22.24

20MHz

673.0 24.52 23.67 22.33

1 RB low 688.0 24 .41 23.64 22.30
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680.5 24.39 23.60 22.26

673.0 24.67 23.33 21.98

688.0 23.53 22.30 20.96

50% RB mid 680.5 23.63 22.35 21.01
673.0 23.67 22.50 21.16

688.0 23.51 22.27 20.92

100% RB 680.5 23.53 22.26 20.91
673.0 23.61 22.52 21.18
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A.1.3 Radiated
A.1.3.1 Description
This is the test for the maximum radiated power from the EUT.
LTE Band 26(824MHz~849MHz): Part 22.913(a) specifies "The ERP of mobile transmitters and
auxiliary test transmitters must not exceed 7 watts".
FDD Band 25: Part 24.232(c) specifies "Mobile and portable stations are limited to 2 watts EIRP".
FDD Band 66: Part 27.50(d)(4) specifies "Fixed, mobile, and portable (handheld) stations
operating in the 1710-1755 MHz band and mobile and portable stations operating in the
1695-1710 MHz and 1755-1780 MHz bands are limited to 1 watt EIRP".
FDD Band 7/ TDD Band 41: Part 27.50(h)(2) specifies "Mobile stations are limited to 2.0 watts
EIRP".
FDD Band 12/71: Part 27.50(c)(10) specifies "Portable stations (hand-held devices) in the 600
MHz uplink band and the 698—-746 MHz band, and fixed and mobile stations in the 600 MHz uplink
band are limited to 3 watts ERP".
LTE Band 26(814MHz~824MHz): Part 90.635(b) specifies "The maximum output power of the
transmitter for mobile stations is 100 watts".
Part 27.50(b) specifies "Portable stations (hand-held devices) transmitting in the 746—757 MHz,
776—788 MHz, and 805-806 MHz bands are limited to 3 watts ERP".
A.1.3.2 Method of Measurement
ANSI C63.26 chapter 5.2.5.5: when working in decibels (i.e., logarithmic scale), the ERP and EIRP
represent the sum of the transmit antenna gain (in dBd or dBi, respectively) and the conducted RF
output power (expressed in dB relative to watts or milliwatts).
The relevant equation for determining the maximum ERP or EIRP from the measured RF output
power is given in Equation (1) as follows:

ERP or EIRP=Pmeat Gt

Where

ERP or EIRP effective radiated power or equivalent isotropically radiated power,
respectively
(expressed in the same units as Pwea , €.9., dBm or dBW)

PMea measured transmitter output power or PSD, in dBm or dBW

Gr gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)
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LTE Band 7-EIRP

CAIC

120260764-WMDO03

Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)

h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
2567.5 22.81 22.14 20.58 -2.9 | 19.91 19.24 17.68

L:: 2535.0 2282 | 22.11 20.55 -2.9 | 19.92 19.21 17.65

2502.5 22.77 | 22.33 20.77 -29 | 19.87 19.43 17.87

2567.5 22.76 | 22.07 20.51 -2.9 | 19.86 19.17 17.61

1|oR\:vB 2535.0 22.79 | 22.02 20.46 -29 | 19.89 19.12 17.56

5MH 2502.5 2272 | 22.29 20.73 -29 | 19.82 19.39 17.83
z 50% RB 2567.5 21.91 21.09 19.53 -2.9 | 19.01 18.19 16.63
mid 2535.0 2190 | 21.02 19.46 -2.9 | 19.00 18.12 16.56

2502.5 21.82 | 20.97 19.41 -29 | 18.92 18.07 16.51

100% 2567.5 21.91 20.96 19.40 -2.9 | 19.01 18.06 16.50

RB 2535.0 21.92 | 20.96 19.40 -2.9 | 19.02 18.06 16.50

2502.5 21.84 | 20.90 19.34 -29 | 18.94 18.00 16.44

2565.0 2285 | 21.90 20.34 -2.9 | 19.95 19.00 17.44

L:: 2535.0 22.81 22.23 20.67 -2.9 | 19.91 19.33 17.77

2505.0 2284 | 21.82 20.26 -29 | 19.94 18.92 17.36

2565.0 22.74 | 21.83 20.27 -29 | 19.84 18.93 17.37

1|oR\:vB 2535.0 22.84 | 22.23 20.67 -2.9 | 19.94 19.33 17.77

10M 2505.0 2275 | 21.79 20.23 -29 | 19.85 18.89 17.33
Hz 50% RB 2565.0 21.94 | 20.98 19.42 -2.9 | 19.04 18.08 16.52
mid 2535.0 2190 | 21.00 19.44 -2.9 | 19.00 18.10 16.54

2505.0 21.87 | 20.98 19.42 -29 | 18.97 18.08 16.52

100% 2565.0 21.91 20.91 19.35 -2.9 | 19.01 18.01 16.45

RB 2535.0 21.92 | 20.95 19.39 -2.9 | 19.02 18.05 16.49

2505.0 21.85 | 20.87 19.31 -29 | 18.95 17.97 16.41

2562.5 2298 | 22.49 20.93 -2.9 | 20.08 19.59 18.03

le: 2535.0 22.83 | 21.87 20.31 -2.9 | 19.93 18.97 17.41

2507.5 2287 | 22.24 20.68 -2.9 | 19.97 19.34 17.78

2562.5 22.91 22.37 20.81 -2.9 | 20.01 19.47 17.91

15M 1|oR\:vB 2535.0 2283 | 21.85 20.29 -2.9 | 19.93 18.95 17.39
Hz 2507.5 2283 | 22.21 20.65 -2.9 | 19.93 19.31 17.75
2562.5 2190 | 20.92 19.36 -2.9 | 19.00 18.02 16.46

50% RB

mid 2535.0 21.87 | 20.92 19.36 -29 | 18.97 18.02 16.46

2507.5 21.91 20.96 19.40 -2.9 | 19.01 18.06 16.50

100% 2562.5 2192 | 20.92 19.36 -2.9 | 19.02 18.02 16.46

RB 2535.0 21.86 | 20.85 19.29 -2.9 | 18.96 17.95 16.39

©Copyright. All rights reserved by CTTL.

Page 32 of 275




(Eﬂb

CAIC

120260764-WMDO03

2507.5 21.86 20.93 19.37 -29 | 18.96 18.03 16.47

2560.0 22.85 | 22.40 20.84 -29 | 19.95 19.50 17.94

1h||:i? 2535.0 22.88 22.30 20.74 -2.9 | 19.98 19.40 17.84

2510.0 22.80 22.42 20.86 -2.9 | 19.90 19.52 17.96

2560.0 22.82 22.38 20.82 -2.9 | 19.92 19.48 17.92

1|0I_\\:VB 2535.0 22.80 22.25 20.69 -2.9 | 19.90 19.35 17.79

20M 2510.0 22.64 22.26 20.70 -2.9 | 19.74 19.36 17.80
Hz 2560.0 21.93 20.98 19.42 -2.9 | 19.03 18.08 16.52

50% RB

mid 2535.0 21.91 20.88 19.32 -29 | 19.01 17.98 16.42

2510.0 21.91 20.93 19.37 -29 | 19.01 18.03 16.47

2560.0 21.92 20.90 19.34 -2.9 | 19.02 18.00 16.44

1(;%% 2535.0 21.90 20.87 19.31 -2.9 | 19.00 17.97 16.41
2510.0 21.91 20.92 19.36 -29 | 19.01 18.02 16.46
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Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
715.3 23.81 22.94 22.69 -3.4 | 18.26 17.39 17.14
LZ: 707.5 23.94 | 23.06 21.20 -3.4 | 18.39 17.51 15.65
699.7 23.86 | 23.32 21.45 -3.4 | 18.31 17.77 15.90
715.3 23.86 | 22.97 21.31 -3.4 | 18.31 17.42 15.76
1I0R\:vB 707.5 23.92 | 23.03 21.48 -3.4 | 18.37 17.48 15.93
699.7 23.89 | 23.37 21.37 -3.4 | 18.34 17.82 15.82
14 715.3 23.87 | 23.13 21.23 -3.4 | 18.32 17.58 15.68
MHz | 50% RB
mid 707.5 23.87 | 22.98 20.98 -3.4 | 18.32 17.43 15.43
699.7 2393 | 23.12 21.09 -3.4 | 18.38 17.57 15.54
100% 715.3 2293 | 22.07 20.11 -34 | 17.38 16.52 14.56
RB 707.5 22.91 22.07 20.09 -34 | 17.36 16.52 14.54
699.7 2293 | 21.86 20.12 -3.4 | 17.38 16.31 14.57
714.5 23.92 | 22.85 21.11 -3.4 | 18.37 17.30 15.56
LZ: 707.5 2402 | 23.41 21.63 -3.4 | 18.47 17.86 16.08
700.5 23.87 | 22.94 21.31 -3.4 | 18.32 17.39 15.76
714.5 2396 | 22.97 21.56 -3.4 | 18.41 17.42 16.01
1I0R\:vB 707.5 24.00 | 23.48 21.46 -3.4 | 18.45 17.93 15.91
3MH 700.5 23.99 | 23.08 21.06 -3.4 | 18.44 17.53 15.51
z 0% RB 714.5 23.04 | 22.15 20.48 -3.4 | 17.49 16.60 14.93
mid 707.5 23.04 | 22.16 20.33 -3.4 | 17.49 16.61 14.78
700.5 23.01 22.05 20.32 -3.4 | 17.46 16.50 14.77
100% 714.5 2297 | 22.01 20.30 -3.4 | 17.42 16.46 14.75
RB 707.5 22.98 | 22.06 20.22 -3.4 | 17.43 16.51 14.67
700.5 2298 | 21.98 20.07 -3.4 | 17.43 16.43 14.52
713.5 23.92 | 23.46 21.96 -3.4 | 18.37 17.91 16.41
LZ: 707.5 2403 | 23.16 21.17 -3.4 | 18.48 17.61 15.62
701.5 2406 | 23.18 20.98 -3.4 | 18.51 17.63 15.43
713.5 23.91 23.53 21.60 -3.4 | 18.36 17.98 16.05
1I0R\:vB 707.5 24.03 | 23.19 21.30 -3.4 | 18.48 17.64 15.75
5MH 701.5 2411 23.16 21.14 -3.4 | 18.56 17.61 15.59
z 0% RB 713.5 23.03 | 22.20 20.49 -3.4 | 17.48 16.65 14.94
mid 707.5 23.04 | 22.07 20.35 -3.4 | 17.49 16.52 14.80
701.5 23.02 | 22.07 20.35 -3.4 | 17.47 16.52 14.80
100% 713.5 23.08 | 22.12 20.36 -34 | 17.53 16.57 14.81
RB 707.5 23.03 | 21.95 20.09 -3.4 | 17.48 16.40 14.54
701.5 23.05 | 22.05 19.95 -3.4 | 17.50 16.50 14.40
1 RB 711.0 2422 | 23.24 20.95 -3.4 | 18.67 17.69 15.40
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10M high 707.5 24.30 23.61 21.47 -3.4 | 18.75 18.06 15.92
Hz 704.0 24.25 23.31 21.26 -3.4 | 18.70 17.76 15.71
711.0 24.15 23.22 21.31 -3.4 | 18.60 17.67 15.76

1|0F\;VB 707.5 24.12 23.69 21.40 -3.4 | 18.57 18.14 15.85

704.0 24.20 23.38 21.33 -3.4 | 18.65 17.83 15.78

50% REB 711.0 23.37 22.44 20.58 -3.4 | 17.82 16.89 15.03

mid 707.5 23.29 22.36 20.36 -3.4 | 17.74 16.81 14.81

704.0 23.38 22.44 20.15 -3.4 | 17.83 16.89 14.60

100% 711.0 23.39 22.36 20.20 -3.4 | 17.84 16.81 14.65

RB 707.5 23.32 22.33 20.15 -3.4 | 17.77 16.78 14.60

704.0 23.36 22.38 19.96 -3.4 | 17.81 16.83 14.41
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(Ellb

LTE Band 13-ERP

CAIC

120260764-WMDO03

Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
, , Frequency )
dwid | size/offs (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
1 RB 784.5 23.93 | 23.16 22.36 -3.5 | 18.28 17.51 16.71
hiah 782.0 23.93 | 23.21 22.21 -3.5 | 18.28 17.56 16.56
I 779.5 23.95 | 23.51 22.13 -3.5 | 18.30 17.86 16.48
1 RB 784.5 23.92 | 23.04 21.84 -3.5 | 18.27 17.39 16.19
ow 782.0 23.83 | 23.09 22.16 -3.5 | 18.18 17.44 16.51
5MH 779.5 23.85 | 23.41 21.37 -3.5 | 18.20 17.76 15.72
z 50% RB 784.5 23.08 | 22.14 21.15 -3.5 | 17.43 16.49 15.50
rr:id 782.0 23.02 | 22.09 21.12 -3.5 | 17.37 16.44 15.47
779.5 23.01 22.17 21.16 -3.5 | 17.36 16.52 15.51
100% 784.5 23.05 | 22.03 21.11 -3.5 | 17.40 16.38 15.46
RBO 782.0 23.00 | 22.04 21.08 -3.5 | 17.35 16.39 15.43
779.5 23.08 | 22.13 21.01 -3.5 | 1743 16.48 15.36
le: 782.0 24.02 | 23.32 22.43 -3.5 | 18.37 17.67 16.78
1 RB
782.0 23.88 | 23.21 20.92 -3.5 | 18.23 17.56 15.27
10M low
Hz | 50% RB
mid 782.0 23.05 | 22.07 21.23 -3.5 | 17.40 16.42 15.58
100%
RB 782.0 23.02 | 22.06 21.09 -3.5 | 17.37 16.41 15.44
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(Ellb

LTE Band 25-EIRP

CAIC

120260764-WMDO03

Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
1914.3 23.27 | 22.21 21.41 -1.8 | 21.47 | 20.41 19.61
LZ: 1882.5 2362 | 22.01 21.58 -1.8 | 21.82 | 20.21 19.78
1850.7 2358 | 22.19 21.53 -1.8 | 21.78 | 20.39 19.73
1914.3 2335 | 21.91 21.55 -1.8 | 21.55 | 20.11 19.75
1|oR\:vB 1882.5 2354 | 21.94 22.48 -1.8 | 21.74 | 20.14 20.68
1850.7 2348 | 22.18 22.34 -1.8 | 21.68 | 20.38 20.54
14 1914.3 23.23 | 21.96 20.84 -1.8 | 21.43 | 20.16 19.04
MHz | 50% RB
mid 1882.5 2359 | 21.95 22.47 -1.8 | 21.79 | 20.15 20.67
1850.7 23.57 | 22.04 22.42 -1.8 | 21.77 | 20.24 20.62
100% 1914.3 22.30 | 20.99 20.83 -1.8 | 20.50 19.19 19.03
RB 1882.5 22.60 | 20.94 21.22 -1.8 | 20.80 19.14 19.42
1850.7 2257 | 20.69 21.15 -1.8 | 20.77 18.89 19.35
1913.5 2347 | 2217 21.06 -1.8 | 21.67 | 20.37 19.26
LZ: 1882.5 23.77 | 23.14 22.54 -1.8 | 21.97 | 21.34 20.74
1851.5 2369 | 22.72 22.53 -1.8 | 21.89 | 20.92 20.73
1913.5 23.57 | 22.62 21.25 -1.8 | 21.77 | 20.82 19.45
1|oR\:vB 1882.5 2356 | 22.94 22.38 -1.8 | 21.76 | 21.14 20.58
3MH 1851.5 2359 | 22.62 22.44 -1.8 | 21.79 | 20.82 20.64
z 50% RB 1913.5 22.70 | 21.83 20.16 -1.8 | 20.90 | 20.03 18.36
mid 1882.5 2278 | 21.82 21.52 -1.8 | 20.98 | 20.02 19.72
1851.5 2266 | 21.73 21.38 -1.8 | 20.86 19.93 19.58
100% 1913.5 2269 | 21.78 20.14 -1.8 | 20.89 19.98 18.34
RB 1882.5 22.68 | 21.71 21.36 -1.8 | 20.88 19.91 19.56
1851.5 2266 | 21.64 21.31 -1.8 | 20.86 19.84 19.51
1912.5 2344 | 2243 20.73 -1.8 | 21.64 | 20.63 18.93
LZ: 1882.5 2362 | 2291 22.55 -1.8 | 21.82 | 21.11 20.75
1852.5 2364 | 23.20 22.52 -1.8 | 21.84 | 21.40 20.72
1912.5 2368 | 2291 21.61 -1.8 | 21.88 | 21.11 19.81
1|oR\:vB 1882.5 23.55 | 22.81 22.42 -1.8 | 21.75 | 21.01 20.62
5MH 1852.5 23.61 23.20 22.38 -1.8 | 21.81 21.40 20.58
z 0% RB 1912.5 2269 | 21.75 20.34 -1.8 | 20.89 19.95 18.54
mid 1882.5 2266 | 21.78 21.40 -1.8 | 20.86 19.98 19.60
1852.5 2267 | 21.79 21.39 -1.8 | 20.87 19.99 19.59
100% 1912.5 2274 | 21.64 20.12 -1.8 | 20.94 19.84 18.32
RB 1882.5 2262 | 21.64 21.36 -1.8 | 20.82 19.84 19.56
1852.5 2264 | 21.72 21.39 -1.8 | 20.84 19.92 19.59
1 RB 1910.0 23.58 | 22.55 21.18 -1.8 | 21.78 | 20.75 19.38
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(Ellb

CAIC

120260764-WMDO03

10M high 1882.5 23.60 23.10 22.29 -1.8 | 21.80 21.30 20.49

Hz 1855.0 23.68 22.60 22.25 -1.8 | 21.88 20.80 20.45

1910.0 23.62 22.72 21.77 -1.8 | 21.82 20.92 19.97

1|0R\:VB 1882.5 23.66 23.07 21.48 -1.8 | 21.86 21.27 19.68

1855.0 23.64 22.62 22.18 -1.8 | 21.84 20.82 20.38

50% REB 1910.0 22.68 21.67 21.30 -1.8 | 20.88 19.87 19.50

mid 1882.5 22.66 21.71 21.45 -1.8 | 20.86 19.91 19.65

1855.0 22.68 21.78 21.43 -1.8 | 20.88 19.98 19.63

100% 1910.0 2265 | 21.62 20.37 -1.8 | 20.85 19.82 18.57

RB 1882.5 2265 | 21.68 21.39 -1.8 | 20.85 19.88 19.59

1855.0 22.60 21.71 21.25 -1.8 | 20.80 19.91 19.45

1907.5 23.61 22.84 21.30 -1.8 | 21.81 21.04 19.50

LIIZE 1882.5 23.66 22.65 22.56 -1.8 | 21.86 20.85 20.76

1857.5 23.50 22.98 22.63 -1.8 | 21.70 21.18 20.83

1907.5 23.78 23.03 21.22 -1.8 | 21.98 21.23 19.42

1I0R\:VB 1882.5 23.68 22.70 21.92 -1.8 | 21.88 20.90 20.12

15M 1857.5 23.57 23.00 22.49 -1.8 | 21.77 21.20 20.69

Hz 1907.5 22.70 21.70 20.73 -1.8 | 20.90 19.90 18.93
50% RB

mid 1882.5 22.69 21.73 21.36 -1.8 | 20.89 19.93 19.56

1857.5 22.67 21.70 21.51 -1.8 | 20.87 19.90 19.71

1907.5 22.66 21.68 20.36 -1.8 | 20.86 19.88 18.56

1(;%% 1882.5 22.66 21.65 21.27 -1.8 | 20.86 19.85 19.47

1857.5 22.64 21.66 21.21 -1.8 | 20.84 19.86 19.41

1905.0 22.93 22.73 20.99 -1.8 | 21.13 20.93 19.19

LIIZE 1882.5 23.56 23.19 22.35 -1.8 | 21.76 21.39 20.55

1860.0 23.48 23.21 21.45 -1.8 | 21.68 21.41 19.65

1905.0 23.09 23.11 21.24 -1.8 | 21.29 21.31 19.44

1I0R\:VB 1882.5 23.47 23.17 22.18 -1.8 | 21.67 21.37 20.38

1860.0 23.56 23.14 22.51 -1.8 | 21.76 21.34 20.71

2:)'2/| 50% RB 1905.0 22.79 21.76 19.75 -1.8 | 20.99 19.96 17.95

)

mid 1882.5 22.67 21.76 21.32 -1.8 | 20.87 19.96 19.52

1860.0 22.65 21.70 21.17 -1.8 | 20.85 19.90 19.37

1905.0 2245 | 21.64 19.89 -1.8 | 20.65 19.84 18.09

1(;%% 1882.5 22.69 21.72 21.06 -1.8 | 20.89 19.92 19.26

1860.0 2265 | 21.66 20.96 -1.8 | 20.85 19.86 19.16
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(Ellb

LTE band 26(814MHz~824MHz)

CAIC

120260764-WMDO03

Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
823.3 2510 | 24.19 23.48 -4.0 | 18.95 18.04 17.33
LZ: 819.0 2510 | 24.22 22.74 -40 | 18.95 18.07 16.59
814.7 2522 | 24.37 23.27 -4.0 | 19.07 18.22 17.12
823.3 25.07 | 24.17 23.47 -40 | 18.92 18.02 17.32
1|oR\:vB 819.0 2516 | 24.23 22.77 -4.0 | 19.01 18.08 16.62
814.7 2519 | 24.31 23.18 -4.0 | 19.04 18.16 17.03
14 823.3 2514 | 24.44 23.50 -4.0 | 18.99 18.29 17.35
MHz | 50% RB
mid 819.0 2516 | 24.45 23.15 -4.0 | 19.01 18.30 17.00
814.7 2528 | 24.59 23.23 -40 | 19.13 18.44 17.08
100% 823.3 2419 | 23.35 22.33 -40 | 18.04 17.20 16.18
RB 819.0 2423 | 23.40 22.05 -4.0 | 18.08 17.25 15.90
814.7 24.31 23.51 22.10 -4.0 | 18.16 17.36 15.95
822.5 2522 | 24.85 23.75 -4.0 | 19.07 18.70 17.60
LZ: 819.0 2526 | 24.48 23.35 -4.0 | 19.11 18.33 17.20
815.5 25.21 24.27 23.21 -4.0 | 19.06 18.12 17.06
822.5 2525 | 24.81 23.51 -4.0 | 19.10 18.66 17.36
1|oR\:vB 819.0 25.32 | 24.53 23.36 -4.0 | 19.17 18.38 17.21
3MH 815.5 2534 | 24.39 23.23 -4.0 | 19.19 18.24 17.08
z 50% RB 822.5 24.33 | 23.46 2242 -40 | 18.18 17.31 16.27
mid 819.0 2433 | 2347 22.13 -40 | 18.18 17.32 15.98
815.5 2443 | 23.54 22.19 -40 | 18.28 17.39 16.04
100% 822.5 24.31 23.35 22.36 -40 | 18.16 17.20 16.21
RB 819.0 2435 | 23.38 22.05 -4.0 | 18.20 17.23 15.90
815.5 2443 | 23.46 22.04 -4.0 | 18.28 17.31 15.89
821.5 25.31 24.65 23.66 -4.0 | 19.16 18.50 17.51
LZ: 819.0 2532 | 24.70 23.34 4.0 | 19.17 18.55 17.19
816.5 2520 | 24.49 23.09 -4.0 | 19.05 18.34 16.94
821.5 2528 | 24.67 23.41 -40 | 19.13 18.52 17.26
1|oR\:vB 819.0 25.37 | 24.66 23.34 -4.0 | 19.22 18.51 17.19
5MH 816.5 2529 | 24.56 23.14 -4.0 | 19.14 18.41 16.99
z 50% RB 821.5 24.33 | 23.48 22.29 -4.0 | 18.18 17.33 16.14
mid 819.0 2440 | 23.51 22.09 -40 | 18.25 17.36 15.94
816.5 24.41 23.54 22.08 -40 | 18.26 17.39 15.93
100% 821.5 2436 | 23.42 22.15 -4.0 | 18.21 17.27 16.00
RB 819.0 24.33 | 23.44 21.97 -40 | 18.18 17.29 15.82
816.5 2432 | 23.43 21.86 -4.0 | 18.17 17.28 15.71
1 RB 819.0 2527 | 24.45 23.36 -4.0 | 19.12 18.30 17.21
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CAIC

I
w777,
T e
120260764-WMD03
10M |  high
Hz 1RB
ow 819.0 25.38 | 24.63 2331 | -4.0 | 19.23 | 18.48 17.16
50% RB
i 819.0 24.39 | 23.48 2199 | -4.0 | 1824 | 17.33 15.84
100%
RB 819.0 24.35 | 23.38 21.87 | -4.0 | 18.20 | 17.23 15.72
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(Ellb

LTE band 26(824MHz~849MHz)

CAIC

120260764-WMDO03

Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
848.3 2495 | 24.03 22.66 -4.0 | 18.80 17.88 16.51
LZ: 836.5 25.09 | 24.21 23.47 -4.0 | 18.94 18.06 17.32
824.7 2512 | 24.27 23.47 -40 | 18.97 18.12 17.32
848.3 2472 | 23.77 22.49 -40 | 18.57 17.62 16.34
1|oR\:vB 836.5 25.08 | 24.17 23.58 -4.0 | 18.93 18.02 17.43
824.7 25.21 24.28 23.53 -4.0 | 19.06 18.13 17.38
14 848.3 2480 | 24.14 22.62 -4.0 | 18.65 17.99 16.47
MHz | 50% RB
mid 836.5 2512 | 24.43 23.53 -4.0 | 18.97 18.28 17.38
824.7 2515 | 24.43 23.71 -4.0 | 19.00 18.28 17.56
100% 848.3 23.87 | 23.12 21.44 -40 | 17.72 16.97 15.29
RB 836.5 24.21 23.40 22.38 -4.0 | 18.06 17.25 16.23
824.7 24.21 23.37 22.57 -4.0 | 18.06 17.22 16.42
847.5 24.91 23.89 22.67 -4.0 | 18.76 17.74 16.52
LZ: 836.5 2524 | 24.45 23.49 -4.0 | 19.09 18.30 17.34
825.5 2519 | 24.80 23.85 -4.0 | 19.04 18.65 17.70
847.5 2466 | 23.77 22.63 -4.0 | 18.51 17.62 16.48
1|oR\:vB 836.5 2523 | 24.43 23.50 -4.0 | 19.08 18.28 17.35
3MH 825.5 2517 | 24.79 23.82 -4.0 | 19.02 18.64 17.67
z 50% RB 847.5 23.71 22.92 21.36 -40 | 17.56 16.77 15.21
mid 836.5 2430 | 23.38 22.47 -4.0 | 18.15 17.23 16.32
825.5 2430 | 23.44 22.75 -40 | 18.15 17.29 16.60
100% 847.5 23.70 | 22.88 21.37 -4.0 | 17.55 16.73 15.22
RB 836.5 24.30 | 23.32 22.41 -40 | 18.15 17.17 16.26
825.5 24.31 23.35 22.65 -40 | 18.16 17.20 16.50
846.5 2483 | 23.85 23.06 -4.0 | 18.68 17.70 16.91
LZ: 836.5 2529 | 24.64 23.78 -4.0 | 19.14 18.49 17.63
826.5 2525 | 24.41 23.82 -4.0 | 19.10 18.26 17.67
846.5 2514 | 24.37 23.17 -4.0 | 18.99 18.22 17.02
1|oR\:vB 836.5 2529 | 24.61 23.83 -40 | 19.14 18.46 17.68
5MH 826.5 2520 | 24.36 23.85 -4.0 | 19.05 18.21 17.70
z 50% RB 846.5 23.76 | 23.00 21.40 -4.0 | 17.61 16.85 15.25
mid 836.5 2438 | 23.53 22.52 -4.0 | 18.23 17.38 16.37
826.5 2432 | 23.47 22.77 -40 | 18.17 17.32 16.62
100% 846.5 23.84 | 23.01 21.53 -4.0 | 17.69 16.86 15.38
RB 836.5 24.35 | 23.40 22.48 -4.0 | 18.20 17.25 16.33
826.5 2435 | 23.39 22.63 -4.0 | 18.20 17.24 16.48
1 RB 844.0 2512 | 2412 22.92 -4.0 | 18.97 17.97 16.77
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(Ellb

CAIC

120260764-WMDO03

10M high 836.5 25.15 24.39 23.63 -4.0 | 19.00 18.24 17.48
Hz 829.0 25.20 24.25 23.74 -4.0 | 19.05 18.10 17.59
844.0 25.29 24.35 23.78 -4.0 | 19.14 18.20 17.63

1|0F\;VB 836.5 25.25 24.51 23.84 -4.0 | 19.10 18.36 17.69

829.0 25.23 24 .34 23.82 -4.0 | 19.08 18.19 17.67

50% REB 844.0 24.17 23.22 22.23 -4.0 | 18.02 17.07 16.08

mid 836.5 24.36 23.39 22.47 -4.0 | 18.21 17.24 16.32

829.0 24.34 23.44 22.75 -4.0 | 18.19 17.29 16.60

100% 844.0 24.20 23.20 22.14 -4.0 | 18.05 17.05 15.99

RB 836.5 24.35 23.35 22.62 -4.0 | 18.20 17.20 16.47

829.0 24.31 23.37 22.72 -4.0 | 18.16 17.22 16.57

841.5 24.73 24.23 22.71 -4.0 | 18.58 18.08 16.56

LSE 836.5 25.09 24.35 23.29 -4.0 | 18.94 18.20 17.14

831.5 25.08 2474 23.52 -4.0 | 18.93 18.59 17.37

841.5 25.18 24.81 23.82 -4.0 | 19.03 18.66 17.67

1|0F\;VB 836.5 25.21 24 .43 23.75 -4.0 | 19.06 18.28 17.60

15M 831.5 25.13 24.77 23.81 -4.0 | 18.98 18.62 17.66
Hz 50% RB 841.5 24.21 23.27 22.63 -4.0 | 18.06 17.12 16.48
mid 836.5 24.28 23.30 22.67 -4.0 | 18.13 17.15 16.52

831.5 24.32 23.39 22.74 -4.0 | 1817 17.24 16.59

100% 841.5 24.25 23.05 22.14 -4.0 | 18.10 16.90 15.99

RB 836.5 24.30 23.25 22.63 -4.0 | 18.15 17.10 16.48

831.5 24.12 23.19 22.66 -40 | 17.97 17.04 16.51
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LTE Band 41 HPUE-EIRP

CAIC

120260764-WMDO03

Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
2687.5 26.65 | 26.23 25.61 -2.7 | 23.95 | 23.53 22.91
L:: 2593.0 26.66 | 25.97 25.35 -2.7 | 23.96 | 23.27 22.65
2498.5 26.40 | 25.70 25.08 -2.7 | 23.70 | 23.00 22.38
2687.5 26.61 26.11 25.49 -2.7 | 23.91 23.41 22.79
1|oR\:vB 2593.0 26.57 | 25.89 25.27 -2.7 | 23.87 | 23.19 22.57
5MH 2498.5 26.45 | 25.73 25.11 -2.7 | 23.75 | 23.03 22.41
z 50% RB 2687.5 25.74 | 24.87 24.25 -2.7 | 23.04 | 2217 21.55
mid 2593.0 2575 | 24.75 2413 -2.7 | 23.05 | 22.05 21.43
2498.5 2553 | 24.58 23.96 -2.7 | 2283 | 21.88 21.26
100% 2687.5 2573 | 24.77 24.15 -2.7 | 23.03 | 22.07 21.45
RB 2593.0 2566 | 24.65 24.03 2.7 | 2296 | 21.95 21.33
2498.5 2547 | 24.48 23.86 2.7 | 2277 | 21.78 21.16
2685.0 26.55 | 26.20 25.58 -2.7 | 23.85 | 23.50 22.88
L:: 2593.0 2648 | 26.13 25.51 -2.7 | 23.78 | 2343 22.81
2501.0 2645 | 25.71 25.09 -2.7 | 23.75 | 23.01 22.39
2685.0 26.54 | 25.95 25.33 -2.7 | 23.84 | 23.25 22.63
1|oR\:vB 2593.0 26.60 | 26.12 25.50 -2.7 | 23.90 | 23.42 22.80
10M 2501.0 26.45 | 25.63 25.01 -2.7 | 23.75 | 2293 22.31
Hz 50% RB 2685.0 2574 | 24.82 24.20 -2.7 | 23.04 | 2212 21.50
mid 2593.0 2567 | 24.72 24.10 -2.7 | 2297 | 22.02 21.40
2501.0 2553 | 2452 23.90 -2.7 | 22.83 | 21.82 21.20
100% 2685.0 2572 | 24.76 2414 -2.7 | 23.02 | 22.06 21.44
RB 2593.0 2564 | 24.68 24.06 2.7 | 2294 | 2198 21.36
2501.0 2548 | 24.51 23.89 -2.7 | 2278 | 21.81 21.19
2682.5 26.61 26.06 25.44 2.7 | 23.91 23.36 22.74
le: 2593.0 26.64 | 26.15 25.53 -2.7 | 23.94 | 23.45 22.83
2503.5 26.28 | 25.58 24.96 -2.7 | 23.58 | 22.88 22.26
2682.5 26.56 | 26.10 25.48 -2.7 | 23.86 | 23.40 22.78
1|oR\:vB 2593.0 26.50 | 26.03 25.41 -2.7 | 23.80 | 23.33 22.71
15M 2503.5 26.31 25.54 24.92 -2.7 | 23.61 22.84 22.22
Hz 2682.5 2570 | 24.75 24.13 -2.7 | 23.00 | 22.05 21.43
50% RB
mid 2593.0 2562 | 24.62 24.00 2.7 | 2292 | 21.92 21.30
2503.5 2542 | 24.42 23.80 2.7 | 2272 | 21.72 21.10
. 2682.5 2572 | 24.71 24.09 -2.7 | 23.02 | 22.01 21.39
1OR(I)3/0 2593.0 2560 | 24.65 24.03 -2.7 | 2290 | 21.95 21.33
2503.5 2542 | 24.40 23.78 2.7 | 2272 | 21.70 21.08
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CAIC

120260764-WMDO03

2680.0 26.63 26.17 25.55 -2.7 | 23.93 23.47 22.85

le: 2593.0 26.61 25.79 2517 -2.7 | 23.91 23.09 22.47

2506.0 26.37 25.61 24.99 -2.7 | 23.67 | 22.91 22.29

2680.0 26.61 26.14 25.52 -2.7 | 2391 23.44 22.82

1|0R\:VB 2593.0 26.61 25.75 25.13 -2.7 | 2391 23.05 22.43

2506.0 26.37 25.62 25.00 -2.7 | 23.67 22.92 22.30

2:)'2/| 50% RB 2680.0 25.69 24.79 24.17 2.7 | 22.99 22.09 21.47
)

mid 2593.0 25.64 24.64 24.02 -2.7 | 22.94 21.94 21.32

2506.0 2545 | 24.45 23.83 -2.7 | 2275 21.75 21.13

2680.0 25.73 24.69 24.07 -2.7 | 23.03 21.99 21.37

1OR(I);/O 2593.0 25.63 24.58 23.96 -2.7 | 22.93 21.88 21.26

2506.0 25.46 24 .42 23.80 -2.7 | 22.76 21.72 21.10
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Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
1779.3 24.02 | 23.39 22.37 -22 | 21.82 | 2119 20.17
LZ: 1745.0 2399 | 23.10 22.31 -2.2 | 21.79 | 20.90 20.11
1710.7 24.00 | 23.17 22.38 -2.2 | 21.80 | 20.97 20.18
1779.3 24.04 | 23.43 22.39 22 | 21.84 | 21.23 20.19
1|oR\:vB 1745.0 24.01 23.09 22.29 -2.2 | 21.81 20.89 20.09
1710.7 23.99 | 23.19 22.18 -2.2 | 21.79 | 20.99 19.98
14 1779.3 23.98 | 23.30 22.35 -22 | 21.78 | 21.10 20.15
MHz | 50% RB
mid 1745.0 24.01 23.30 22.41 -2.2 | 21.81 21.10 20.21
1710.7 2403 | 23.21 22.24 -2.2 | 21.83 | 21.01 20.04
100% 1779.3 23.02 | 21.99 21.19 -2.2 | 20.82 19.79 18.99
RB 1745.0 23.02 | 22.24 21.28 -2.2 | 20.82 | 20.04 19.08
1710.7 23.08 | 22.29 21.33 -2.2 | 20.88 | 20.09 19.13
1778.5 24.03 | 23.49 22.34 -2.2 | 21.83 | 21.29 20.14
LZ: 1745.0 24.04 | 23.15 22.48 -2.2 | 21.84 | 20.95 20.28
1711.5 2412 | 23.14 22.46 22 | 21.92 | 20.94 20.26
1778.5 24.02 | 23.47 22.50 22 | 21.82 | 21.27 20.30
1I0R\:vB 1745.0 23.96 | 23.12 22.40 -22 | 21.76 | 20.92 20.20
3MH 1711.5 2414 | 23.19 22.23 -2.2 | 21.94 | 20.99 20.03
z 1778.5 2317 | 22.22 21.36 -2.2 | 20.97 | 20.02 19.16
50% RB
mid 1745.0 2312 | 22.19 21.28 -2.2 | 20.92 19.99 19.08
1711.5 2318 | 22.34 21.48 -2.2 | 2098 | 20.14 19.28
100% 1778.5 2310 | 22.16 21.32 -2.2 | 20.90 19.96 19.12
RB 1745.0 23.10 | 22.07 21.21 -2.2 | 20.90 19.87 19.01
1711.5 23.20 | 22.26 21.21 -2.2 | 21.00 | 20.06 19.01
1777.5 24.09 | 23.22 22.39 -22 | 21.89 | 21.02 20.19
LZ: 1745.0 2395 | 23.62 22.54 22 | 2175 | 2142 20.34
17125 2411 23.31 22.63 -2.2 | 21.91 21.11 20.43
1777.5 2410 | 23.26 22.41 -2.2 | 21.90 | 21.06 20.21
1|oR\:vB 1745.0 23.92 | 23.53 22.20 22 | 2172 | 21.33 20.00
5MH 1712.5 2410 | 23.30 22.22 -22 | 2190 | 21.10 20.02
z 1777.5 23.08 | 22.20 21.40 -2.2 | 20.88 | 20.00 19.20
50% RB
mid 1745.0 23.03 | 22.17 21.27 -2.2 | 20.83 19.97 19.07
17125 2317 | 22.25 21.41 -2.2 | 20.97 | 20.05 19.21
100% 1777.5 2310 | 22.10 21.27 -2.2 | 20.90 19.90 19.07
RB 1745.0 23.05 | 22.11 21.23 -2.2 | 20.85 19.91 19.03
1712.5 23.15 | 22.11 21.20 -2.2 | 20.95 19.91 19.00
1 RB 1775.0 24.05 | 23.12 22.38 -2.2 | 21.85 | 20.92 20.18
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10M high 1745.0 24.04 23.43 22.19 -2.2 | 21.84 21.23 19.99

Hz 1715.0 23.98 23.00 22.65 -2.2 | 21.78 20.80 20.45

1775.0 23.97 23.09 21.75 2.2 | 21.77 20.89 19.55

1|0F\\:VB 1745.0 23.99 23.41 22.23 2.2 | 21.79 21.21 20.03

1715.0 23.93 23.10 22.61 2.2 | 21.73 20.90 20.41

50% REB 1775.0 23.03 22.05 21.23 -2.2 | 20.83 19.85 19.03

mid 1745.0 23.01 22.11 21.22 -2.2 | 20.81 19.91 19.02

1715.0 23.17 22.23 21.34 -2.2 | 20.97 20.03 19.14

100% 1775.0 22.99 21.98 21.21 -2.2 | 20.79 19.78 19.01

RB 1745.0 22.96 22.06 21.20 -2.2 | 20.76 19.86 19.00

1715.0 23.09 22.16 21.36 -2.2 | 20.89 19.96 19.16

1772.5 23.97 23.28 22.58 2.2 | 21.77 21.08 20.38

1h||:l? 1745.0 24.04 23.49 22.46 2.2 | 21.84 21.29 20.26

1717.5 2412 23.61 22.26 22 | 21.92 21.41 20.06

1772.5 24.06 23.09 22.29 -2.2 | 21.86 20.89 20.09

1|0I3VB 1745.0 24.02 23.46 22.20 -2.2 | 21.82 21.26 20.00

15M 1717.5 24.06 23.55 22.24 -2.2 | 21.86 21.35 20.04

Hz 1772.5 23.07 22.08 21.07 -2.2 | 20.87 19.88 18.87
50% RB

mid 1745.0 23.03 22.11 21.27 -2.2 | 20.83 19.91 19.07

1717.5 23.18 22.15 21.39 -2.2 | 20.98 19.95 19.19

1772.5 23.01 22.03 21.24 -2.2 | 20.81 19.83 19.04

1(;%% 1745.0 22.98 22.06 21.19 -2.2 | 20.78 19.86 18.99

1717.5 23.16 22.13 21.24 -2.2 | 20.96 19.93 19.04

1770.0 24.02 23.48 22.42 2.2 | 21.82 21.28 20.22

1h||:l? 1745.0 24.06 23.49 22.30 -2.2 | 21.86 21.29 20.10

1720.0 2410 23.67 22.43 -2.2 | 21.90 21.47 20.23

1770.0 24.07 23.58 22.42 -2.2 | 21.87 21.38 20.22

1|0I3VB 1745.0 24.04 23.52 22.21 -2.2 | 21.84 21.32 20.01

1720.0 2414 23.65 22.16 -2.2 | 21.94 2145 19.96

ZSE/I 50% RB 1770.0 23.09 22.09 21.06 -2.2 | 20.89 19.89 18.86

)

mid 1745.0 23.06 22.03 21.24 -2.2 | 20.86 19.83 19.04

1720.0 23.21 22.20 21.37 2.2 | 21.01 20.00 19.17

1770.0 23.04 22.06 21.21 -2.2 | 20.84 19.86 19.01

1(;%% 1745.0 23.07 22.00 21.22 -2.2 | 20.87 19.80 19.02

1720.0 2315 | 22.22 21.34 -2.2 | 20.95 20.02 19.14
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Ban RB Conducted Power (dBm) Gt Radiated Power (dBm)
dwid | size/offs Frequency (dBi)
h of (MHz) QPSK | 16QAM | 64QAM QPSK | 16QAM | 64QAM
695.5 23.74 | 23.33 21.98 -3.4 | 18.19 17.78 16.43
L:: 680.5 23.83 | 23.05 21.71 -3.4 | 18.28 17.50 16.16
665.5 23.81 22.88 21.53 -3.4 | 18.26 17.33 15.98
695.5 23.90 | 23.50 22.16 -3.4 | 18.35 17.95 16.61
1|oR\:vB 680.5 23.86 | 23.24 21.90 -3.4 | 18.31 17.69 16.35
5MH 665.5 23.69 | 22.65 21.31 -3.4 | 18.14 17.10 15.76
z 50% RB 695.5 22.89 | 22.04 20.69 -3.4 | 17.34 16.49 15.14
mid 680.5 2285 | 21.91 20.57 -3.4 | 17.30 16.36 15.02
665.5 2280 | 21.88 20.53 -34 | 17.25 16.33 14.98
100% 695.5 2286 | 21.94 20.60 -3.4 | 17.31 16.39 15.05
RB 680.5 22.85 | 21.81 20.47 -3.4 | 17.30 16.26 14.92
665.5 2282 | 21.72 20.38 -3.4 | 17.27 16.17 14.83
693.0 23.76 | 23.16 21.82 -3.4 | 18.21 17.61 16.27
L:: 680.5 2368 | 22.84 21.50 -3.4 | 18.13 17.29 15.95
668.0 23.86 | 22.84 21.50 -3.4 | 18.31 17.29 15.95
693.0 23.89 | 23.26 21.92 -3.4 | 18.34 17.71 16.37
1|oR\:vB 680.5 23.68 | 22.85 21.51 -3.4 | 18.13 17.30 15.96
10M 668.0 23.94 | 22.81 21.47 -3.4 | 18.39 17.26 15.92
Hz 50% RB 693.0 2295 | 22.00 20.65 -3.4 | 17.40 16.45 15.10
mid 680.5 2284 | 21.95 20.61 -3.4 | 17.29 16.40 15.06
668.0 2285 | 21.79 20.45 -3.4 | 17.30 16.24 14.90
100% 693.0 2293 | 21.86 20.52 -34 | 17.38 16.31 14.97
RB 680.5 22.80 | 21.87 20.53 -34 | 17.25 16.32 14.98
668.0 2293 | 21.83 20.49 -3.4 | 17.38 16.28 14.94
690.5 23.86 | 22.86 21.52 -3.4 | 18.31 17.31 15.97
le: 680.5 23.89 | 23.37 22.03 -3.4 | 18.34 17.82 16.48
670.5 23.92 | 23.38 22.03 -3.4 | 18.37 17.83 16.48
690.5 23.89 | 22.94 21.60 -3.4 | 18.34 17.39 16.05
1|oR\:vB 680.5 23.87 | 23.34 21.99 -3.4 | 18.32 17.79 16.44
15M 670.5 24.00 | 23.39 22.05 -3.4 | 18.45 17.84 16.50
Hz 690.5 2296 | 21.97 20.63 -3.4 | 17.41 16.42 15.08
50% RB
mid 680.5 2297 | 22.00 20.66 -3.4 | 17.42 16.45 15.11
670.5 2296 | 21.92 20.58 34 | 17.41 16.37 15.03
690.5 2298 | 21.94 20.60 -34 | 17.43 16.39 15.05
100%
REB 680.5 2289 | 21.90 20.55 -34 | 17.34 16.35 15.00
670.5 2289 | 21.93 20.59 -3.4 | 17.34 16.38 15.04
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688.0 24.03 23.59 22.25 -34 | 18.48 18.04 16.70
1 RB
high 680.5 24.27 23.59 22.24 -34 | 18.72 18.04 16.69
673.0 24.52 23.67 22.33 -3.4 | 18.97 18.12 16.78
688.0 24.41 23.64 22.30 -34 | 18.86 18.09 16.75
1RB
low 680.5 24.39 23.60 22.26 -34 | 18.84 18.05 16.71
20M 673.0 24.67 23.33 21.98 -3.4 | 19.12 17.78 16.43
Hz 688.0 23.53 22.30 20.96 -3.4 | 17.98 16.75 15.41
50% RB
mid 680.5 23.63 22.35 21.01 -3.4 | 18.08 16.80 15.46
673.0 23.67 22.50 21.16 -3.4 | 18.12 16.95 15.61
688.0 23.51 22.27 20.92 -3.4 | 17.96 16.72 15.37
100%
RB 680.5 23.53 22.26 20.91 -3.4 | 17.98 16.71 15.36
673.0 23.61 22.52 21.18 -34 | 18.06 16.97 15.63
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A.2 Emission Limit

A.2.1 Measurement Method
The measurements procedures in TIA-603E-2016 are used. This measurement is carried out in

fully anechoic chamber FAC-3.

The spectrum was scanned from 30 MHz to the 10th harmonic of the highest frequency generated
within the equipment, which is the transmitted carrier. The resolution bandwidth is set 1MHz. The
spectrum was scanned with the mobile station transmitting at carrier frequencies that pertain to

low, mid and high channels of each LTE Band.

The procedure of radiated spurious emissions is as follows:

1.

©Copyright. All rights reserved by CTTL.

EUT was placed on a 1.5-meter-high non-conductive stand at a 3-meter test distance from the
receive antenna. A receiving antenna was placed on the antenna mast 3 meters from the EUT
for emission measurements. The height of receiving antenna is 1.5m. The test setup refers to
figure below. Detected emissions were maximized at each frequency by rotating the EUT
through 360 and adjusting the receiving antenna polarization. The radiated emission
measurements of all non-harmonic and harmonics of the transmit frequency through the 10th

harmonic were measured with peak detector.

Recelving Antenna

Allenuator

2. The EUT is then put into continuously transmitting mode at its maximum power level during

the test. And the maximum value of the receiver should be recorded as (Pr).

3. The EUT shall be replaced by a substitution antenna. The test setup refers to figure below.

S ¢ Signal
Substitute H| Generator
Antenna
5 5
E IIH T
= I 5
5 E' ECEiving Antenna 5
=
i)
= k= | P —
B L
= - vy

In the chamber, a substitution antenna for the frequency band of interest is placed at the
reference point of the chamber. An RF Signal source for the frequency band of interest is
connected to the substitution antenna with a cable that has been constructed to not interfere
with the radiation pattern of the antenna. A power (Pwmea) is applied to the input of the
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substitution antenna. Adjust the level of the signal generator output until the value of the
receiver reaches the previously recorded (Pr). The power of signal source (Pwea) is recorded.
The test should be performed by rotating the test item and adjusting the receiving antenna
polarization.

4. The Path loss (Ppi) between the Signal Source with the Substitution Antenna and the
Substitution Antenna Gain (Ga) should be recorded after test.
An amplifier should be connected in for the test.
The Path loss (Ppi) is the summation of the cable loss and the gain of the amplifier.
The measurement results are obtained as described below:
Power (EIRP)=Pmea + Ppi + Ga

5. This value is EIRP since the measurement is calibrated using an antenna of known gain (unit:
dBi) and known input power.

6. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP = EIRP - 2.15dB.

A.2.2 Measurement Limit

LTE Band 26(824MHz~849MHz): Part 22.917 specify that the power of any emission outside of
the authorized operating frequency ranges must be attenuated below the transmitting power (P)
by a factor of at least 43 + 10 log(P) dB.

Part 24.238 specify that the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P)
dB.

Part 27.53(h): specify that the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 +
10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(g) states for operations in the 600 MHz band and the 698-746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 27.53(a) states for mobile and portable stations operating in the 2305-2315 MHz and
2350-2360 MHz bands: By a factor of not less than: 43 +10 log (P) dB on all frequencies between
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2305 and 2320 MHz and on all frequencies between 2345 and 2360 MHz that are outside the
licensed band(s) of operation, not less than 55 + 10 log (P) dB on all frequencies between 2320
and 2324 MHz and on all frequencies between 2341 and 2345 MHz, not less than 61 + 10 log (P)
dB on all frequencies between 2324 and 2328 MHz and on all frequencies between 2337 and
2341 MHz, and not less than 67 + 10 log (P) dB on all frequencies between 2328 and 2337MHz;
By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2300 and 2305 MHz, 55
+ 10 log (P) dB on all frequencies between 2296 and 2300MHz, 61 + 10 log (P) dB on all
frequencies between 2292 and 2296 MHz, 67 + 10 log (P) dB on all frequencies between 2288
and 2292 MHz, and 70 + 10 log (P) dB below 2288 MHz; By a factor of not less than 43 + 10 log (P)
dB on all frequencies between 2360 and 2365 MHz, and not less than 70 + 10 log (P) dB above
2365 MHz.

LTE Band 26(814 MHz -824MHz): Part 90.691 states that out-of-band emission requirement shall
apply only to the “outer” channels included in an EA license and to spectrum adjacent to interior
channels used by incumbent licensees. The emission limits are as follows:For any frequency
removed from the EA licensee’s frequency block by up to and including 37.5 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 116Log10(f/6.1)
decibels or 50 + 10 Log1o(P) decibels or 80 decibels, whichever is the lesser attenuation, where f
is the frequency removed from the center of the outer channel in the block in kilohertz and where f
is greater than 12.5 kHz. For any frequency removed from the EA licensee’s frequency block
greater than 37.5 kHz, the power of any emission shall be attenuated below the transmitter power
(P) in watts by at least 43 + 10Log10(P) decibels or 80 decibels, whichever is the lesser attenuation,
where f is the frequency removed from the center of the outer channel in the block in kilohertz and
where f is greater than 37.5 kHz.

A.2.3 Measurement Results

Radiated emissions measurements were made only at the upper, middle, and lower carrier
frequencies of each LTE Band. It was decided that measurements at these three carrier
frequencies would be sufficient to demonstrate compliance with emissions limits because it was
seen that all the significant spurs occur well outside the band and no radiation was seen from a
carrier in one block of each LTE Band into any of the other blocks. The equipment must still,
however, meet emissions requirements with the carrier at all frequencies over which it is capable
of operating and it is the manufacturer's responsibility to verify this. The range of evaluated
frequency is from 30MHz to 26GHz.
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Frequency PMea Path Antenna | Peak EIRP Limit Margin o
) i Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5006.02 -55.40 6.59 9.91 -52.08 -25.00 27.08 V
7511.01 -50.67 8.35 12.21 -46.81 -25.00 21.81 V
10002.01 -52.27 9.19 12.90 -48.56 -25.00 23.56 V
12523.01 -48.55 10.24 13.21 -45.58 -25.00 20.58 H
15003.00 -46.08 11.22 14.00 -43.30 -25.00 18.30 H
17504.00 -43.76 12.74 14.91 -41.59 -25.00 16.59 H
LTE Band 7, 5 MHz, QPSK, Channel 21100
Frequency PMea Path Antenna | Peak EIRP Limit Margin L
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5059.02 -55.73 6.66 9.98 -52.41 -25.00 27.41 H
7612.01 -51.95 8.03 12.29 -47.69 -25.00 22.69 H
10135.01 -51.88 9.41 12.95 -48.34 -25.00 23.34 V
12677.01 -47.99 10.34 13.31 -45.02 -25.00 20.02 V
15222.00 -45.61 11.37 13.87 -43.11 -25.00 18.11 H
17739.00 -44.39 12.40 15.23 -41.56 -25.00 16.56 V
LTE Band 7, 5 MHz, QPSK, Channel 21425
Frequency PMea Path Antenna | Peak EIRP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5148.02 -54.51 6.88 10.11 -51.28 -25.00 26.28 V
7706.01 -53.43 8.42 12.36 -49.49 -25.00 24 .49 V
10264.01 -52.54 9.52 13.01 -49.05 -25.00 24.05 V
12835.01 -49.04 10.68 13.40 -46.32 -25.00 21.32 H
15394.00 -44.73 11.39 13.76 -42.36 -25.00 17.36 H
17987.00 -43.79 12.90 15.58 -41.11 -25.00 16.11 H
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Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1388.01 -47.00 3.22 4.92 215 -47.45 -13.00 34.45 V
2100.00 -48.65 4.19 4.90 215 -50.09 -13.00 37.09 H
2801.00 -52.57 4.91 6.64 215 -52.99 -13.00 39.99 V
3490.02 -54.05 5.50 8.18 215 -53.52 -13.00 40.52 H
4203.02 -53.05 6.21 9.10 215 -52.31 -13.00 39.31 \Y
4893.01 -53.84 6.73 9.79 215 -52.93 -13.00 39.93 H
LTE Band 12, 1.4MHz, QPSK, Channel 23095
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1415.01 -58.53 3.25 5.06 2.15 -58.87 -13.00 45.87 H
2123.00 -48.15 4.21 4.97 2.15 -49.54 -13.00 36.54 H
2825.00 -52.33 4.95 6.69 215 -52.74 -13.00 39.74 H
3534.02 -54.24 5.66 8.25 215 -53.80 -13.00 40.80 H
4249.02 -53.22 6.24 9.15 215 -52.46 -13.00 39.46 V
4946.01 -54.12 6.70 9.85 215 -53.12 -13.00 40.12 H
LTE Band 12, 1.4MHz, QPSK, Channel 23173
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1431.01 -58.83 3.28 5.14 2.15 -59.12 -13.00 46.12 H
2146.00 -50.26 4.24 5.04 2.15 -51.61 -13.00 38.61 H
2856.00 -52.27 4.96 6.74 2.15 -52.64 -13.00 39.64 \Y
3573.02 -54.42 6.06 8.30 2.15 -54.33 -13.00 41.33 Vv
4299.02 -54.60 6.19 9.20 215 -53.74 -13.00 40.74 H
4997.01 -54.27 6.61 9.90 215 -53.13 -13.00 40.13 V
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Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1549.01 -59.71 3.46 5.41 215 -59.91 -13.00 46.91 V
2339.00 -50.95 4.44 5.62 215 -51.92 -13.00 38.92 H
3127.02 -52.91 5.40 7.30 215 -53.16 -13.00 40.16 H
3899.02 -53.59 6.11 8.76 215 -53.09 -13.00 40.09 H
4666.02 -54.23 6.48 9.57 215 -53.29 -13.00 40.29 \Y
5443.01 -54.31 6.84 10.52 215 -52.78 -13.00 39.78 V
LTE Band 13, 5MHz, QPSK, Channel 23230
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1549.01 -59.20 3.46 5.41 2.15 -59.40 -13.00 46.40 \Y
2347.00 -51.43 4.45 5.64 2.15 -52.39 -13.00 39.39 H
3126.02 -49.69 5.40 7.30 215 -49.94 -13.00 36.94 V
3911.02 -49.42 6.12 8.78 215 -48.91 -13.00 35.91 H
4699.02 -53.99 6.50 9.60 215 -53.04 -13.00 40.04 H
5472.01 -54.56 6.95 10.56 215 -53.10 -13.00 40.10 V
LTE Band 13, 5MHz, QPSK, Channel 23255
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1578.01 -58.80 3.49 5.36 2.15 -59.08 -13.00 46.08 \Y,
2354.00 -49.72 4.46 5.66 2.15 -50.67 -13.00 37.67 H
3123.02 -53.30 5.40 7.30 2.15 -53.55 -13.00 40.55 \Y
3924.02 -49.93 6.12 8.79 2.15 -49.41 -13.00 36.41 H
4708.02 -53.83 6.51 9.61 215 -52.88 -13.00 39.88 V
5504.01 -54.38 7.08 10.60 215 -53.01 -13.00 40.01 V
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LTE Band 25, 1.4MHz, QPSK, Channel 26047

CAICT

120260764-WMDO03

Frequency PMea Path Antenna | Peak EIRP Limit Margin o
) i Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5661.02 -41.78 7.28 10.57 -38.49 -13.00 25.49 \%
9546.01 -52.67 9.38 13.35 -48.70 -13.00 35.70 V
11739.01 -49.21 9.81 13.05 -45.97 -13.00 32.97 V
13621.01 4717 10.79 14.27 -43.69 -13.00 30.69 V
15477.00 -43.90 11.50 13.71 -41.69 -13.00 28.69 H
16802.00 -41.98 12.11 13.72 -40.37 -13.00 27.37 H
LTE Band 25, 1.4MHz, QPSK, Channel 26365
Frequency PMea Path Antenna | Peak EIRP Limit Margin L
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5649.02 -42.66 7.27 10.57 -39.36 -13.00 26.36 V
7487.01 -53.44 8.36 12.18 -49.62 -13.00 36.62 H
11271.01 -50.83 9.82 13.15 -47.50 -13.00 34.50 V
13151.01 -48.07 10.71 13.71 -45.07 -13.00 32.07 H
15055.00 -41.33 11.29 13.97 -38.65 -13.00 25.65 H
16898.00 -42.48 12.00 13.76 -40.72 -13.00 27.72 H
LTE Band 25, 1.4MHz, QPSK, Channel 26683
Frequency PMea Path Antenna | Peak EIRP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5747.02 -45.91 7.27 10.55 -42.63 -13.00 29.63 V
7660.01 -51.67 8.25 12.33 -47.59 -13.00 34.59 V
11488.01 -49.79 9.84 13.10 -46.53 -13.00 33.53 V
13369.01 -48.08 10.57 14.02 -44 .63 -13.00 31.63 V
15346.00 -44.98 11.33 13.79 -42.52 -13.00 29.52 V
17270.00 -43.52 12.37 14.39 -41.50 -13.00 28.50 H
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LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26697

CAICT
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Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1650.01 -57.39 3.57 5.23 215 -57.88 -13.00 44.88 H
2474.00 -50.91 4.60 6.02 215 -51.64 -13.00 38.64 H
3312.02 -52.24 5.29 7.75 215 -51.93 -13.00 38.93 H
4128.02 -50.64 6.04 9.03 215 -49.80 -13.00 36.80 \Y
4933.01 -54.54 6.72 9.83 215 -53.58 -13.00 40.58 \Y
5763.01 -54.09 7.24 10.55 215 -52.93 -13.00 39.93 H
LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26740
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1673.01 -56.17 3.58 5.19 2.15 -56.71 -13.00 43.71 \Y
2510.00 -49.27 4.63 6.12 2.15 -49.93 -13.00 36.93 Vv
3347.02 -54.45 5.32 7.83 215 -54.09 -13.00 41.09 H
4186.02 -52.17 6.17 9.09 215 -51.40 -13.00 38.40 V
5013.01 -54.60 6.58 9.92 215 -53.41 -13.00 40.41 H
5869.01 -53.45 7.30 10.53 215 -52.37 -13.00 39.37 V
LTE Band 26(814MHz~824MHz), 1.4MHz, QPSK, Channel 26783
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1697.01 -58.78 3.60 5.15 2.15 -59.38 -13.00 46.38 Vv
2545.00 -52.74 4.66 6.18 2.15 -53.37 -13.00 40.37 \Y
3386.02 -54.89 5.35 7.93 2.15 -54.46 -13.00 41.46 \Y
4246.02 -51.71 6.24 9.15 2.15 -50.95 -13.00 37.95 Vv
5091.01 -53.83 6.75 10.03 215 -52.70 -13.00 39.70 H
5958.01 -52.76 7.47 10.51 215 -51.87 -13.00 38.87 H
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LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26797

CAICT

120260764-WMDO03

Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
4078.02 -51.94 6.04 8.98 215 -51.15 -13.00 38.15 H
6520.01 -53.08 7.51 11.02 215 -51.72 -13.00 38.72 V
7336.01 -51.95 8.11 12.00 215 -50.21 -13.00 37.21 H
8165.01 -52.32 8.44 12.73 215 -50.18 -13.00 37.18 H
8966.00 -51.04 9.08 13.09 215 -49.18 -13.00 36.18 V
9787.00 -51.39 9.00 13.11 215 -49.43 -13.00 36.43 V
LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 26915
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1638.01 -57.27 3.56 5.25 2.15 -57.73 -13.00 4473 \Y
2457.00 -50.73 4.58 5.97 2.15 -51.49 -13.00 38.49 H
3277.02 -54.73 5.28 7.66 215 -54.50 -13.00 41.50 H
4100.02 -52.06 6.04 9.00 215 -51.25 -13.00 38.25 H
4923.01 -53.98 6.73 9.82 215 -53.04 -13.00 40.04 V
5721.01 -53.51 7.30 10.56 215 -52.40 -13.00 39.40 V
LTE Band 26(824MHz~849MHz), 1.4MHz, QPSK, Channel 27033
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
4120.02 -49.76 6.04 9.02 2.15 -48.93 -13.00 35.93 \Y,
6786.01 -52.11 7.91 11.34 2.15 -50.83 -13.00 37.83 Vv
7462.01 -51.23 8.29 12.15 2.15 -49.52 -13.00 36.52 Vv
8078.01 -51.46 8.32 12.66 2.15 -49.27 -13.00 36.27 Y
8958.00 -50.28 9.05 13.09 215 -48.39 -13.00 35.39 H
9886.00 -50.12 9.08 13.01 215 -48.34 -13.00 35.34 V
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LTE Band 41 HPUE, 5MHz, QPSK, Channel 39675

CAICT

120260764-WMDO03

Frequency PMea Path Antenna | Peak EIRP Limit Margin o
) i Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5001.02 -46.10 6.60 9.90 -42.80 -25.00 17.80 H
7499.01 -47.80 8.39 12.20 -43.99 -25.00 18.99 H
9992.01 -52.80 9.17 12.91 -49.06 -25.00 24.06 H
12489.01 -48.36 10.20 13.20 -45.36 -25.00 20.36 V
14993.00 -46.35 11.21 14.01 -43.55 -25.00 18.55 H
17491.00 -45.18 12.70 14.88 -43.00 -25.00 18.00 V
LTE Band 41 HPUE, 5MHz, QPSK, Channel 40620
Frequency PMea Path Antenna | Peak EIRP Limit Margin L
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
6472.02 -54.78 7.54 10.97 -51.35 -25.00 26.35 H
7780.01 -53.80 8.31 12.42 -49.69 -25.00 24.69 \%
10354.01 -52.11 9.73 13.04 -48.80 -25.00 23.80 V
12954.01 -49.33 10.48 13.47 -46.34 -25.00 21.34 H
15534.00 -44.84 11.52 13.70 -42.66 -25.00 17.66 H
16859.00 -42.92 12.04 13.74 -41.22 -25.00 16.22 V
LTE Band 41 HPUE, 5MHz, QPSK, Channel 41565
Frequency PMea Path Antenna | Peak EIRP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
5376.02 -54.77 6.88 10.43 -51.22 -25.00 26.22 V
8064.01 -50.81 8.32 12.65 -46.48 -25.00 21.48 V
10735.01 -51.34 9.39 13.15 -47.58 -25.00 22.58 V
13449.01 -48.74 10.61 14.13 -45.22 -25.00 20.22 H
16130.00 -43.73 11.82 13.67 -41.88 -25.00 16.88 V
17470.00 -44 .54 12.66 14.83 -42.37 -25.00 17.37 V
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LTE Band 66, 1.4MHz QPSK, Channel 131979

CAICT

120260764-WMDO03

Frequency PMea Path Antenna | Peak EIRP Limit Margin o
) i Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
3422.02 -59.45 5.38 8.01 -56.82 -13.00 43.82 V
5136.02 -51.56 6.86 10.09 -48.33 -13.00 35.33 V
6864.01 -64.98 7.80 11.44 -61.34 -13.00 48.34 V
8556.01 -64.32 8.57 13.01 -59.88 -13.00 46.88 H
10280.01 -62.44 9.57 13.01 -59.00 -13.00 46.00 V
11989.01 -60.42 10.10 13.00 -57.52 -13.00 44.52 V
LTE Band 66, 1.4MHz, QPSK, Channel 132322
Frequency PMea Path Antenna | Peak EIRP Limit Margin L
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
3490.02 -59.10 5.50 8.18 -56.42 -13.00 43.42 V
5237.02 -51.29 7.00 10.23 -48.06 -13.00 35.06 \%
6981.01 -64.85 8.15 11.58 -61.42 -13.00 48.42 \%
8730.01 -63.64 8.45 13.05 -59.04 -13.00 46.04 H
10499.01 -61.90 9.65 13.10 -58.45 -13.00 45.45 V
12185.01 -60.01 10.10 13.07 -57.04 -13.00 44.04 V
LTE Band 66, 1.4MHz, QPSK, Channel 132665
Frequency PMea Path Antenna | Peak EIRP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dBm) (dBm) (dB)
3559.02 -59.02 5.92 8.28 -56.66 -13.00 43.66 H
5339.02 -50.75 6.96 10.37 -47.34 -13.00 34.34 H
7156.01 -64.97 8.18 11.79 -61.36 -13.00 48.36 V
8946.01 -64.31 9.01 13.09 -60.23 -13.00 47.23 V
10672.01 -61.89 9.30 13.13 -58.06 -13.00 45.06 V
12483.01 -59.74 10.22 13.19 -56.77 -13.00 43.77 V
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LTE Band 71, 5MHz, QPSK, Channel 133147

CAICT

120260764-WMDO03

Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1331.01 -57.32 3.15 4.62 215 -58.00 -13.00 45.00 H
1997.01 -50.14 4.04 4.61 215 -51.72 -13.00 38.72 H
2691.00 -52.56 4.78 6.44 215 -53.05 -13.00 40.05 H
3340.02 -54.37 5.31 7.82 215 -54.01 -13.00 41.01 \Y
3994.02 -52.98 6.07 8.89 215 -52.31 -13.00 39.31 H
4654.02 -53.83 6.47 9.55 215 -52.90 -13.00 39.90 H
LTE Band 71, 5MHz, QPSK, Channel 133297
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1363.01 -47.20 3.19 4.79 2.15 -47.75 -13.00 34.75 H
2042.00 -47.46 4.14 4.73 2.15 -49.02 -13.00 36.02 H
2725.00 -53.02 4.81 6.51 215 -53.47 -13.00 40.47 V
3393.02 -55.27 5.36 7.94 215 -54.84 -13.00 41.84 V
4087.02 -49.40 6.04 8.99 215 -48.60 -13.00 35.60 V
4750.02 -54.31 6.57 9.65 215 -53.38 -13.00 40.38 \Y
LTE Band 71, 5MHz, QPSK, Channel 133447
Frequency PMea Path Antenna | Correction | Peak ERP Limit Margin o
. . Polarization
(MHz) (dBm) Loss(dB) | Gain(dBi) (dB) (dBm) (dBm) (dB)
1371.01 -48.33 3.20 4.83 2.15 -48.85 -13.00 35.85 \Y,
2087.00 -51.50 4.18 4.86 2.15 -52.97 -13.00 39.97 H
2767.00 -52.73 4.87 6.58 2.15 -53.17 -13.00 40.17 \Y
3494.02 -54.37 5.51 8.19 2.15 -53.84 -13.00 40.84 Vv
4174.02 -53.22 6.15 9.07 215 -52.45 -13.00 39.45 V
4848.01 -54.07 6.72 9.75 215 -53.19 -13.00 40.19 V

Note: Expanded measurement uncertainty is U = 5.16 dB, k = 2.
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A.3 Frequency Stability

A.3.1 Method of Measurement

In order to measure the carrier frequency under the condition of AFC lock, it is necessary to make

measurements with the EUT in a “call mode”. This is accomplished with the use of CMW500.

1. Measure the carrier frequency at room temperature.

2. Subject the EUT to overnight soak at -30°C.

3. With the EUT, powered via nominal voltage, connected to the CMW500, and in a simulated
call on middle channel for each LTE band, measure the carrier frequency. These
measurements should be made within 2 minutes of Powering up the EUT, to prevent
significant self-warming.

4. Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

5. Re-measure carrier frequency at room temperature with nominal voltage. Vary supply voltage
from minimum voltage to maximum voltage, in 0.1Volt increments re-measuring carrier
frequency at each voltage. Pause at nominal voltage for 1.5 hours unpowered, to allow any
self-heating to stabilize, before continuing.

6. Subject the EUT to overnight soak at +50°C.

7. With the EUT, powered via nominal voltage, connected to the CMW500 and in a simulated call
on the center channel, measure the carrier frequency. These measurements should be made
within 2 minutes of Powering up the EUT, to prevent significant self-warming.

8. Repeat the above measurements at 10 ‘Cincrements from -30°C to +50°C. Allow at least 1.5
hours at each temperature, unpowered, before making measurements.

9. At all temperature levels hold the temperature to +/- 0.5°C during the measurement procedure.

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block. As this transceiver is considered "Hand carried, battery powered
equipment" Section 2.1055(d)(2) applies. This requires that the lower voltage for frequency
stability testing be specified by the manufacturer. This transceiver is specified to operate with an
input voltage of the lower, higher and nominal voltage. Operation above or below these voltage
limits is prohibited by transceiver software in order to prevent improper operation as well as to
protect components from overstress.
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A.3.2 Measurement results

LTE Band 7, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temper:(;[ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 2.26 0.0009

40 1.17 0.0005

30 1.52 0.0006

10 3.85 2500.833 | 2569.135 0.62 0.0002

0 3.45 0.0014

-10 1.65 0.0007

-20 -0.09 0.0000

-30 1.19 0.0005

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 0.77 0.0003

20 2500.833 | 2569.135
4.4 28.44 0.0112

LTE Band 12, 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temper:(';ure( C) | Voltage(V) | FL(MHz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 0.49 0.0007

40 10.80 0.0153

30 0.26 0.0004

10 3.85 699.465 | 715.519 12.80 0.0181

0 11.69 0.0165

-10 11.77 0.0166

-20 -1.20 0.0017

-30 -0.50 0.0007

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 0.37 0.0005

20 699.465 | 715.519
4.4 0.93 0.0013
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LTE Band 13, 10MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temper:(;[ure( C) | Voltage(V) | FL(MHZz) | Fr(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.90 0.0012

40 10.69 0.0137

30 117 0.0015

10 3.85 777.417 | 786.599 0.99 0.0013

0 -0.46 0.0006

-10 2.09 0.0027

-20 0.30 0.0004

-30 0.72 0.0009

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHZz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 -0.16 0.0002

20 777.417 | 786.599
4.4 11.67 0.0149

LTE Band 25, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

F

=

Temper:(';ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.66 0.0004

40 -0.13 0.0001

30 25.85 0.0137

10 3.85 1850.801 | 1914.199 0.72 0.0004

0 25.65 0.0136

-10 25.91 0.0138

-20 -1.22 0.0006

-30 -2.15 0.0011

equency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 -0.14 0.0001

20 1850.801 | 1914.199
4.4 25.88 0.0137
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LTE Band 26(814MHz~824MHz), 10MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temper:(;[ure( C) | Voltage(V) | FL(MHZz) | Fr(MHz) Offset(Hz) | Frequency error(ppm)

50 2.16 0.0026

40 0.04 0.0000

30 0.03 0.0000

10 3.85 814.380 | 823.620 0.24 0.0003

0 0.74 0.0009

-10 0.21 0.0003

-20 -0.76 0.0009

-30 -2.36 0.0029

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHZz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 0.29 0.0004

20 814.380 | 823.620
4.4 -3.03 0.0037

LTE Band 26(824MHz~849MHz), 15MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temper:(’;ure( C) | Voltage(V) | FL(MHz) | Fu(MHz) Offset(Hz) | Frequency error(ppm)

50 0.54 0.0006

40 0.50 0.0006

30 1.44 0.0017

10 3.85 824.529 | 848.495 -0.82 0.0010

0 -0.30 0.0004

-10 11.99 0.0143

-20 -0.34 0.0004

-30 0.06 0.0001

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 0.80 0.0010

20 824.529 | 848.495
4.4 0.30 0.0004
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LTE Band 41 HPUE, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temper:(;[ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 -2.55 0.0010

40 -5.59 0.0022

30 -4.62 0.0018

10 3.85 2496.064 | 2689.936 -3.81 0.0015

0 -7.34 0.0028

-10 -3.35 0.0013

-20 -7.54 0.0029

-30 -7.51 0.0029

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 -3.30 0.0013

20 2496.064 | 2689.936
4.4 -4.63 0.0018

LTE Band 66, 20MHz bandwidth QPSK (worst case of all bandwidths)

Frequency Error vs Temperature

Temper:(';ure( C) | Voltage(V) | FL(MHz) | Fn(MHz) Offset(Hz) | Frequency error(ppm)

50 0.36 0.0002

40 0.30 0.0002

30 1.50 0.0009

10 3.85 1710.801 | 1779.231 -0.70 0.0004

0 0.36 0.0002

-10 2.32 0.0013

-20 22.24 0.0127

-30 22.00 0.0126

Frequency Error vs Voltage

Voltage(V) | Temperature('C) | FL(MHz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 0.07 0.0000

20 1710.801 | 1779.231
4.4 21.54 0.0123
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LTE Band 71, 20MHz bandwidth QPSK (worst case of all bandwidths)
Frequency Error vs Temperature

Temper:(;[ure( C) | Voltage(V) | FL(MHZz) | Fr(MHz) Offset(Hz) | Frequency error(ppm)

50 -0.17 0.0002

40 6.72 0.0099

30 0.00 0.0000

10 3.85 663.994 | 697.006 -0.24 0.0004

0 -0.96 0.0014

-10 0.16 0.0002

-20 0.43 0.0006

-30 -0.44 0.0006

Frequency Error vs Voltage

Voltage(V) | Temperature(C) | FL(MHZz) | Fu(MHz) | Offset(Hz) | Frequency error(ppm)

3.5 0.21 0.0003

20 663.994 | 697.006
4.4 0.26 0.0004
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A.4 Occupied Bandwidth

Occupied bandwidth measurements are only provided for selected frequencies in order to reduce
the amount of submitted data. Data were taken at the mid frequencies frequency. The table below
lists the measured 99% BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:
a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.

The frequency span for the spectrum analyzer shall be set wide enough to capture all modulation

products including the emission skirts.
b) The nominal IF filter 3 dB bandwidth (RBW) shall be in the range of 1% to 5% of the anticipated

OBW, and the VBW shall be set = 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) Set the detection mode to peak, and the trace mode to max-hold.

©Copyright. All rights reserved by CTTL. Page 67 of 275



LTE band 7, 5MH

Z (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

2535.0

QPSK

16QAM

64QAM

4471.15

4471.15

4495.19

LTE band 7, 5MHz Bandwidth, QPSK (99% BW)

*RBW 50 kHz

Marker 1 [T1 ]
20.06 dBm

% “VBW 200 kHz
Ref 21.2 dBm ATt 15 dB SWT 10 ms 2.535697115 GHz
[F20 OFfset 1.2 dB T OBW - 471153846 WMHZ]
Temp |1 [T1 OBW]

ot

11.89 dBm
2.532764423 GHz||SCL

—10:
0
-10
(—-20-

Temp |2 [T1 OBW]
13.71 dBm
2.537239577 GHz

LVL

TDF

oyl MAAIH

ol

il by

-40

-50

Ce

Date: 16.MAY.2020 10:31:10

LTE band 7, 5MHz Bandwidth, 16QAM (99% BW)

*RBW 50 kHz
*VBW 200 kHz

@

nter 2.535 GHz

Ref 21.2 dBm

“Att 15 dB

1.5 MHz/

SWT 10 ms

Span 15 MHz

Marker 1 [T1 ]
18.12 dBm
2.533701923 GHz

OBW A4~ A7 II53846 WHZ]|

v

Temp |1 [T1 OBW]
11.26 dBm
2.532764423 GHz||SCL

Temp |2 [T1 OBW]
11.34 dBm

2.537239577 GHz

LVL

TDF

MM}’J&M “M N

[[207OFfset 1.4 dB
~10
o
-10
l--20.
FRS i l l,‘IL‘MImJLMLM\‘J
Lan s
-40
-50
[~-60
-70
Center 2.535 GHz
Date: 16.MAY.2020 10:31:48

©Copyright. All rights reserved by CTTL.
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LTE band 7, 5MHz Bandwidth,64QAM (99% BW)

é ; “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 13.12 dBm
Ref 30 dBm “ALL 25 dB SWT 10 ms 2.534158654 GHz
OBW |4.495192308 MHz

30
Temp (1 [T1 OBW]
20 7.67 dem |
1 2.532764423 GHz
1 PK] v Temp |2 [T1 OfW]
| 10 lr sy, i b g T 4 46 dBm
2.537259615 GHz
TDF

| |

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 14:31:09

©Copyright. All rights reserved by CTTL.

CAIC

120260764-WMDO03

Page 69 of 275



“ CAIC

S
120260764-WMDO03

LTE band 7, 10MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM
2535.0
8990.38 8942.31 8942.31

LTE band 7, 10MHz Bandwidth, QPSK (99% BW)

“RBW 100 kHz Marker 1 [T1 ]

% “VBW 300 kHz 15.82 dBm
Ref 21.2 dBm ATt 15 dB SWT 15 ms 2.535288462 GHz
T OBW 18-990384615 WHZ]|

Temp |1 [T1 OBW]

[T20 OfTsetT 1.4 dB
v
T) TR
bl M“”“T 11.82 dBm
2.530528846 GHz | SGl

—10:
Temp |2 [T1 OBW]
11.81 dBm
0 LvVL
2.539519231 GHz
TDF
-10

-40

-50

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 16.MAY.2020 10:32:29

LTE band 7, 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 15.32 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.535240385 GHz
[[20 Offset I.7 dB T OBW 18- 942301692 WHZ]|
T1 v Temp |1 [T1 OBW]
T2
W,:J\./Www\ﬂv\w 14 03 asm
e 2530528846 GHz | SCL
Temp |2 [T1 OBW]
11.05 dBm
0 LvVL
2.539471154 GHz
TDF
-10
I--20
WW \«r»«ﬂwm
v
3DB
-40
-50
I--60
-70
3 MHz/ Span 30 MHz

Center 2.535 GHz

Date: 16.MAY.2020 10:33:07
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LTE band 7, 10MHz Bandwidth, 64QAM (99% BW)

é? “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.55 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 2.533173077 GHz
30 OBW |8.942301692 MHz
Temp (1 [T1 OBW]
20 .54 dem |IEM
2.530524846 GHz
1 PK] 3 T2 Temp |2 [T1 OfW]
o AR W) FETPPR YTYEN Vo 52 dmm
2.539471154 GHz
TDF
) r \
i-—10-
| 120, / \I |
MWWM}»MM\MM AL AT PR A YR
3DB
-30
-0
-50
-60
-70
Span 30 MHz

Center 2.535 GHz 3 MHz/

Date: 20.MAY.2020 14:32:22
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LTE band 7, 15MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

QPSK

16QAM

64QAM

2535.0
13485.58

13413.46

13485.58

LTE band 7, 15MHz Bandwidth, QPSK (99% BW)

@

Ref 21.2 dBm “Att 15 dB

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

Marker 1 [T1 ]
18.22 dBm
2.532980769 GHz

OBW 13-24855799. I

[T20 OfTsetT T.24 dB Y
I Mrmag AN T2 Temp |1 [T1 OBW]
13.72 dBm
e 2528293269 GHz | SCL
Temp |2 [T1 OBW]
13.38 dBm
0 LvVL
2.541774846 GHz
TDF
-10
- WW W%
W
3DB
-40
-50
|--60:
-70
4.5 MHz/ Span 45 MHz

Center 2.535 GHz

Date: 16.MAY.2020 10:33:48

LTE band 7, 15MHz Bandwidth, 16QAM (99% BW)

@

Ref 21.2 dBm “Att 15 dB
s

*RBW 200 kHz
“VBW 1 MHz
%WT 5 ms

Marker 1 [T1 ]
19.47 dBm

2.536658654 GHz

OBW 13- #I3461538 WHZ]

LVL

TDF

[20 OfTsetT T.24 dB = T
Temp |1 [T1 OBW]
17.58 dBm
e 2528293269 GHz | SCL
Temp |2 [T1 OBW]
° 15.84 dBm
2.54170¢731 GHz
-10
" W \“Mww
WMW
-40
-50
|--60:
-70
4.5 MHz/ Span 45 MHz

Center 2.535 GHz

Date: 16.MAY.2020 10:34:27
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LTE band 7, 15MHz Bandwidth, 64QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.13
2.529735577

dBm
GHz

Ref 30 dBm “Att 25 dB SWT 5 ms
30 OBW 13.485576923 MHz
Temp |1 [T1 OBW]
20 10.51 dem |2
1 2.528293269 GHz
1 PK] T1Y Temp |2 [T1 OBW]
m N 2
™ V"A’“ A AMIT ne e
2.541778846 GHz
TDF
) ; \

j L

:

Center 2.535 GHz 4.5 MHz/

Date: 20.MAY.2020 14:34:11
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LTE band 7, 20MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM
2535.0
17980.77 17884.62 17980.77

LTE band 7, 20MHz Bandwidth, QPSK (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

® *VBW 1 MHz 16.94 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.536153846 GHz
[F20 Offset I.7 dB - OBW—17-98076923T WHZ|
1 [ERTRRITY /Y PRI T2 Temp |1 [T1 OBW]
TMMM 12.09 dBm
e 2.526057692 GHz|[ SCL
Temp 2 [T1 OBW]
12.74 dBm
o LvVL
2.544034462 GHz
TDF
-10

WMMM WWMMAM

Span 60 MHz

Center 2.535 GHz 6 MHz/

Date: 16.MAY.2020 10:35:08

LTE band 7, 20MHz Bandwidth, 16QAM (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

% “VBW 1 MHz 18.28 dBm
SWT 5 ms 2.530673077 GHz

Ref 21.2 dBm ATt 15 dB
2
v OBW 17-884613385 WHZ]

[T20 OfTsetT 1.4 dB
WWM T2 Temp |1 [T1 OBW]
12.00 dBm
2.526057692 GHz | SCl

—10:
Temp |2 [T1 OBW]
13.08 dBm
0 LvVL
2.543942308 GHz
TDF
-10

308

WWJ W”‘MM‘W‘LMAM

-40

Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 16.MAY.2020 10:35:46
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LTE band 7, 20MHz Bandwidth, 64QAM (99% BW)

@ *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.96 dBm

2.538173077 GHz

Ref 30 dBm “Att 25 dB SWT 5 ms
30 OBW 17.980769231 MHz
Temp |1 [T1 OBW]
20 7-.11 dBm |
N 2.526057692 GHz
178 Temp |2 [T1 OBW]
| 10 Ak A2 6 dBm
2.544038462 GHz
TDF
) / L
i-—10-
L 20 i 1 / \MLA Ay K | 4
i v v ARV ARTS
3DB
-30
-0
-50
-60
-70
Span 60 MHz

Center 2.535 GHz 6 MHz/

Date: 20.MAY.2020 14:35:57
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LTE band 12, 1.4MHz (99%)

Frequency (MHz) Occupied Bandwidth (99%) (kHz)

QPSK 16QAM 64QAM

707.5

1089.74 1089.74 1089.74

LTE band 12, 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 19.21 dBm
Ref 20.5 dBm “Att 15 dB , SWT 40 ms 707.459935897 MHz
20 Offset 0.5 dB OBW |1.089743590 MHz
? 1 WTZ Temp |1 [T1 OBW]
|10 12.00 dBm
706.955124205 MHz|| SCL
2 \ Temp 2 [T1 OBW]
Lo 12.52 demf
708.044871795 MHz
/ |

| |

_ . .MWW wﬂm.wm,.. .
W

-40

f—-50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 15:55:19

LTE band 12, 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 18.62 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.948717949 MHz
20 Offset 0.5 dB WTZ OBW [1.089743590 MHz
Temp |1 [T1 OBW]
10 12.48 dBm
706.955124205 MHz| SCL
Temp |2 [T1 OBW]
| 14.43 dBm
O LvVL
708.044871795 MHz
TDF
(—-10- ( \
- w“«/‘) \“
W ¥, % st A o
W MY WAV
-40
|--50.
-60
|--70.
Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 15:55:57
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LTE band 12, 1.4MHz Bandwidth, 64QAM (99% BW)

@

Ref 30 dBm “ALL 25 dB

“RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Marker 1 [T1 ]
13.20 dBm

707 .692307692 MHz
OBW |1.089743590 MHz

Temp (1 [T1 OBW]

TDF

30
20 .13 dem |
1 706.95512¢205 MHz
1 PK] Temp |2 [T1 OfW]
o ; RPN 17 dem
f K 708.044871795 MHz

Span 5 MHz

Center 707.5 MHz

Date: 20.MAY.2020 15:38:50

©Copyright. All rights reserved by CTTL.
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LTE band 12, 3MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM

707.5

2692.31 2692.31 2692.31
LTE band 12, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.12 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.836538462 MHz

OBW |2.692307692 MHz

20 Offset 0.5 dB T2
Temp |1 [T1 OBW]

13.57 dBm

SGL

10
706.153846154 MHz | =¢
Temp |2 [T1 OBW]
L 14.30 dBm
O LvVL
708.846153846 MHz
TDF

| |

—— WM\JAWH«M i \\‘MM\,..‘,M(\N’\WVL“ A‘{,.%

-40

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 15:56:38

LTE band 12, 3MHz Bandwidth, 16QAM (99% BW)

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.46 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.163461538 MHz
20 Offset 0.5 dB v OBW [2.692307692 MHz
1L IR TR 12 Temp |1 [T1 OBW]
L 10 MT 12.73 dBm
706.153846154 MHz [ SCL
/ Temp 2 [T1 OBW]
13.16 dBmf

TDF

o \
J \ 708.846153846 MHz

l--10
M/
\M L gt S04

30 0 "'vlw-u‘u"* wvwwuw

i 3DB
l--50.

-60
l-70.

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 15:57:16
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LTE band 12, 3MHz Bandwidth, 64QAM (99% BW)

@

“RBW 30 kHz
*VBW 100 kHz

Marker 1 [T1 ]
11.84
707.403846154

dBm
MHz

dem | IEM

Ref 30 dBm “Att 25 dB SWT 30 ms
30 OBW |2.692307692 MHz

Temp |1 [T1 OBW]

20 .41
706.153844154 MHz

1 PK] 4 Temp |2 [T1 OBW]
| 10 VORI f by s T2 12 dBm

SIS U T TS

708.846153846 MHz

TDF

—

/

Center 707.5 MHz

Date: 20.MAY.2020 15:40:41
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LTE band 12, 5MHz (99%)
Frequency (MHz) Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM

707.5
4471.15 447115 4495.19
LTE band 12, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 20.04 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 705.721153846 MHz
20 Offset 0.5 dB T l T2 OBW |4.471153846 MHz
T«AAWLJJUU‘ JJLWT Temp |1 [T1 OBW]
|10 14.14 dBm
705.264424077 MHz| SCL
I \ Temp 2 [T1 OBW]
Lo 14.47 dBmf
709.73557¢923 MHz
) |

| 2o o
Ay MW W \U\W\A"MLM L

f—-50

-60

f—-70

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 15:57:57

LTE band 12, 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.97 dBm

Ref 20.5 dBm “Att 15 dB SYT 10 ms 708.197115385 MHz
4.471153846 MHz

20 Offset 0.5 dB T 1 oBW
MM.J 2 Temp |1 [T1 OBW]

14 .53 dBm

GL

10
705.264423077 MHz|S
Temp |2 [T1 OBW]
[ 12.74 dBm
O LvVL
709.73557¢923 MHz
TDF

| \

MWVI \‘AJ\['\NMNM P

L

-60

f—-70

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 15:58:36
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LTE band 12, 5MHz Bandwidth,64QAM (99% BW)

é; “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.17 dBm
Ref 30 dBm “ALL 25 dB SWT 10 ms 708.725961538 MHz
OBW |4.495192308 MHz

30
Temp (1 [T1 OBW]
20 7.84 dem |
705.264423077 MHz
1 PK] & Temp |2 [T1 OfW]
| 10 T1 " P I dBm
Ui 709.759614385 MHz

TDF

| |

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 15:42:19

©Copyright. All rights reserved by CTTL.
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LTE band 12, 10MHz (99%)

Frequency (MHz) Occupied Bandwidth (99%) (kHz)

QPSK 16QAM 64QAM

707.5

8942.31 8990.38 8990.38

LTE band 12, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.32 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 703.365384615 MHz
OBW |8.942307692 MHz

20 Offset 0.5 dB 1 T2
AW M7 Temp |1 [T1 OBW]

13.74 dBm

SGL

10
703.028846154 MHz | >
Temp |2 [T1 OBW]
L 14.99 dBm
O LvVL
711.971153846 MHz
TDF

o |

e o,
T 308

-40

f—-50

-60

f—-70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 15:59:17

LTE band 12, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 19.23 dBm

Ref 20.5 dBm “Att 15 dB SWT 15,ms 711.009615385 MHz

OBW |8.990384615 MHz

20 Offset 0.5 dB T1 o
MJW\M Temp |1 [T1 OBW]

14.88 dBm

GL

l-10 <
{ \ 703.028846154 MHz | S

Temp |2 [T1 OBW]
MAXE By iy 13.20 dBm

O LvVL
712.01923¢769 MHz

TDF

_A... JI.WMW MAWMMMMN
Ak TR

-40

f—-50

-60

f—-70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 15:59:55
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LTE band 12, 10MHz Bandwidth, 64QAM (99% BW)

® “RBW 100 kHz
*VBW 300 kHz

Ref 30 dBm “ALL 25 dB SWT 15 ms

Marker

706 .

1[T11]
11.94 dBm
490384615 MHz

30

20

H
b}
P

£

OBW (8.

Temp |1

K
Temp |2

@

.028846154 MHz

990384615 MHz
[T1 OHwW]
.07 dem |

[T1 OfW]
8 02 dBm

MEI Tl )
10 I

F
&

712

019230769 MHz
TDF

/ |

AN Y

Center 707.5 MHz 3 MHz/

Date: 20.MAY.2020 15:44:03
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LTE band 13, 5MHz (99%)

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

782.0

QPSK

16QAM

64QAM

4495.19

4495.19

4495.19

LTE band 13, 5MHz Bandwidth, QPSK (99% BW)

@

Ref 20.5 dBm

“Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWTllo ms

[r1 1
18.28 dBm
783.153846154 MHz

Marker 1

20 Offset 0.5 dB

OBW |4.495193308 MHz

Temp |1 [T1 OBW]

14.49 dBm
GL

l-10 =
779.740384615 MHz | >
Temp |2 [T1 OBW]
L 14.85 dBm
O LvVL
784 .235576§923 MHz
TDF
(—-10.
- _20. ] \VA V“W"W‘ " al

MWWJ

n

-40

f—-50

-60

f—-70

Center 782 MHz

Date: 15.MAY.2020 16:00:37

1.5 MHz/

Span 15 MHz

LTE band 13, 5MHz Bandwidth,16QAM (99% BW)

@

Ref 20.5 dBm

“Att 15 dB

*RBW 50 kHz
*VBW 200 kHz
SWT 10 ms

[r1 1
17.47 dBm
784.235576923 MHz

Marker 1

T

OBW |4.495193308 MHz

Temp |1 [T1 OBW]

13.19 dBm
GL

|

779.764423077 MHz|S!
Temp |2 [T1 OBW]

14.24 dBm
LVL

\

784.259615385 MHz
TDF

u

i

Aty
'V\RJ'!["‘IW

R

20 Offset 0.5 dB
—10
O
--10.
- N ]
20 Py
m’ykw

-40

|--50.

-60

f—-70

Center 782 MHz

Date: 15.MAY.2020 16:01:16

©Copyright. All rights reserved by CTTL.
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LTE band 13, 5MHz Bandwidth,64QAM (99% BW)

“RBW 50 kHz Marker 1 [T1 ]
12.82 dBm

% *VBW 200 kHz
“ALL 25 dB SWT 10 ms 781.759615385 MHz

Ref 30 dBm
30 OBW |4.495193308 MHz
Temp (1 [T1 OBW]
.09 dem |
779.764423077 MHz
1 PK] Temp |2 [T1 OfW]
EY NN n-.l Ay v 60_dBm

[VIEW
MED | 10 ot Aaaan | )
T 784 .259615385 MHz

20

TDF

-70
Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 17:03:50
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LTE band 13, 10MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM

782.0
8942.31 8942.31 8942.31
LTE band 13, 10MHz Bandwidth, QPSK (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.18 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 781.951923077 MHz
20 Offset 0.5 dB bi T2 OBW |8.942307692 MHz
? 2 N Temp |1 [T1 OBW]
|10 13.19 dBm
777-528846154 MHz [ SGL
] \ Temp 2 [T1 OBW]
Lo 158.40 dBm
LvVL
786.471153846 MHz
| |

I--20 ,,n./ ol
bl T

&=

Wl

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:01:57

LTE band 13, 10MHz Bandwidth,16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 18.22 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 782.192307692 MHz
20 Offset 0.5 dB K T2 OBW |8.942307692 MHz
r Temp |1 [T1 OBW]
10 W MT 12.65 dBm
777.52884¢154 MHz| SCL
( \ Temp 2 [T1 OBW]
Lo 14.57 dBm
LvVL
786.471153846 MHz
| |

| H

f—=20: /'JJ\/"/ T
TN TET PO P Jalldt o

-40

f—-50

-60

f—-70

Center 782 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:02:35
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(Eﬂl’

LTE band 13, 10MHz Bandwidth, 64QAM (99%

® “ RBW
* VBW

Ref 30 dBm “ALL 25 dB SWT

BW)

100 kHz
300 kHz
15 ms

Marker 1 [T1 ]
12.15 dBm

783.298076923 MHz

30

20

OBW |8.942301692 MHz
Temp (1 [T1 OBW]

777 .528846154 MHz

Temp [2 [T1 OBW]
04 dBm

| 10 Tl

786.471153846 MHz

J

7.52 dem | M

TDF

Center 782 MHz 3 MHz/

Date: 20.MAY.2020 17:05:30
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& 771
120Z260764-WMDO03

LTE band 25, 1.4MHz (99%)
Frequency (MHz) Occupied Bandwidth (99%) (kHz)
16QAM
1089.74

QPSK 64QAM
1089.74

1882.5
1089.74

*RBW 20 kHz
20.21 dBm

% “VBW 100 kHz
SWT 40 ms 1.882980769 GHz
MHZ

LTE band 25, 1.4MHz Bandwidth, QPSK (99% BW)
Marker 1 [T1 ]

Ref 20.8 dBm ~Att 15 dB
[[20” Offset 0.8 dB T T2 OBW [1_08974
Temp |1 [T1 OBW]
16.01 dBm
o 1.881955128 GHz | SGL
Temp |2 [T1 OBW]
° 18.75 dBm
LvL
1.883044872 GHz
TDF

;LUMWW] \”“me..

I--40;

-50

[—=60:

-70

Span 5 MHz

Center 1.8825 GHz 500 kHz/

Date: 16.MAY.2020 10:37:46

LTE band 25, 1.4MHz Bandwidth, 16QAM (99% BW)
Marker 1 [T1 ]

® “RBW 20 kHz
*VBW 100 kHz 18.82 dBm
Ref 20.8 dBm “Att 15 dB SW] 40 ms 1.882804487 GHz
20 Offset 0.8 dB D2 OBW |1.08974 MHZ
1 Temp |1 [T1 OBW]
10 11.58 dBm
1.881954128 GHz||SCL
Temp |2 [T1 OBW]
° 14.26 dBm
i LvVL
1.883044872 GHz
TDF
[—-10-
- WJ \VM
g .M\FJ\MW WWWMA Jy
-
I--40.
-50
I--60:
-70
Center 1.8825 GHz 500 kHz/ Span 5 MHz
Date: 16.MAY.2020 10:38:25

Page 88 of 275
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LTE band 25, 1.4MHz Bandwidth, 64QAM (99% BW)

“RBW 20 kHz Marker 1 [T1 ]
13.76 dBm

% *VBW 100 kHz
“ALL 25 dB SWT 40 ms 1.882732372 GHz

Ref 30 dBm
30 OBW |1.089743590 MHz
Temp |1 [T1 OBW]
.63 dem |
1.88195%128 GHz
Temp |2 [T1 OBW]
61 dBm

1.883044872 GHz

20

-
N

o

p—

TDF

— i

-70
Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 20.MAY.2020 17:07:35
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S
120260764-WMDO03

LTE band 25, 3MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
PSK 16QAM 4QAM
1882.5 Q Q 64Q
2692.31 2708.33 2692.31

LTE band 25, 3MHz Bandwidth, QPSK (99% BW)

“RBW 30 kHz Marker 1 [T1 ]

® *VBW 100 kHz 19.82 dBm
Ref 20.8 dBm “Att 15 dB BWT 30 ms 1.882836538 GHz
[[20” Offset 0.8 dB W T2 OBW |2.692307 MHZ
Temp |1 [T1 OBW]
13.13 dBm
0 1.881153846 GHz|SCL
Temp |2 [T1 OBW]
14.81 demf
1.88384¢154 GHz

o
TDF

I--40;

-50

[—=60:

-70

Span 10 MHz

Center 1.8825 GHz 1 MHz/

Date: 16.MAY.2020 10:39:06

LTE band 25, 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.98 dBm
SWT 30 ms 1.882147436 GHz

Ref 20.8 dBm “Att 15 dB

v

[[20” Offset 0.8 dB OBW |2.70 MAZ
A U "2 Temp |1 [T1 OBW]
11.02 dBm
1o 1.881137821 GHz|SCL
Temp |2 [T1 OBW]
13.64 dBm
LvL

f \ 1.883846154 GHz

O
TDF

AQUAWW”‘/ \NWWMM“ fed

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 16.MAY.2020 10:39:44
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(Eﬂl’

LTE band 25, 3MHz Bandwidth, 64QAM (99% BW)

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 12.60 dBm

1.881634615 GHz

Ref 30 dBm “Att 25 dB SWT 30 ms
30 OBW |2.692307692 MHz
Temp |1 [T1 OBW]
20 .86 dem |IM
1.881153846 GHz
1
1 _PK v Temp |2 [T1 OBW]
| 10 JApl A bt Al T2 02 dBm

1.883846154 GHz
TDF

2
q
| ¢

/ |

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 20.MAY.2020 17:09:11
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LTE band 25, 5MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
PSK 16QAM 4QAM
1882.5 Q Q 64Q
4495.19 4519.23 4495.19

LTE band 25, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.93 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.883653846 GHz
1
20 Offset 0.9 dB v 2 OBW_|4.495197 WHZ
R Temp |1 [T1 OBW]
10 12.59 dBm
1.88024(385 GHz | SCl
Temp |2 [T1 OBW]
° 1§.44 dBm
LvVL
1.884738577 GHz
TDF
—-10
N MWWA/) \‘AJU\"M’\RM\A
50 M«l\"\.
3DB
I--40
-50
I--60
-70
1.5 MHz/ Span 15 MHz

Center 1.8825 GHz

Date: 16.MAY.2020 10:40:25

LTE band 25, 5MHz Bandwidth, 16QAM (99% BW)
[r1 1

® *RBW 50 kHz Marker 1
“VBW 200 kHz 16.70 dBm
1.882884615 GHz

Ref 20.8 dBm “Att 15 dB SWT 10 ms
20 Offset 0.8 dB OBW |4.51923(769 MHZ
N r2 Temp |1 [T1 OBW]
10 12.79 dBm
1.880240385 GHz||SCL
Temp |2 [T1 OBW]
Lo 12.38 dBm
LvL
1.884759615 GHz
TDF
[—-10-
- J \LMMLLJMW
3DB
I--40.
-50
I--60:
-70
Span 15 MHz

Center 1.8825 GHz 1.5 MHz/

Date: 16.MAY.2020 10:41:04
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(Eﬂl’

LTE band 25, 5MHz Bandwidth,64QAM (99% BW)

é; “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 11.65 dBm
Ref 30 dBm “ALL 25 dB SWT 10 ms 1.880649038 GHz
30 OBW |4.495192308 MHz
Temp |1 [T1 OBW]
20 .56 dem |IEM
1.880264423 GHz
1 PK] 1 Tem W
p |2 [T1 oBwW]
v
Ty A | g 12 dBm

| 10 4 A
rw\rlww A ot

1.884759615 GHz

| |

TDF

Center 1.8825 GHz 1.5 MHz/

Date: 20.MAY.2020 17:10:34

©Copyright. All rights reserved by CTTL.

Span 15 MHz
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LTE band 25, 10MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
PSK 16QAM 4QAM
1882.5 Q Q 64Q
8942.31 8990.38 8990.38

LTE band 25, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.77 dBm

SWT 15 ms 1.886394231 GHz

Ref 20.8 dBm “Att 15 dB

[[20” Offset 0.8 dB v T2 OBW ~94230 MHZ
AR Temp |1 [T1 OBW]
10 13.82 dBm
1.87802§846 GHz |SG
Temp |2 [T1 OBW]
° 15.08 dBm
LvVL
1.886971154 GHz
TDF
l--10.
o W\’] \“V&“NMM'\V\M
I--30
3DB
I--40
-50
I--60
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz
Date: 16.MAY.2020 10:41:45
LTE band 25, 10MHz Bandwidth, 16QAM (99% BW)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.58 dBm
Ref 20.8 dBm “Att 15 dB SWT 15 ms 1.882692308 GHz
20~ Offset 0.9 dB 1 OBW_|8.000384615 MHz
XAMJ\M/- 72 Temp |1 [T1 OBW]
10 14.90 dBm
1.87802§846 GHz | SCl
Temp |2 [T1 OBW]
o 12.68 dBm
f— LvVL
1.887019231 GHz
TDF
—-10
I--30
3DB
I--40
-50
I--60
-70
Span 30 MHz

Center 1.8825 GHz 3 MHz/

Date: 16.MAY.2020 10:42:23
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(Eﬂl’

LTE band 25, 10MHz Bandwidth, 64QAM (99%

@

“RBW 100 kHz
*VBW 300 kHz

BW)

Marker 1 [T1 ]
11.86 dBm

1.880673077 GHz

Ref 30 dBm “ALL 25 dB SWT 15 ms
30 OBW |8.990384615 MHz
Temp [1 [T1 oBw]
20 7.91 dBm |
1.878028846 GHz

Ay oA
)

Temp [2 [T1 OBW]
8.9 dBm

| 10 T1

A IS

1.887019231 GHz
TDF

/

Center 1.8825 GHz

Date: 20.MAY.2020 17:12:22

©Copyright. All rights reserved by CTTL.
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LTE band 25, 15MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

QPSK

16QAM

64QAM

1882.5

13485.58

13485.58

13485.58

LTE band 25, 15MHz Bandwidth, QPSK (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz

Marker 1 [T1 ]
19.94 dBm
1.878605769 GHz

MHZ

Ref 20.8 dBm “Att  151dB SWT 5 ms
[[20” Offset 0.8 dB NS AR T2
10
o

OBW 13.48557
Temp |1 [T1 OBW]
16.52 dBm
1.875793269 GHz||SCL
Temp (2 [T1 OBW]
15.20 dBm
1.889274846 GHz

LVL

TDF

WWMM

f—=30:

I--40;

-50

[—=60:

-70

Center 1.8825 GHz

Date: 16.MAY.2020 10:43:04

LTE band 25, 15MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz

4.5 MHz/

Span 45 MHz

Marker 1 [T1 ]

® *VBW 1 MHz 18.89 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.884302885 GHz
[[20” Offset 0.8 dB T M 2 OBW 13-48557 VMHZ
Temp |1 [T1 OBW]
15.13 dBm
o 1.875793269 GHz | SGL
Temp |2 [T1 OBW]
15.24 demf
1.88927§846 GHz

. |

TDF

Matbng |

-50

[—=60:

-70

Center 1.8825 GHz

Date: 16.MAY.2020 10:43:42

©Copyright. All rights reserved by CTTL.
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LTE band 25, 15MHz Bandwidth, 64QAM (99% BW)

ég “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.22 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 1.887331731 GHz
30 OBW 13.485576923 MHz
Temp (1 [T1 OBW]
20 .48 dem |
1 1.875793269 GHz
1 PK] Temp |2 [T1 OfW]
= T T2 P
. Tl fanl? e e
1.88927¢846 GHz
TDF

L-10
- Jj ‘\lkl N
PR AR A

(T SYNNTR U AR VEL oy i

Center 1.8825 GHz 4.5 MHz/

Date: 20.MAY.2020 17:14:36

©Copyright. All rights reserved by CTTL.
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LTE band 25, 20MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

64QAM

1882.5

QPSK

16QAM

17884.62

17980.77

17884.62

LTE band 25, 20MHz Bandwidth, QPSK (99% BW)

@

*RBW 200 kHz
“VBW 1 MHz

M

[r1 1
19.69 dBm

larker 1

1.884134615 GHz

Ref 20.8 dBm “Att 15 dB 1SWT 5 ms
20~ Offset 0.8 dB8 TL i u OBW 17884615385 MHZ
Temp |1 [T1 OBW]
10 15.42 dBm
1.873557692 GHz|SG
Temp |2 [T1 OBW]
b} ° 16.38 dBm
LvL
1.891442308 GHz
TDF
B ﬁﬂJ
-20 o \«‘”MWWMAW
I--30;
I--40;
-50
I--60:
-70
Span 60 MHz

Date: 16.MAY.2020 10:44:23

LTE band 25, 20MHz Bandwidth, 16QAM (99% BW)

@

Center 1.8825 GHz

6 MHz/

*RBW 200 kHz

“VBW 1 MHz

[r1 1
18.70 dBm
1.884711538 GHz

Marker 1

Ref 20.8 dBm ~Att 15 dB SWT 5 ms
[20  offset 0.8 a8 TI OBW 17.884615385 WHzZ
*wAUVAJ vz Temp |1 [T1 OBW]
10 15.61 dBm
1.873557692 GHz |SG
Temp |2 [T1 OHW]
o 13.70 dBm
f— LvVL
1.891442308 GHz
TDF
—-10
I--30
-0
-50
I--60
-70
Span 60 MHz

Center 1.8825 GHz

Date: 16.MAY.2020 10:45:02

©Copyright. All rights reserved by CTTL.
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LTE band 25, 20MHz Bandwidth, 64QAM (99% BW)

ég “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 11.85 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 1.879326923 GHz
30 OBW 17.980769231 MHz
Temp |1 [T1 OBW]
20 7.42 dem | M
1.873557692 GHz
1 PK] L Temp |2 [T1 OBW]
| 0 T1 ,“.”A,XA Aot b aan T2 4+ 61 dem
1.89153§462 GHz
TDF
) [ \
- -10-
| oo T uf ‘1
[ AT R A L [N RY ATV
DE
-30
40
-50
-60
-70
6 MHz/ Span 60 MHz

Center 1.8825 GHz

Date: 20.MAY.2020 17:16:20
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LTE band 26(814MHz~824MHz), 1.4MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%)( kHz)
819.0 QPSK 16QAM 64QAM
' 1089.74 1089.74 1089.74

LTE band 26(814MHz~824MHz), 1.AMHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.55 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 819.480769231 MHz

o OBW |1.089743590 MHz

20 Offset 0.5 dB
AU M T2 Temp |1 [T1 OBW]
|10 T 13.50 dBm
818.455128205 MHz || SC
/ \ Temp |2 [T1 OBW]
Lo 12,92 deémf
819.544871795 MHz
/ \

/ \

I--20
| —s0 PR, wfrr \g\h St A
MJU/{/""M TRl WWM -

-40

f—-50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 15:26:02

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

Marker 1 [T1 ]

® *RBW 20 kHz
*VBW 100 kHz 16.39 dBm
Ref 20.5 dBm ~Att 15 dB SWT 40 ms 818.815705128 MHz
20 Offset 0.5 dB Y OBW [1.089743590 MHz
WWTZ Temp |1 [T1 OHW]
L 10 "7 9.53 dBm
818.455128205 MHz [ SCL
/ \ Temp |2 [T1 OBW]
Lo 11 .64 dBm|
819544871795 mHz |~
TDF

/ |

WM \“Wwwwww

-40

f—-50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 15:26:40
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LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 64QAM (99% BW)

“RBW 20 kHz Marker 1 [T1 ]

% “VBW 100 kHz 13.77 dBm
Ref 30 dBm “Att 25 dB SWT 40 ms 819.240384615 MHz
30 OBW |1.089743590 MHz
Temp |1 [T1 OBW]
20 .90 dem |
1 818.455128205 MHz
1 P b Temp |2 [T1 OBW]
| 0 LA A M Mol 2 T o

819.544871795 MHz
TDF

I m—

A AMAMA L A
Ay

-70
Center 819 MHz 500 kHz/ Span 5 MHz

Date: 20.MAY.2020 16:54:19

©Copyright. All rights reserved by CTTL.
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LTE band 26(814MHz~824MHz), 3MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%)( kHz)
16QAM 64QAM

2692.31

QPSK
819.0
2692.31 2692.31

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (99% BW)

“RBW 30 kHz Marker 1 [T1 ]

g “VBW 100 kHz 18.45 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 819.576923077 MHz
20 Offset 0.5 dB Y T2 OBW |2.692307692 Mhz
Al Temp |1 [T1 OBW]
|10 13.51 dBm
817.653846154 MHz | SGL
Temp |2 [T1 OBW]
Lo 18 13 dem|
820.346153846 MHz|
TDF

e

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:17:18

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.70 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 818.198717949 MHz

T2 OBW |2.692307692 MHz

w]

20 Offset 0.5 dB
L I\ Jayt] Temp |1 [T1 OB
W \’AT 12.57 dBm
817 .653846154 MHz [ SGL

~10.
{ ( Temp |2 [T1 OBW]
Lo 13.80 demf
820.346153846 MHz )
TDF

. ] \
.WM“M’“““”/ \”““”“““Mm.
oW T A .

-40

f—-50

-60

f—-70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:17:57
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LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 64QAM (99% BW)

ég “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 11.59 dBm
Ref 30 dBm “Att 25 dB SWT 30 ms 818.134615385 MHz
30 OBW |2.692307692 MHz
Temp |1 [T1 OBW]
20 .13 dem |
817.653846154 MHz
1 PK B Temp |2 [T1 OBW]
| 10 IAWEUPIS WRRIEMY Yo 748 dBm
870.346153846 MHz
T WMT TOF

-70
Center 819 MHz 1 MHz/ Span 10 MHz

Date: 20.MAY.2020 16:56:19
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LTE band 26(814MHz~824MHz), 5MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%)( kHz)
16QAM 64QAM

4471.15

QPSK
819.0
4519.23 4471.15

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (99% BW)

“RBW 50 kHz Marker 1 [T1 ]

% “VBW 200 kHz 21.73 dBm
Ref 20.5 dBm “Att 15 dB1l SWT 10 ms 818.326923077 MHz

v
OBW |4.519230769 MHz

20 Offset 0.5 dB T T2
T‘AM“L"‘UILU ‘I “‘h‘lﬁ Temp |1 [T1 OBW]

14.15 dBm

816.740384615 MHz| SCL

(10
J \ Temp |2 [T1 OBW]
Lo 15.07 demf
821.259619385 MHz )
TDF

| |
/ s il

et Al

-40

f—-50

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:18:37

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 19.47 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 819.673076923 MHz
4.471153846 MHz

20 Offset 0.5 dB T1 W T2 OBW
T Temp |1 [T1 OHW]

HWMM MJT 15.05 dBm

077 MHz|[ SGL

~10.
816.764423
I \ Temp |2 [T1 OBW]
Lo 14.85 dBm|
821.23557¢923 MHz Ve
TDF

| |

HM uan} I“WMuMMA‘ g

AHHJ r
W

-40

f—-50

-60

f—-70

Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:19:16
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LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 64QAM (99% BW)

@ “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 11.87 dBm
Ref 30 dBm “Att 25 dB SWT 10 ms 818.759615385 MHz
30 OBW [4-471153846 MHz

Temp |1 [T1 Ofw]

20 .23 dem |IEM

816.764423077 MHz

1 PK] - L Temp |2 [T1 OBW]
I A K‘ A H“lw 112 dBm

i \

10 i g
821.23557¢923 MHz

TDF

-70
Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 16:58:09
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LTE band 26(814MHz~824MHz), 10MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%)( kHz)
819.0 QPSK 16QAM 64QAM
' 8942.31 8990.38 8942.31

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.94 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 817.750000000 MHz
1
OBW |8.942307692 MHz

20 Offset 0.5 dB
T1 e A
v Temp |1 [T1 OBW]
13.66 dBm
814.528844154 MHz| SCL

(10
’ \ Temp |2 [T1 OBW]
Lo 13.50 demf
823.471153846 MHz )
TDF

. | |
_ W’VMJ WWMMW

oo

-40

f—-50

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:19:57

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.62 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 819.192307692 MHz
1
v OBW |8.990384615 MHz

20 Offset 0.5 dB
L J\L»J«IU,; 2 Temp |1 [T1 OHW]

13.31 dBm

154 MHz|[ SGL

814 .52884f

~10.
/ s Temp |2 [T1 OBW]
Lo 12.02 demf
823.51923(0769 MHz )
TDF

| |

-40

f—-50

-60

f—-70

Center 819 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:20:36
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LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 64QAM (99% BW)

é; “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.69 dBm
Ref 30 dBm “ALt 25 dB SWT 15 ms 817.990384615 MHz
30 OBW |8.942307692 MHz
Temp |1 [T1 OfW]
20 .05 dem |IHEM
814 .528846¢154 MHz
1
1 _PK - v Temp |2 [T1 OBW]
| T T Y IR T 402 dBm
10 o v ML
823.471153846 MHz
TDF
) / \
- -10- / \
- —20)
DAV AN AR A WA A A AN i
DE
-30
- -40-
-50
-60
-70
3 MHz/ Span 30 MHz

Center 819 MHz

Date: 20.MAY.2020 16:59:54
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LTE band 26(824MHz~849MHz), 1.4MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM

836.5
1089.74 1097.76 1089.74
LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.27 dBm
Ref 20.5 dBm “Att 15 dB 4 SWT 40 ms 836.347756410 MHz
20 Offset 0.5 dB OBW |1.089743590 MHz
T [ Temp |1 [T1 OBW]
|10 13.99 dBm
835.955124205 MHz | SGL
f \ Temp |2 [T1 OBW]
Lo 13 01 dem|
837.044871795 MHz
| |

| |

W\WL",M‘M W,WN\J Wu""’"‘/\/""\m‘fw‘ o

-40

f—-50

-60

f—-70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 16:04:05

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (99% BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.63 dBm

Ref 20.5 dBm “Att 15 dB SWT ilO ms 836.948717949 MHz

20 Offset 0.5 dB WTZ OBW [1.09775¢410 MHz
W T Temp |1 [T1 OBW]

11.60 dBm
GL

10 -
835.947114385 MHz|[S
/ \ Temp |2 [T1 OBW]
Lo 14.34 dBm|
837.044871795 Mz |
TDF

| |

T s j A/*'IU}\{,MJ\M"! Ll\«h"ﬂﬂr./\“lww e i S i

-40

f—-50

-60

f—-70

Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 16:04:43
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LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 64QAM (99% BW)

“RBW 20 kHz Marker 1 [T1 ]

% *VBW 100 kHz 15.02 dBm
Ref 30 dBm “Att 25 dB SWT 40 ms 836.091346154 MHz
30 OBW ]1.089743590 MHz
Temp (1 [T1 OBW]
20 .70 dem |
B 835.955124205 MHz
1 PK] Temp |2 [T1 OfW]
. i mind A .
837.044871795 MHz
TDF

-70
Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 20.MAY.2020 16:45:02
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LTE band 26(824MHz~849MHz), 3MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
836.5 QPSK 16QAM 64QAM
' 2692.31 2692.31 2692.31

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.71 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.282051282 MHz
1
OBW |2.692307692 MHz

20 Offset 0.5 dB T2
AN Temp |1 [T1 OBW]

12.68 dBm

154 MHz | SGL

835.15384f

10
( Temp |2 [T1 OBW]
13.79 demf

o \
j \ 837.846153846 MHz

. /
Af/ ‘111 Loyl

WWWWM%WF PN A

-40

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:05:24

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (99% BW)

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.56 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 835.522435897 MHz
20 Offset 0.5 dB |3 OBW [2.692307692 MHz
I-10
835.153846154 MHz
Temp |2 [T1 OBW]
12.59 demf
837.846153846 MHz |

. |
|
\

I--20
= n Iﬁwnwkﬂvi/ \'lwl

-40

T AT Temp |1 [T1 OBW]
11.75 dBm
\ SGL

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:06:02

©Copyright. All rights reserved by CTTL. Page 110 of 275




LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 64QAM (99% BW)

ég “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 13.26 dBm
Ref 30 dBm “Att 25 dB SWT 30 ms 835.634615385 MHz
30 OBW |2.692301692 MHz
Temp (1 [T1 OBW]
20 1.47 dBm | M
1 835.15384¢154 MHz
1 PK] Temp |2 [T1 OfW]
| 10 Kvmvﬁma i A N2 12 dBm
837.846153846 MHz
T T TDF

-70
1 MHz/ Span 10 MHz

Center 836.5 MHz

Date: 20.MAY.2020 16:46:48
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LTE band 26(824MHz~849MHz), 5MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
836.5 QPSK 16QAM 64QAM
’ 4495.19 4495.19 447115

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.15 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 837.653846154 MHz

OBW |4.495192308 MHz

20 Offset 0.5 dB j
M 42 Temp |1 [T1 OBW]

13.36 dBm

SGL

l-10
‘ \ 834.240384615 MHz

Temp |2 [T1 OBW]

MAXH R 12.91 dBm
O LvVL
838.735576923 MHz
TDF

| |

mv il il o K/\)MMULV,._.MJ |

-40

f—-50

-60

f—-70

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:06:43

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 16QAM (99% BW)

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 16.22 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 835.562500000 MHz
20 Offset 0.5 dB - OBW [4.495193308 MHz
Tu\uTl SRR AUVNUY T TNTY AL Temp |1 [T1 OBW]
L 10 13.02 dBm
834.264424077 MHz| SCL
/ Temp |2 [T1 OBW]
Lo 12.95 dBm
LvL
838.7596154385 MHz
/ \

. | |
@jﬁWMJWM N \MM Wl

-60

f—-70

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:07:22
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LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 64QAM (99% BW)

“RBW 50 kHz Marker 1 [T1 ]

% “VBW 200 kHz 13.01 dBm
Ref 30 dBm “Att 25 dB SWT 10 ms 837.028846154 MHz
30 OBW |4.471153846 MHz
Temp |1 [T1 OBW]
20 .24 dem|HEM
N 834.264423077 MHz
1 P v Temp |2 [T1 OBW]
T W
VIR d' ln.Al\.vuJ.._..n\‘,L,T2 24 dBm

o P
838.73557¢923 MHz
TDF

Span 15 MHz

Center 836.5 MHz 1.5 MHz/

Date: 20.MAY.2020 16:48:30
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LTE band 26(824MHz~849MHz), 10MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
836.5 QPSK 16QAM 64QAM
' 8942.31 8942.31 8990.38

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 18.54 dBm
Ref 20.5 dBm ~Att 15 dB SWT 15 mg 840.875000000 MHz
20 Offset 0.5 dB 1 d OBW [8.942307692 MHz
WW‘J‘W“W“‘M/\/MN Temp |1 [T1 OBW]
|10 M 13.83 dBm
832.028846154 MHz [ SCL
{ \ Temp |2 [T1 OBW]
Lo 16.40 dBm|
840971153846 MHz |~
TDF

| |

kAt Mgt

-40

f—-50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:08:03

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (99% BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.80 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 840.346153846 MHz
20 Offset 0.5 dB T2 OBW |8.942307692 MHz
1 Wm 4 Temp |1 [T1 OBW]
10 W 12.86 dBm
832.02884¢154 MHz || SC
3 ( Temp |2 [T1 OBW]
Lo 14.51 demf
840.971153846 MHz

B J
bt Wb bt Ao

-40

f—-50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:08:41
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LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 64QAM (99% BW)

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 13.49 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 835.442307692 MHz
30 OBW |8.990384615 MHz
Temp (1 [T1 OBW]
20 .84 dem |
1 832.02884¢154 MHz
1 PK] M Temp |2 [T1 OfW]
T byl R P 4 68 dem

841.0192309769 MHz
TDF

fw u

Center 836.5 MHz

Date: 20.MAY.2020 16:50:06

©Copyright. All rights reserved by CTTL.
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- -40-
-50
-60
-70
3 MHz/ Span 30 MHz

CAIC

120260764-WMDO03

Page 115 of 275



LTE band 26(824MHz~849MHz), 15MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

QPSK

16QAM

64QAM

836.5

13485.58

134

85.58

13413.46

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (99% BW)

Marker 1 [T1 ]

@

Ref 20.5 dBm

*RBW 200 kHz
“VBW 1 MHz

“Att 15 dB1 SWT 5 ms

20

.29 dBm

834.408653846 MHz

OBW 13.485576§923 MHz

20 Offset 0.5 dB T il T2
“T Temp |1 [T1 OBW]
|10 15.32 dBm
829.793269231 MHz [ SGL
j \ Temp |2 [T1 OBW]
13.92 demf
843.278846154 MHz

I |

--10
| {

ol

Mum 30B

f—=30;

-40

f—-50

-60

f—-70

Center 836.5 MHz

Date: 15.MAY.2020 16:09:22

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (99% BW)

Ref 20.5 dBm

4.5 MHz/

*RBW 200 kHz

“VBW 1 MHz

*Att lSldB SWT 5 ms

Span 45 MHz

Marker 1 [T1 ]

832.5336

18.54 dBm
53846 MHz

OBW 13.4855

76923 MHz

20 Offset 0.5 dB . >
Temp |1 [T1 OHW]
10 W V\J% 13.55 dBm
829.793269231 MHz || SGL
! \ Temp |2 [T1 OBW]
13.68 dBm|
843.278846154 MHz

I |

|

T

-40

f—-50

-60

f—-70

Center 836.5 MHz

Date: 15.MAY.2020 16:10:00

©Copyright. All rights reserved by CTTL.
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S
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LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 64QAM (99% BW)

é; “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.21 dBm
Ref 30 dBm “ALt 25 dB SWT 5 ms 838.879807692 MHz
30 OBW 13.413461538 MHz
Temp |1 [T1 OBW]
20 .89 dem |
1 829.793269231 MHz
1 PK] Y A
T | T2 Temp |2 [T1 OBW]
o BT i s ke e 1 4 1 e1 aee
843.206730769 MHz
TDF
) / \
- -10- ] \
- —20;
RTINS IV (R g i LIV VRV VS TOMRN ENTL VW oW
DE
-30
- -40-
-50
-60
-70
4.5 MHz/ Span 45 MHz

Center 836.5 MHz

Date: 20.MAY.2020 17:02:29
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(Eﬂl’

LTE band 41 HPUE, 5MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
PSK 16QAM 64QAM
2593.0 Q Q Q
4471.15 4471.15 4495.19

LTE band 41 HPUE, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.62 dBm
2.592903846 GHz

Ref 21.2 dBm “Att 15 dB SWT 10 ms
[F20 Offset I.7 dB i OBW—4-247 11538246 WMHZ|
T1 A T2 Temp |1 [T1 OBW]
13.06 dBm
e 2.590764423 GHz | SGL
Temp |2 [T1 OBW]
12.73 dBm
0 LvVL
2.595238577 GHz
TDF
-10
|20 . Jﬂ' -
Lol s W\x
P TV
3DB
-40
-50
I--60
-70
Span 15 MHz

Center 2.593 GHz 1.5 MHz/

Date: 21.MAY.2020 10:02:44

LTE band 41 HPUE, 5MHz Bandwidth,16QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 14.87 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.591100962 GHz
[[20 Offset I.7 dB 1 OBW—4-247 1153846 WMHZ|
T T2 Temp |1 [T1 OBW]
7"‘“"‘“"""”"“’“‘“"4“ “‘“‘*"'\7 11.48 dBm
e 2590764423 GHz | SCL
Temp |2 [T1 OBW]
11.51 dBm
0 LvVL
2.595234577 GHz
TDF
-10

wtwm NM“MJ WMAMJ{WMM

-40

-50

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 21.MAY.2020 10:03:22
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LTE band 41 HPUE, 5MHz Bandwidth,64QAM (99% BW)

@

“RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]

12.88 dBm

Ref 30 dBm “Att 25 dB SWT 10 ms 2.594225962 GHz
30 OBW |4.495193308 MHz
Temp (1 [T1 OBW]
20 .93 dem |IHM
N 2.590764423 GHz
1 PK] Temp |2 [T1 OfW]
L 10 1 A il . I Ly T 92 dBm
2.595259615 GHz

TDF

Center 2.593 GHz

Date: 20.MAY.2020 14:14:59

©Copyright. All rights reserved by CTTL.
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LTE band 41 HPUE, 10MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
PSK 16QAM 4QAM
2593.0 Q Q 64Q
8942.31 8990.38 8990.38

LTE band 41 HPUE, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 20.98 dBm
Ref 21.2 dBm “Att 15 dB SWT 156 ms 2.595980769 GHz
[F20 Offset I.7 dB OBW —942301692 WMHZ]|
T 1 T2 Temp |1 [T1 OBW]
12.84 dBm
e 2588528846 GHz | SCL
Temp |2 [T1 OBW]
13.15 dBm
o LvVL
2.597471154 GHz
TDF
-10
3DB
-40
-50
|--60:
-70
3 MHz/ Span 30 MHz

Center 2.593 GHz

Date: 21.MAY.2020 10:04:03

LTE band 41 HPUE, 10MHz Bandwidth,16QAM (99% BW)

“RBW 100 kHz Marker 1 [T1 ]

g *VBW 300 kHz 17.10 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.588721154 GHz
[F20 OFfset 1.7 dB - OBW—[8-990384615 WHZ|
AN.:.J/L)\% T2 Temp |1 [T1 OBW]
14.22 dBm
e 2.58848(769 GHz | SCL
Temp |2 [T1 OBW]
11.36 dBm
0 LvVL
2.597471154 GHz
TDF
-10
» NMM;AN« K
o MMMMMM e
- oo
3DB
-40
-50
|--60:
-70
3 MHz/ Span 30 MHz

Center 2.593 GHz

Date: 21.MAY.2020 10:04:42
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LTE band 41 HPUE, 10MHz Bandwidth, 64QAM (99% BW)

é ; “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.14 dBm
Ref 30 dBm “ALL 25 dB SWT 15 ms 2.595259615 GHz
30 OBW |8.990384615 MHz
Temp |1 [T1 OBW]
7.26 dem | M

.588524846 GHz

N

20

1 PK] 3 Temp |2 [T1 OfW]
0 EST NP I ‘ 4 sa aom
PO A
hdy 2.597519231 GHz
TDF

- 10- \
. "

Center 2.593 GHz 3 MHz/ Span 30 MHz

Date: 20.MAY.2020 14:17:20
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LTE band 41 HPUE, 15MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
16QAM 64QAM

13413.46 13485.58

QPSK
2593.0
13485.58

LTE band 41 HPUE, 15MHz Bandwidth, QPSK (99% BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.01 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.598913462 GHz
[F20 Offset I.7 dB =1 - OBW13-2485576923 WHZ|
MM Temp |1 [T1 OBW]
14.73 dBm
e 2586293269 GHz | SCL
Temp |2 [T1 OBW]
13.96 dBm
0 LvVL
2.599778846 GHz
TDF
-10
- J‘U*\hw
-40
-50
I--60
-70
4.5 MHz/ Span 45 MHz

Center 2.593 GHz

Date: 21.MAY.2020 10:05:22

LTE band 41 HPUE, 15MHz Bandwidth,16QAM (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

g “VBW 1 MHz 17.26 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.588961538 GHz
[F20 OFfset 1.7 dB = OBW 13- 413461538 WMHZ]
Y WA s~ Temp |1 [T1 OBW]
13.49 dBm
e 2586293269 GHz | SCL
Temp |2 [T1 OBW]
13.84 dBm
0 LvVL
2.59970§731 GHz
TDF
-10
A K
- an
-40
-50
I--60
-70
4.5 MHz/ Span 45 MHz

Center 2.593 GHz

Date: 21.MAY.2020 10:06:01
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LTE band 41 HPUE, 15MHz Bandwidth, 64QAM (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

% “VBW 1 MHz 13.16 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 2.593144231 GHz
30 OBW 13.485576923 MHz
Temp (1 [T1 OBW]
20 .20 dem |
L 2.586293269 GHz
1 PK] y Temp |2 [T1 OfW]
m Tj
| 0 e A A Mt T2 4 72 den
2.59977¢846 GHz
TDF

Do AL ubiy A,
W

A

-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 20.MAY.2020 14:20:57
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LTE band 41 HPUE, 20MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
PSK 16QAM 4QAM
2593.0 = Q 64Q
17884.62 17884.62 17980.77

LTE band 41 HPUE, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.47 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.594538462 GHz
[F20~OFfset 1.2 dB - OBW 17 884613385 WAZ]|
M T2 Temp |1 [T1 OBW]
13.10 dBm
e 2584057692 GHz | SCL
Temp |2 [T1 OBW]
13.22 dBm
0 LvVL
2.601944308 GHz
TDF
-10
L _20 by n.s/J“‘“ . Ly
a0 %M
-40
-50
|--60:
-70
6 MHz/ Span 60 MHz

Center 2.593 GHz

Date: 21.MAY.2020 10:06:42

LTE band 41 HPUE, 20MHz Bandwidth,16QAM (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

% “VBW 1 MHz 18.33 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.584538462 GHz
1
[[20 Offset I.7 dB v OBW 17-884613385 WHZ]
din ey 2 Temp |1 [T1 OBW]
M 12.80 dBm
10 - SGL
2.584054692 GHz| SC
Temp |2 [T1 OBW]
11.39 dBm
0 LvVL
2.601942308 GHz
TOF
-10
l--20 ' P |
WMW o
I--30 ‘lf'*l_.ul‘
-40
-50
I--60
-70
6 MHz/ Span 60 MHz

Center 2.593 GHz

Date: 21.MAY.2020 10:07:20
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LTE band 41 HPUE, 20MHz Bandwidth, 64QAM (99% BW)

é; “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.24 dBm
Ref 30 dBm “ALL 25 dB SWT 5 ms 2.590115385 GHz
OBW 1|7.980769231 MHz

30
Temp |1 [T1 OBW]
0 .91 dem |
2.584057692 GHz
1 PK| 2z Temp [2 [T1 OBW]
| o LN VDN Y PRI 33 dBm

.602038462 GHz
TDF

———

E

=
N

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 20.MAY.2020 14:23:24
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LTE band 66, 1.4MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

1745

.0

QPSK

16QAM

64QAM

1081.73

1089.74

1089.74

LTE band 66, 1.4MHz Bandwidth, QPSK (99% BW)

*RBW 20 kHz

Marker 1 [T1 ]
19.03 dBm

1.744679487 GHz

OBW |1.08173(769 MHZ
Temp |1 [T1 OBW]
15.37 dBm

1.744463141 GHz| SCL

Temp |2 [T1 OBW]
14.05 dBm

1.745544872 GHz

x‘”“wwmm

% *VBW 100 kHz
Ref 20.8 dBm “Att 15 d? SWT 40 ms
20" Offset 0.8 dB T NTIRIT

10
o
--10
” M/\J
3 aavi
I--40
[~-50
[~-60:
-70
Center 1.745 GHz 500 kHz/

Date: 16.MAY.2020 10:46:51

LTE band 66, 1.4MHz Bandwidth, 16QAM (99% BW)

@

“Att 15 dB .

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Span 5 MHz

Marker 1 [T1 ]
18.47 dBm

1.744815705 GHz

LVL

TDF

Ref 20.8 dBm
[[20” Offset 0.8 dB Y \/\.JWJU"!«TQ OBW 1. 7Z MAZ
Temp |1 [T1 OBW]
10 12.80 dBm
1.744459128 GHz | SCL
Temp |2 [T1 OBW]
Lo 15.55 dBm
/ \ 1.745544872 GHz
--10
h \'“NJ
I _30 RN Y . UMM"’\AA 4
b o
[--40
-50
--60
-70
Center 1.745 GHz 500 kHz/ Span 5 MHz
Date: 16.MAY.2020 10:47:29
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LTE band 66, 1.4MHz Bandwidth, 64QAM (99% BW)

® “RBW 20 kHz
*VBW 100 kHz

Ref 30 dBm “ALL 25 dB SWT 40 ms

Marker 1 [T1 ]

13.63 dBm

1.745240385 GHz

30

OBW |1.089743590 MHz

Temp (1 [T1

o8w]

20 7.39 dem |
1 1.74445%128 GHz
1 PK] T Temp |2 [T1 OfW]
o M w2 o dem
1.745544872 GHz

I —
—=

TDF

Center 1.745 GHz 500 kHz/

Date: 20.MAY.2020 15:23:20

©Copyright. All rights reserved by CTTL.

Span 5 MHz

CAIC

120260764-WMDO03

Page 127 of 275



" CAIC

S
120260764-WMDO03

LTE band 66, 3MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM
1745.0
2692.31 2692.31 2708.33

LTE band 66, 3MHz Bandwidth, QPSK (99% BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 18.30 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.745576923 GHz
[[20” Offset 0.8 dB Y T2 OBW |2.692307 MHZ
WW 4 Temp |1 [T1 OBW]
12.61 dBm
0 1.743653846 GHz|SG
Temp 2 [T1 OBW]
14.89 demf
1.74634¢154 GHz

TDF

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 16.MAY.2020 10:48:10

LTE band 66, 3MHz Bandwidth, 16QAM (99% BW)

“RBW 30 kHz Marker 1 [T1 ]

% “VBW 100 kHz 16.56 dBm
SWT 30 ms 1.744759615 GHz

Ref 20.8 dBm “Att 15 dB

[20 offset 0.8 dB I B omﬁ‘
1 o S g Temp |1 [T1 OBW]
12.22 dBm
0 1.743653846 GHz | SG
Temp |2 [T1 Ogw]

MAXH 13.76 dBm

Lo LvL
1.746346154 GHz

TDF

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 16.MAY.2020 10:48:48
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LTE band 66, 3MHz Bandwidth, 64QAM (99% BW)

“RBW 30 kHz Marker 1 [T1 ]
11.78 dBm

% *VBW 100 kHz
“ALL 25 dB SWT 30 ms 1.744054487 GHz

Ref 30 dBm
30 OBW |2.708333333 MHz
Temp (1 [T1 OBW]

.90 dem |
1.743653846 GHz

Temp |2 [T1 OBW]

d 0 dBm

1.746364179 GHz

20

MED
MED |, A
TDF

P +——h

-70
Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 20.MAY.2020 15:24:26
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LTE band 66, 5MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

QPSK

16QAM

64QAM

1745.0

4495.19

4495.19

4471.15

LTE band 66, 5SMHz Bandwidth, QPSK (99% BW)

@

*RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
17.62 dBm

1.744230769 GHz

SGL

LVL

TDF

Ref 20.8 dBm “Att 15 dB SWT 10 ms
20" offset 0.8 dB T T2 OBW 4 .495102 Wz
crun~auhAL Temp |1 [T1 OBW]
10 14.37 dBm
1.742740385 GHz
Temp |2 [T1 OBW]
° 14.97 dBm
1.747238577 GHz
L _10 |
-0
I--50
I--60
-70
1.5 MHz/ Span 15 MHz

Center 1.745 GHz

Date: 16.MAY.2020 10:49:29

LTE band 66, 5MHz Bandwidth, 16QAM (99% BW)

@

Ref 20.8 dBm “Att 15 dB

*RBW 50 kHz

*VBW 200 kHz

SWT 10 ms

Marker 1 [T1 ]
16.11 dBm
1.745769231 GHz

[[20” Offset 0.8 dB T1

T

% IR ps] 02
10

OBW |4.495197 MHZ
Temp |1 [T1 OBW]
14.87 dBm

1.742764423 GHz || SGL
Temp |2 [T1 OBW]

12.54 dBm
LVL

. /

1

1.747259615 GHz
TDF

Mebi,

@WMJ

-50

[—=60:

-70

Center 1.745 GHz

Date: 16.MAY.2020 10:50:08

©Copyright. All rights reserved by CTTL.
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LTE band 66, 5MHz Bandwidth,64QAM (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 12.06 dBm
Ref 30 dBm *Att 25 dB SWT 10 ms 1.745528846 GHz
30 OBW 14.471153846 MHz
Temp |1 [T1 OBW]
20 .40 dBm | M
1.742764423 GHz
1 Temp |2 [T1 OBW]

v
12 59 dBm

1 PK]
W T1
™ e
F/VN ; 1.747239577 GHz

TDF

-70
Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 15:24:55
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LTE band 66, 10MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

1745.0

QPSK

16QAM

64QAM

8990.38

8942.31

8990.38

LTE band 66, 10MHz Bandwidth, QPSK (99% BW)

@

Ref 20.8 dBm “Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

v

Marker 1 [T1 ]
20.81 dBm

1.746298077 GHz

[[20” Offset 0.8 dB

10
(o}

A g

T2

OBW [8.990384615 MHZ
Temp |1 [T1 OBW]
13.43 dBm

1.740528846 GHz | SG
Temp |2 [T1 OBW]

14.34 dBm

1.749519231 GHz

WW\MM

f—=30:

I--40;

f—=50:

[—=60:

-70

Center 1.745 GHz

Date: 16.MAY.2020 10:50:49

3 MHz/

Span 30 MHz

LTE band 66, 10MHz Bandwidth, 16QAM (99% BW)

*RBW 100 kHz

@

Ref 20.8 dBm

ATt

*VBW 300 kHz

15 dB SWT 151 ms

Marker 1 [T1 ]
19.28 dBm
1.748221154 GHz

[[20” Offset 0.8 dB

S

i

OBW [8.94230 MHZ
Temp |1 [T1 OBW]
14.38 dBm

1.740528846 GHz | SGL

10
Temp |2 [T1 OBW]
15.56 _dBm
Lo LVL
1.749471154 GHz
TDF
—-10

\

NMWMMW

-50

[—=60:

-70

Center 1.745 GHz

Date: 16.MAY.2020 10:51:27

3 MHz/

©Copyright. All rights reserved by CTTL.
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LTE band 66, 10MHz Bandwidth, 64QAM (99% BW)

® “RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

11.75 dBm
1.743894231 GHz

Ref 30 dBm “Att 25 dB SWT 15 ms
30 OBW |8-990384615 MHz
Temp |1 [T1 Ofw]
20 .20 dem |
1.740528846 GHz
1 PK] L Temp |2 [T1 OBW]
J1 ‘T (IR + 15 dBm
e 1.749519231 GHz

o -

| |

TDF

Center 1.745 GHz 3 MHz/

Date: 20.MAY.2020 15:16:03
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LTE band 66, 15MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
16QAM 64QAM

13485.58 13485.58

QPSK
1745.0
13485.58

LTE band 66, 15MHz Bandwidth, QPSK (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

g *VBW 1 MHz 22.07 dBm
Ref 20.8 dBm “Att 15 dB 1 SWT 5 ms 1.743990385 GHz
v
20 Offset 0.8 dB T U TP T OBW 13.48557 MHZ
Temp |1 [T1 OBW]
10 15.24 dBm
1.738293269 GHz||SCL
Temp |2 [T1 OBW]
° 16.32 dBm
LvVL
1.75177¢846 GHz
TDF

N VWM%

f—=30:

I--40;

f—=50:

[—=60:

-70

Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 16.MAY.2020 10:52:08

LTE band 66, 15MHz Bandwidth, 16QAM (99% BW)

“RBW 200 kHz Marker 1 [T1 ]

g *VBW 1 MHz 18.84 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.751634615 GHz
|20  Offset 0.8 dB T1 T OBW 13.48557 MHZ
A ey Temp |1 [T1 OBW]
10 15.42 dBm
1.738293269 GHz||SCL
Temp |2 [T1 OBW]
Lo 16.51 dBm
LvVL
1.75177¢846 GHz
TDF
- \\J\.
I--30;
I--40.
-50
I--60:
-70
4.5 MHz/ Span 45 MHz

Center 1.745 GHz

Date: 16.MAY.2020 10:52:46
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LTE band 66, 15MHz Bandwidth, 64QAM (99% BW)

é; “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 13.78 dBm
Ref 30 dBm “ALL 25 dB SWT 5 ms 1.739663462 GHz
30 OBW 13.485576§923 MHz
Temp |1 [T1 OBW]
20 10.22 dem |
1 1.738293269 GHz
1 PK] v W\
T T Temp |2 [T1 OBW]
o okt S A se dmm
1.751774846 GHz
TDF
) J \
- -10-
. Il ) ™ \iu il L
SR LA A A AR e S ey
DE
-30
- -40-
-50
-60
-70
Span 45 MHz

Center 1.745 GHz 4.5 MHz/

Date: 20.MAY.2020 15:18:29
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LTE band 66, 20MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM
1745.0
17980.77 17980.77 17980.77

LTE band 66, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.32 dBm
1.750865385 GHz

Ref 20.8 dBm “Att 15 dB SWT 5 ms
| 20" Offset 0.8 dB T ) OBW 17-980769231 MHZ
Pttt Temp |1 [T1 OBW]
10 15.47 dBm
1.736057692 GHz||SCL
Temp |2 [T1 OBW]
° 14.61 dBm
LvL
1.754034462 GHz

TDF

| “wwmmm

f—=30:

I--40;

f—=50:

[—=60:

-70

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 16.MAY.2020 10:53:27

LTE band 66, 20MHz Bandwidth, 16QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.40 dBm

Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.746250000 GHz

[[20” Offset 0.8 dB T1 v OBW 17.980769231 MHZ
v AN W2 Temp |1 [T1 OBW]
10 14.75 dBm
1.736057692 GHz | SGL
Temp |2 [T1 OBW]
12.83 dBm
o LVL
1.754038462 GHz
TDF

|
N S

_20 et

-50

[—=60:

-70

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 16.MAY.2020 10:54:06
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LTE band 66, 20MHz Bandwidth, 64QAM (99% BW)

@

“RBW 200 kHz

Marker 1 [T1 ]

“VBW 1 MHz 11.98 dBm
Ref 30 dBm “ALL 25 dB SWT 5 ms 1.738076923 GHz
OBW 1|7.980769231 MHz

30

20

v
TR fealan s

Temp [2 [T1 OBW]

Temp (1 [T1 OBW]

.14 dem |

1.7360517692 GHz

1.54 dBm

o

1.754038462 GHz

- 10-

Lo

TDF

Center 1.745 GHz

Date: 20.MAY.2020

15:20:30

©Copyright. All rights reserved by CTTL.
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LTE band 71, 5MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM

680.5
4471.15 447115 4519.23
LTE band 71, 5MHz Bandwidth, QPSK (99% BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 19.30 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 682.639423077 MHz
20 Offset 0.5 dB iz OBW |4.471153846 MHz
TA.,\I‘\J\L L»“LW\J“LMM Temp |1 [T1 OBW]
|10 12.45 dBm
678.264424077 MHz| SCL
) \ Temp 2 [T1 OBW]
Lo 13.74 dBm
LvVL
682.73557¢923 MHz
} |

. B} oy
A |

-60

f—-70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.MAY.2020 09:04:18

LTE band 71, 5MHz Bandwidth, 16QAM (99% BW)

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 18.48 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 682.254807692 MHz
20 Offset 0.5 dB M OBW [4.471153846 MHz
L 10 11.15 dBm
678.264423077 MHz [ SCL
/ Temp 2 [T1 OBW]
Lo 12.94 dBm
LvL
682.735576923 MHz
/ |

:: / \\M'u'w
ot MMM&L'W

-40

f—-50

-60

f—-70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.MAY.2020 09:04:56
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LTE band 71, 5MHz Bandwidth,64QAM (99% BW)

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 11.69 dBm
678.817307692 MHz

Ref 30 dBm “ALL 25 dB SWT 10 ms
30 OBW |4.519230Q769 MHz
Temp [1 [T1 oBw]
20 5.56 dBm |IEM
678.240384615 MHz

Temp |2 [T1 OgW]
A | T2 4.85 dem

0 Y
MED | ., ot Wy
MAY A T la LY
662.759615385 MHz
TDF
| _10 / \

N

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 1.JAN.15302 02:04:45
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LTE band 71, 10MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
680.5 QPSK 16QAM 64QAM
' 8942.31 8942.31 8990.38

LTE band 71, 10MHz Bandwidth, QPSK (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.91 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 680.788461538 MHz
20 Offset 0.5 dB T2 OBW |8.942307692 MHz
T .Xm-v\)\,m. Temp |1 [T1 OBW]
10 11.90 dBm
676.02884¢154 MHz| SCL
Temp |2 [T1 OBW]
Lo 14.57 dBm
LvVL
684.971153846 MHz
TDF
- dfj \Ln
L WA eV |
=~30. %hjﬂ
-40
|--50.
-60
|--70.
Span 30 MHz

Center 680.5 MHz 3 MHz/

Date: 22.MAY.2020 09:05:36

LTE band 71, 10MHz Bandwidth, 16QAM (99% BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 15.99 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 680.644230769 MHz
20 Offset 0.5 dB 3 OBW [8.942307692 MHz
T w T2 Temp |1 [T1 OBW]
10 Sy 11.15 dBm
676.02884¢154 MHz| SCL
Temp |2 [T1 OBW]
Lo 12.44 dBm
LvL
684.971153846 MHz
TDF
--10.
L 20 | {'/ \‘wu\. bt
W Ty
s hokygp,
-40
|--50.
-60
|--70.
3 MHz/ Span 30 MHz

Center 680.5 MHz

Date: 22.MAY.2020 09:06:15
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LTE band 71, 10MHz Bandwidth, 64QAM (99% BW)

é? “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 11.46 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 679.201923077 MHz
30 OBW |8.990384615 MHz
Temp (1 [T1 OBW]
20 7.17 dem |
676.02884¢154 MHz
1 PK 1 Temp |2 [T1 OBW]
10 T oo W] LA it 1 T2 4 dBm.
AT W
665.01923(0769 MHz

TDF

| |

5 P S PR FYNY T TV T SR A TA gh Srh
3DB
-30
40
-50
-60
-70
Span 30 MHz

Center 680.5 MHz 3 MHz/

Date: 1.JAN.15302 02:07:43
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LTE band 71, 15MHz (99%)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (99%) (kHz)

680.

5

QPSK

16QAM

64QAM

13485.58

13485.58

13485.58

LTE band 71, 15MHz Bandwidth, QPSK (99% BW)

@

“Att 15 dB,

*RBW 200 kHz
“VBW 1 MHz
SWT 5 ms

[r1 1
19.07 dBm
678.408653846 MHz

Marker 1

Ref 20.5 dBm
20 Offset 0.5 dB OBW 13.48557/6923 MHz
TL e
boma Temp |1 [T1 OBW]
10 13.87 dBm
673.793269231 MHz [ SGL
Temp |2 [T1 OBW]
Lo 13.95 demf
687.278846154 MHz |
TDF
l--10

|5

-40

-60

f—-70

oy

M.m

o]

0

Span 45 MHz

Center 680.5 MHz

Date: 22.MAY.2020 09:06:55

LTE band 71, 15MHz Bandwidth, 16QAM (99% BW)

*RBW 200 kHz

@

R

4.5 MHz/

“VBW 1 MHz

[r1 1
18.10 dBm

Marker 1

682.302884615 MHz

-0

ef 20.5 dBm ~Att 15 dB SWT 5 ms
20 Offset 0.5 dB M OBW 13.485576923 MHz
I AV 2 Temp |1 [T1 OBW]
10 13.56 dBm
673.793269231 MHz | SGL
Temp |2 [T1 OHW]
12 84 dem|
687.278846154 MHz|
TDF
l-10

I--20
M

e

"

k”wd

M

-40

f—-50

-60

f—-70

Center 680.5 MHz

Date: 22.MAY.2020 09:07:34
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LTE band 71, 15MHz Bandwidth, 64QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
13.60 dBm

“VBW 1 MHz
Ref 30 dBm “Att 25 dB SWT 5 ms 675.163461538 MHz
30 OBW 13.485576923 MHz
Temp (1 [T1 OBW]
20 7.89 dem |
1 673.793269231 MHz
1 PK] v Temp |2 [T1 OfW]
= T2
| o AN MM ARl M 5 dBm
667.27884¢154 MHz
TDF

\
| J L.

TR ARV A At

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 1.JAN.15302 02:14:17
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LTE band 71, 20MHz (99%)
Frequency (MHz)

Occupied Bandwidth (99%) (kHz)
QPSK 16QAM 64QAM

680.5
17980.77 17884.62 17884.62
LTE band 71, 20MHz Bandwidth, QPSK (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.28 dBm
Ref 20.5 dBm “Att 15 dB 1SW'I' 5 ms 682.230769231 MHz
OBW 17.980769231 MHz

20 Offset 0.5 dB I T2
T Temp |1 [T1 OBW]
12.62 dBm
SGL

l-10
{ \ 671.557692308 MHz | S

Temp |2 [T1 OBW]

VAXH I 14.38 dBm
O LvVL
689.538461538 MHz
TDF

(—-10 Jhﬂ “WN
WW by

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 22.MAY.2020 09:08:14

LTE band 71, 20MHz Bandwidth, 16QAM (99% BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.43 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 682.711538462 MHz
OBW 17.884615385 MHz

v

20 Offset 0.5 dB
T J\N)\bl\[,w T2 Temp |1 [T1 OBW]
ﬁ 12.07 dBm
SGL

10
671.557692308 MHz | >
Temp |2 [T1 OBW]
[ 12.40 dBm
O LvVL
689.4423071692 MHz
TDF

!

H,w”/ M,
. i,
g

-40

f—-50

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 22.MAY.2020 09:08:53
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LTE band 71, 20MHz Bandwidth, 64QAM (99% BW)

“RBW 200 kHz

Marker 1 [T1 ]

% “VBW 1 MHz 12.58 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 677.615384615 MHz
30 OBW 17.884614385 MHz
Temp (1 [T1 OBW]
20 7.54 dem |
671.557694308 MHz
1 _PK 3 Temp |2 [T1 OBW]
| 10 TL el NN G 96 dBm
A4 v
669.442301692 MHz
TDF
) I \
i-—10- / \
--20 e Lan
RSt AN AN YW
3DB
-30
-0
-50
-60
-70
6 MHz/ Span 60 MHz

Center 680.5 MHz

Date: 1.JAN.15302 02:11:12
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A.5 Emission Bandwidth

The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, outside of which all
emissions are attenuated at least 26 dB below the transmitter power. Table below lists the
measured -26dBc BW. Spectrum analyzer plots are included on the following pages.

The measurement method is from ANSI C63.26:

a) The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be wide enough to see sufficient roll off of the

signal to make the measurement.
b) The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW, and the VBW shall

be set 2 3 x RBW.

c) Set the reference level of the instrument as required to prevent the signal amplitude from
exceeding the maximum spectrum analyzer input mixer level for linear operation.

d) The dynamic range of the spectrum analyzer at the selected RBW shall be more than 10 dB
below the target “~X dB” requirement, i.e., if the requirement calls for measuring the —26 dB OBW,
the spectrum analyzer noise floor at the selected RBW shall be at least 36 dB below the reference

level.
e) Set spectrum analyzer detection mode to peak, and the trace mode to max hold.
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LTE band 7, 5MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
16QAM 64QAM

4879.81 4903.85

QPSK
2535.0
4927.88

LTE band 7, 5MHz Bandwidth, QPSK (-26dBc BW)

“RBW 50 kHz Marker 1 [T1 ]
15.36 dBm

% *VBW 200 kHz
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.534326923 GHz

TaB L TIT —oo 5
BW 4.927884615 MHz

T
A AT S A Al
h‘JA\ Temp |1 [T1 ndB]
—1¢-15 dBm
1

[[207 OFfset 1.7 dB

—10
2.532548077 GHz

Temp |2 [T1 ndB] oL
-11.01 dBmf

o
2.537475962 GHz | 1pe

el Wty b, i

130 WS
W 3DB

-40

-50

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 16.MAY.2020 11:01:16

LTE band 7, 5MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 1
“VBW 200 kHz 15.94 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.534158654 GHz
[[20 Offset I.7 dB T OB [TLT —oo 5|
M BW |4.879807692 MHz
MWWW«\MM Temp 1 [T1 nde]
e —9.32 dBm
4 2.532574115 GHz
VIEW| Temp 2 [T1 ndB]
o EME LvL
-10.20 dBm
1 o 2.537451923 GHz | 1pe
-10
B K\LM
| dla }M«M MMM]AJAL :
3DB
-40
I--50
I--60
-70
1.5 MHz/ Span 15 MHz

Center 2.535 GHz

Date: 16.MAY.2020 11:01:55
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(Eﬂl’

LTE band 7, 5MHz Bandwidth,64QAM (-26dBc BW)

@ *RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 13.29 dBm
Ref 30 dBm “Att 25 dB SWT 10 ms 2.535168269 GHz
30 ndB [T11 26-00 dB
BW  |4.903846154 MHz
20 Temp |1 [T1 ndB]
1 -12.59 dBm
EEEK) 2.532548077 GHz
| 10 PN [ P TE | TSI P Temp |2 [T1 ndB]
e bt
-14.33 dBm
2.537451923 GHz [1pe

), 3

Center 2.535 GHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 14:31:28
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“ CAIC

S
120260764-WMDO03

LTE band 7, 10MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM
2535.0
9711.54 9711.54 9567.31

LTE band 7, 10MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz 15.81 dBm

Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.536875000 GHz

[F20 Offset I.7 dB T MaB [ TLT —oo 5

M BW  |9.711538462 MHz
MM W "w‘\ Temp |1 [T1 ndB]

e —11.02 dBm

4 2.530144231 GHz

NIEW Temp |2 [T1 ndB]

o EME LvL

-9.58 dBm
2 2.5398558769 GHZz 1o

;;:,.A .MMW“‘MMN 1“}"l‘ﬁ*""\’L"w'l{’/‘h\nlku.;ltl.f\ |

-50

Center 2.535 GHz 3 MHz/ Span 30 MHz

Date: 16.MAY.2020 11:02:36

LTE band 7, 10MHz Bandwidth,16QAM (-26dBc BW)

“RBW 100 kHz Marker 1 [T1 ]

g “VBW 300 kHz 15.41 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.535192308 GHz
[[20 Offset I.7 dB T OB [TLT —oo 5|
he BW |9.711538462 MHz
Ul A AN Ay B g
e —11.01 dBm
4 2.530144231 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-10.80 dBm
2.539855769 GHz | 1p
1 > = TDF
-10
B “W) th
igdudt J.,»M oy w«%m/{ﬂu Lyt
3DB
-40
I--50
I--60
-70
3 MHz/ Span 30 MHz

Center 2.535 GHz

Date: 16.MAY.2020 11:03:15
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(Eﬂl’

LTE band 7, 10MHz Bandwidth, 64QAM (-26dBc BW)

é? *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 13.23 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 2.533942308 GHz
30 ndB [T1] 26.00 dB
BW |9.567307692 MHz
20 Temp |1 [T1 ndB]
1 -12.77 dBm
1 P I 2.530192308 GHz
| 10 | Lt st g A sl A x i Temp [T1 ndB}
W Y AP
-13.06 dBm
2.539759615 GHz [1pe
- O
| _10 ‘!1 \m
} X P I
LA 7 g PN PN E R T e T NPT I  rare
3DB
-30
--40
-50
-60
-70
Span 30 MHz

Center 2.535 GHz 3 MHz/

Date: 20.MAY.2020 14:32:51
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LTE band 7, 15MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)

2535.0

QPSK

16QAM

64QAM

14711.54

14711.54

14639.42

LTE band 7, 15MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 21.2 dBm

*RBW 200 kHz

“VBW 1

“Att 15 dB SWT 5

MHz
ms

Marker 1 [T1 ]

18.12 dBm

2.532980769 GHz

—10

T —oo 5

207 Offset 1.2 dB

Mw

Y

Mwb\

BW 14.71153§462 MHz
Temp |1 [T1 ndB]

-9.72 dBm

2.52771¢346 GHz
Temp [2 [T1 ndB
emp 2 [T1 ndB] oL

-§.07 dBm

2.542427885 GHz | 1pe

%w

Date: 16.MAY.2020 11:03:56

LTE band 7, 15MHz Bandwidth,16QAM (-26dBc BW)

*RBW 200 kHz

@

Date: 16.MAY.2020 11:04:35

Center 2.535 GHz

Ref 21.2 dBm

4.5 MHz/

* VBW

“Att 15 dB SWT

1 MHz
5 ms

Span 45 MHz

Marker 1 [T1 ]

16.77 dBm
2.530889423 GHz

TIT —oo 5|

20 OFfset 1.2

v

WM'\J’V\

BW 14.711538462 MHz
Temp |1 [T1 ndB]

-10.80 dBm

—10

o

-10

2.527644231 GHz

Temp |2 [T1 ndB] oL

-9.71 dBm

2.542355769 GHz |1y

e v

Center 2.535 GHz

4.5 MHz/

©Copyright. All rights reserved by CTTL.

Span 45 MHz
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(Eﬂl’

LTE band 7, 15MHz Bandwidth, 64QAM (-26dBc BW)

ég *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 14.14 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 2.529735577 GHz
30 ndB [T11 26-00 dB
BW 14.639423077 MHz
20 Temp (1 [T1 ndB]
1 -12.85 dBm
1 PK] b 2.52771¢346 GH
WA -2 z
/"‘ et MM Temp ET1 ndB}
-12.40 dBm

o }

2.54235%769 GHz |1pp

-10
) T j K Ao ARG Actochrk
o At

Center 2.535 GHz 4.5 MHz/ Span 45 MHz

Date: 20.MAY.2020 14:34:59

©Copyright. All rights reserved by CTTL.

CAIC

120260764-WMDO03

Page 152 of 275



" CAIC

S
120260764-WMDO03

LTE band 7, 20MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM
2535.0
19134.62 19134.62 19423.08

LTE band 7, 20MHz Bandwidth, QPSK (-26dBc BW)

“RBW 200 kHz Marker 1 [T1 ]

g *VBW 1 MHz 17.51 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.536634615 GHz
[F20~OFfset 1.2 dB = TaB— [ TLT —oo B
W BW 19.134614385 MHz
Temp |1 [T1 ndB]
e —7-29 dBm
4 2.52548(769 GHz
VIEW| Temp 2 [T1 ndB]
o EME LvL
N -¢.19 dBm
2 2.544618385 GHz | 1pe
-10

Span 60 MHz

Center 2.535 GHz 6 MHz/

Date: 16.MAY.2020 11:05:17

LTE band 7, 20MHz Bandwidth,16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.43 dBm
Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.537211538 GHz
[[20 Offset I.7 dB T OB [TLT —oo 5|
w BW 19.134615385 MHz
ket v W*\ Temp |1 [T1 ndB]
e —§_.52 dBm
4 2.52548(769 GHz
VIEW| Temp 2 [T1 ndB]
o EME LvL
-9.31 dBm
1 2 2.544615385 GHZz [pe
-10
A N
TRy MLUM‘JUWMW
-40
I--50
I--60
-70
6 MHz/ Span 60 MHz

Center 2.535 GHz

Date: 16.MAY.2020 11:05:56
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(Eﬂl’

LTE band 7, 20MHz Bandwidth, 64QAM (-26dBc BW)

é? *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.68 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 2.531826923 GHz
30 ndB [T11 26-00 dB
BW 19.42307¢923 MHz
20 Temp |1 [T1 ndB]
-13.62 dBm
1
178 v 2.525284462 GHz
| 10 A Ly oAl Temp |2 [T1 ngey
-13.85 dBm
2.544711538 GHz |1pp

g/qr:r’—__—’__

-10 fL

oL
oy

Center 2.535 GHz 6 MHz/ Span 60 MHz

Date: 20.MAY.2020 14:36:30
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&77L CAIC

120260764-WMDO03

LTE band 12, 1.4MHz (-26dBc)

Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

707.5

1233.97 1241.99 1225.96

LTE band 12, 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.27 dBm
Ref 20.5 dBm “Att 15 dB | SWT 40 ms 707.459935897 MHz
20 Offset 0.5 dB AW ndB [T1] 26.00 dB
BW 1.233974359 MHz
|10 M Temp |1 [T1 ndB]
-7-36 dBm
4 ) \ 706.883014821 MHz
VIEV Lo Temp 2 [T1 ndB]
LvVL
1 ¥2 -7.49 dBm
708.116987179 MHZz || 1pe

| |

wwwﬂw W\mwmw

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 16:27:49

LTE band 12, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]

“VBW 100 kHz 18.56 dBm

Ref 20.5 dBm “Att 15 dB SWT 40 ms 707.219551282 MHz

20 Offset 0.5 dB M ndB [T1] 26.00 dB

s /‘"W\,«INM“ BW |1.241987179 MHz

|10 \ Temp |1 [T1 ndB]

~7-93 dBm

4 & 706.875004000 MHz
VIEW| Temp 2 [T1 ndB]

o LVL
1 2 -5.97 dBm
708.116987179 MHz | 1pr
--10. ( \
- W \ Ao
-3 ol MMMMM

-40

f—-50

-60

f—-70

Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 16:28:28
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“ CAIC

S
120260764-WMDO03

LTE band 12, 1.4MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 20 kHz Marker 1 [T1 ]
13.15 dBm

® “VBW 100 kHz

Ref 30 dBm “ALL 25 dB SWT 40 ms 707 .692307692 MHz
30 ndB [[T1] 26.00 dB
BW 1.225961538 MHz
Temp |1 [T1 ndB] [ A ]
-131.04 dBm
706.891025%641 MHz

Temp (T1 ndgBl}

o L
) \ -13.87 dBm

20
1

708.116987179 MHz [1pp

-70
Center 707.5 MHz 500 kHz/ Span 5 MHz

Date: 20.MAY.2020 15:39:10
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&77L CAIC

120260764-WMDO03

LTE band 12, 3MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM

707.5

2948.72 2048.72 2932.69

LTE band 12, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.94 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 707.836538462 MHz
ndB [T1] 2§.00 dB

20 Offset 0.5 dB 1
Mw% BW |2.948717949 MHz
Temp |1 [T1 ndB]

l-10
-¢.65 dBm
1 PK 706.025641026 MHz
VIE Lo Temp 2 [T1 ndB]
LvVL
1 2 -¢.51 dBm
708.974354974 MHZ | 1pe

/ |

WAWL_L&JWWJ \A/\ ,W.W.IMA/[MWL‘;WJ\W

-40

f—-50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:29:09

LTE band 12, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 1
“VBW 100 kHz 16.41 dBm
Ref 20.5 dBm “Att 15 dB SWT 30 ms 706.698717949 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
MW\M;WW BW 2948717949 MHz
|10 LJ"\ Temp |1 [T1 ndB]
-9.35 dBm
4 ( \ 706.025641026 MHz
VIEW| Lo Temp 2 [T1 ndB] LVL
-§.98 dBm
jl \'2 708.974358974 MHZ || 1pp

- / \
T Wt |

-40

f—-50

-60

f—-70

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:29:48
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(Eﬂl’

LTE band 12, 3MHz Bandwidth, 64QAM (-26dBc BW)

ég “RBW 30 kHz Marker 1 [T1 ]

*VBW 100 kHz 12.25 dBm

Ref 30 dBm “Att 25 dB SWT 30 ms 706.634615385 MHz

30 ndB [[T1] 2§.00 dB

BW |2.932694308 MHz
20 Temp |1 [T1 ndB]

-14.29 dBm

1 PK] 3 706.025641026 MHz
[ 10. 1SN - Temp ET1 ndB}

TN v \‘ -13.09 dBm

708.958333333 MHz | 1pe

i i

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 20.MAY.2020 15:41:03
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&777 CAIC

120260764-WMDO03

LTE band 12, 5MHz (-26dBc)

Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

707.5

4903.85 4903.85 4855.77

LTE band 12, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.32 dBm

Ref 20.5 dBm “Att 15 dB SWT 10 ms 706.322115385 MHz
ndB [T1] 2§.00 dB

20 Offset 0.5 dB
[\.M.. L A BW  |4.903846154 MHz
|10 Temp |1 [T1 ndB]
-4.78 dBm
4 / \ 705.04807¢923 MHz
Lo Temp |2 [T1 ndB] o
5 -7.82 dBm
il \-Yr 709.951923077 MHz | 1pe
(—-10- / \

I--20 w
’\T’ﬁ}"".“ W VW/UW \MW/\MMR 4

-40

f—-50

-60

f—-70

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:30:29

LTE band 12, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 16.25 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 706.153846154 MHz
20 Offset 0.5 dB S ndB [T1] 26.00 dB
WA A BW 4.903846154 MHz
|10 M'\ Temp |1 [T1 ndB]
-9.18 dBm
4 / \ 705.04807¢923 MHz
VIEV Lo Temp 2 [T1 ndB]
LvVL
-9.93 dBm
Jl %z 709.951923077 MHZ || 1pe

. | \

-40

f—-50

-60

f—-70

Center 707.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:31:08
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(Eﬂl’

LTE band 12, 5MHz Bandwidth,64QAM (-26dBc BW)

“RBW 50 kHz
*VBW 200 kHz

@

Marker 1

[ 1

11.70

707 .259615385

dBm
MHz

Ref 30 dBm “Att 25 dB SWT 10 ms
30 ndB [[T1] 2§.00 dB
BW |4.855769231 MHz
20 Temp |1 [T1 ndB] [ A ]
-13.68 dBm
1 PK| 3 705.072115385 MHz
L 10 j1 Lofhh, 1h . L Temp ET1 ngBy
[w g
-12.43 dBm
709.927884615 MHz |1pe
i J \
| _10. jL iz
RNMMNMMLMWM o

Center 707.5 MHz

Date: 20.MAY.2020 15:42:42

©Copyright. All rights reserved by CTTL.
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& CAICT

120260764-WMDO03

LTE band 12, 10MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM

707.5

9711.54 9711.54 9711.54
LTE band 12, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.24 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 703.365384615 MHz
ndB [T1] 2§.00 dB

20 Offset 0.5 dB
HI Ay BW |9.71153§462 MHz
Temp |1 [T1 ndB]

l-10
-4.21 dBm
1 PK 702.64423(3769 MHz
VIE Lo Temp 2 [T1 ndB]
LvVL
-4.17 dBm
1 2 712.355769231 MHz || 1pr

0 :

-40

f—-50

-60

f—-70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:31:50

LTE band 12, 10MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.60 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 707.692307692 MHz
3 ndB [T1] 26-00 dB

'3
MU BW  |9.711538462 MHz
Temp |1 [T1 ndB]

l-10
( \ -§.76 dBm

20 Offset 0.5 dB

702.6442309769 MHz
Temp 2 [T1 ndBl

o LVL
-9.89 dBm
1 2 712.355769231 MHz | 1pe
(—-10-
—20 A .J \\M
M .

-40

f—-50

-60

f—-70

Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:32:29
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(Eﬂl’

LTE band 12, 10MHz Bandwidth, 64QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.13 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 708.798076923 MHz
30 ndB [T11 26-00 dB
BW |9.711538462 MHz
20 Temp |1 [T1 ndB] [ A ]
-14.95 dBm
EEEK) B 702.64423¢769 MHz
s Temp (T1 ndgBl}

VIEW
MED |, | .
-14.36 dBm
712.355769231 MHz |1pp
i-—10-
}l %

VM APl ool

-70
Center 707.5 MHz 3 MHz/ Span 30 MHz

Date: 20.MAY.2020 15:44:23
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&77L CAIC

120260764-WMDO03

LTE band 13, 5MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

782.0
4903.85 4927.88 4903.85
LTE band 13, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.08 dBm

“Att 15 dB ; SWT 10 ms 781.903846154 MHz

Ref 20.5 dBm

20 Offset 0.5 dB M ndB [T1] 26.00 dB
prinMA BW 4.903846§154 MHz
|10 Temp |1 [T1 ndB]
-6.75 dBm
4 779.54807¢923 MHz
VIEV Lo Temp 2 [T1 ndB]
LvVL
1 iro -6.85 dBm
784.451923077 MHz || 1pp
--10.
- //"W
-40
f—-50
-60
f—-70
Center 782 MHz 1.5 MHz/ Span 15 MHz
Date: 15.MAY.2020 16:33:12
LTE band 13, 5MHz Bandwidth,16QAM (-26dBc BW)
® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 16.88 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 782.697115385 MHz

ndB [T1] 2§.00 dB

20 Offset 0.5 dB
M""‘"‘\ BW 4.927884615 MHz
Temp |1 [T1 ndB]

l-10
( \ -§.59 dBm

779.54807§923 MHz
Temp 2 [T1 ndBl

O
-19.88 dBm
1
> 784.475961538 MHz | 1pr

. Wbt

--20 WV LA
WJJﬂ“AAAJ

-30

-40

f—-50

-60

f—-70

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:33:51
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(Eﬂl’

LTE band 13, 5MHz Bandwidth,64QAM (-26dBc BW)

@ *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.68 dBm
781.759615385 MHz

Ref 30 dBm “Att 25 dB SWT 10 ms
30 ndB [T11 26-00 dB
BW  |4.90384¢154 MHz
20 Temp |1 [T1 ndB]
-13.67 dBm
1
178 v 779.548076923 MHz
| 10 il sl b Mt Al n Temp |2 [T1 ndB]
VR
-13.96 dBm
784.451923077 MHZ |1pp

1 |

Center 782 MHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 17:04:09
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&77L CAIC

120260764-WMDO03

LTE band 13, 10MHz (-26dBc)

Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

782.0

9711.54 9711.54 9663.46

LTE band 13, 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.82 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 781.567307692 MHz
1
20 Offset 0.5 dB ndB [T1] 26.00 dB
A BW |9.71153§462 MHz
10 Temp |1 [T1 ndB]
-1¢.06 dBm
4 777.14423(3769 MHz
VIEW| Lo Temp 2 [T1 ndB] LVL
-§.45 dBm|
1 2 786.855769231 MHz [ 1pr
(—-10- K L
I--20:
r-f-/ MM
e \ 1A . o
W \d
-40
|--50.
-60
|--70.
Center 782 MHz 3 MHz/ Span 30 MHz
Date: 15.MAY.2020 16:34:32
LTE band 13, 10MHz Bandwidth,16QAM (-26dBc BW)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.89 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 782.240384615 MHz
1
20 Offset 0.5 dB w ndB [T1] 26.00 dB
BW |9.71153§462 MHz
|10 Temp |1 [T1 ndB]
-4.14 dBm
4 777.14423(3769 MHz
VIEW| Lo Temp 2 [T1 ndB] LVL
-4.05 dBm
1 2 786.855769231 MHz || 1pp
(—-10- / L
= MMJ/ 47 WWM
-40
|--50.
-60
|--70.
Center 782 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:35:11
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(Eﬂl’

LTE band 13, 10MHz Bandwidth, 64QAM (-26dBc BW)

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.33 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 779.596153846 MHz
30 ndB [[T1] 2§.00 dB
BW |9.663461538 MHz
20 Temp |1 [T1 ndB]
-1%.00 dBm
1 _PK & 777.192307692 MHz
,10 har N AN NP Temp ET1 ndB}
-13.80 dBm
766.855769231 MHz

S L

TDF

Center 782 MHz 3 MHz/

Date: 20.MAY.2020 17:05:49
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" CAIC

S
120260764-WMDO03

LTE band 25, 1.4MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
16QAM 64QAM

1241.99 1233.97

QPSK
1882.5
1225.96

LTE band 25, 1.4MHz Bandwidth, QPSK (-26dBc BW)

“RBW 20 kHz Marker 1 [T1 ]

% “VBW 100 kHz 20.23 dBm
“Att 15 dB SWT 40 ms 1.882980769 GHz

Ref 20.8 dBm
[[20” Offset 0.8 dB ndB [ T1] N dB
BW |1.225961538 MHz
Temp |1 [T1 ndB]

10 -6.71 dBm
1.881883013 GHz

1 PK
NIEW Temp |2 [T1 ndB]
2 LVL
-4.48 dBm

o
1
1.883108974 GHz | 1pr
--10
20 WM’V/ \ﬂA/\»\d

I--40;

Ity g |

-50

[—=60:

-70

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 16.MAY.2020 11:08:01

LTE band 25, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

“RBW 20 kHz Marker 1 [T1 ]

% “VBW 100 kHz 18.84 dBm
SWT 40 ms 1.882315705 GHz

Ref 20.8 dBm “Att 15 dB 1

[[20” Offset 0.8 dB M YN ndB [ T1] N dB
BW |1.241987179 MHz
Temp 1 [T1 ndB]

1o -§.11 dBm
1Py 1.881875000 GHz
VIEW)| Temp 2 [T1 ndB]

Lo 2 LvL

-7.97 dBm
1 2 .
1.883116987 GHz || 1pr

w%w. pu

Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 16.MAY.2020 11:08:40
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(Eﬂl’

LTE band 25, 1.4MHz Bandwidth, 64QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 13.86 dBm
Ref 30 dBm “Att 25 dB SWT 40 ms 1.882732372 GHz
30 ndB [T11 26-00 dB
BW |1.233974359 MHz
20 Temp |1 [T1 ndB] [ A ]
1 -13.43 dBm
EEEK) \M 1.881883013 GHz
10 MW’ Temp (T1 ndgBl}
-11.53 dBm
1.883116987 GHz |1pp

-70
Center 1.8825 GHz 500 kHz/ Span 5 MHz

Date: 20.MAY.2020 17:07:53
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S
120260764-WMDO03

LTE band 25, 3MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
PSK 16QAM 64QAM
1882.5 Q Q Q
2948.72 2980.77 2948.72

LTE band 25, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.78 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.882836538 GHz

[ 20 Oﬁ%et 0.g§ dB N\A’\,J\/M ndB [T1] N dB
BW 2.9487171949 MHz
nds]

Temp |1 [T1

10 -6.30 dBm
4 1.881025641 GHz
VIEW|
° Temp |2 [T1 ndB] o
2 -6.01 dBm

1.883974359 GHz | 1pe

f~—30:

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 16.MAY.2020 11:09:21

LTE band 25, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 17.05 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.882147436 GHz
[[20” Offset 0.8 dB ndB [ T1] N dB
A o ) BW 2.980769231 MHz
10 Temp |1 [T1 ndB]
-94.23 dBm
4 1.880993590 GHz
VIEW Temp 2 [T1 ndB]
o - LVL
-4.99 dBm
1 2 1.883974359 GHz | 1pe

iads MMUL MM/ \\VWWWJL\MA_MM

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 16.MAY.2020 11:10:00
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(Eﬂl’

LTE band 25, 3MHz Bandwidth, 64QAM (-26dBc BW)

@ *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 12.11 dBm
1.881394231 GHz

Ref 30 dBm “Att 25 dB SWT 30 ms
30 ndB [[T1] 26.00 dB
BW  |2.948717949 MHz
20 Temp |1 [T1 ndB]
-14.89 dBm
1 P 3 1.881025641 GHz
| 10 TITHV VRIS WINPT TP Temp ET1 nge}
-13.54 dBm
( ] 1.883974359 GHz |1pp

! |

Center 1.8825 GHz 1 MHz/ Span 10 MHz

Date: 20.MAY.2020 17:09:31
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& CAICT
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120260764-WMDO03

LTE band 25, 5MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM

1882.5

4927.88 4903.85 4855.77
LTE band 25, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 18.01 dBm

SWT 10 ms 1.883653846 GHz
1

Ref 20.8 dBm “Att 15 dB

[[20” Offset 0.8 dB v ndB [ T1] N dB
pokenn BW |4.927884615 MHz
Temp |1 [T1 ndB]

10 -8§.53 dBm
1.880024038 GHz

° Temp 2 [T1 ndB]
-§.31 dBm
1 2 1.884951923 GHz || 1pr

bt | My,

f—=30:

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 16.MAY.2020 11:10:42

LTE band 25, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 16.81 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.881153846 GHz
[[20” Offset 0.8 dB ndB [ T1] N dB
At | BW |4.90384¢154 MHz
10 Temp |1 [T1 ndB]
-94.26 dBm
4 1.880048077 GHz
VIEW Temp 2 [T1 ndB]
o - LVL
-¢.88 dBm
1 2 1.884951923 GHz || 1pr
--10:
- WJ \‘VKAWMMW
A‘,,MW %Mﬁ«.
3DB
I--40;
-50
I--60:
-70
Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 16.MAY.2020 11:11:21
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(Eﬂl’

LTE band 25, 5MHz Bandwidth,64QAM (-26dBc BW)

“RBW 50 kHz Marker 1 [T1 ]

% *VBW 200 kHz 11.60 dBm
1.880649038 GHz

Ref 30 dBm “ALL 25 dB SWT 10 ms

30 ndB [[T1] 2§.00 dB
BW |4.855769231 MHz

Temp |1 [T1 ndB]
-14.01 dBm
.88009¢154 GHz

20

=

™ . i Temp |2 p11 ndes
AWt 0T 6 Ze Ui g \J
-13.84 dBm

884951923 GHz | 1o

=

i W

Center 1.8825 GHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 17:10:53

©Copyright. All rights reserved by CTTL.
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(E"l,

LTE band 25, 10MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)

1882.5

QPSK

16QAM

64QAM

9759.62

9711.54

9663.46

LTE band 25, 10MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
17.84 dBm

1.886442308 GHz

Ref 20.8 dBm “Att 15 dB SWT 15 ms
[[20” Offset 0.8 dB v ndB [ T1] N dB
Al BW  |9.759615385 MHz
10 Temp |1 [T1 ndB]
-9.39 dBm
4 1.877596154 GHz
NIEW Temp |2 [T1 ndB]
o h LvVL
> -6.57 dBm
1 1.887358769 GHz [ 1pr
[—-10-
I--30
I--40
-50
I--60
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz
Date: 16.MAY.2020 11:12:02

LTE band 25, 10MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 20.8 dBm

*RBW 100 KkH:

*VBW 300 kHz

“Att 15 dB SWT 15 ms

z Marker 1 [T1 ]
17.50 dBm

1.882692308 GHz

[[20” Offset 0.8 dB ndB [ T1] N dB
L%AJAAﬁﬁ BW |9.71153§462 MHz
10 Temp |1 [T1 ndB]
-4.70 dBm
4 1.877644231 GHz
VIEW| Temp 2 [T1 ndB]
o - LVL
-4.22 dBm
1 2 1.887355769 GHz | 1pe
--10:
m;;ZM«HALJLMJJ“LJ”N‘lJ“JLA \M)*kuhjluhuﬂlkjwmnmw
I--30;
I--40;
-50
I--60:
-70
Center 1.8825 GHz 3 MHz/ Span 30 MHz
Date: 16.MAY.2020 11:12:41

©Copyright. All rights reserved by CTTL.
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LTE band 25, 10MHz Bandwidth, 64QAM (-26dBc BW)

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.46 dBm
1.881442308 GHz

Ref 30 dBm “Att 25 dB SWT 15 ms
30 ndB [T1] 26.00 dB
BW |9.663461538 MHz
20 Temp |1 [T1 ndB]
-13.33 dBm
1 P T 1.877692308 GHz
[ 10. I nT A A Add s Temp ET1 ndB}
VA Y
-13.23 dBm
(M)k W 1.88735%769 GHz [1pe

j ABR

Center 1.8825 GHz 3 MHz/ Span 30 MHz

Date: 20.MAY.2020 17:12:42
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CAIC

120260764-WMDO03

(E"l,

LTE band 25, 15MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
PSK 16QAM 64QAM
1882.5 Q Q Q
14711.54 14639.42 14567.31

LTE band 25, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.99 dBm

SWT 5 ms 1.878605769 GHz

Ref 20.8 dBm “Att  151dB
[[20” Offset 0.8 dB ndB [ T1] N dB
BW 14.71153§462 MHz
Temp |1 [T1 ndB]

-6.03 dBm

1.875144231 GHz

° . Temp |2 [T1 ndB] "
-4.80 dBm

1.889855769 GHz [ 1pr

w“j “WMMW

f—=30:

10

I--40;

-50

[—=60:

-70

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 16.MAY.2020 11:13:23

LTE band 25, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
19.18 dBm

“VBW 1 MHz
Ref 20.8 dBm “Att 15 dB %WT 5 ms 1.884302885 GHz

[[20” Offset 0.8 dB YV FOPPN ndB [ T1] N dB
BW 14.639423077 MHz
10 Temp |1 [T1 ndB]
-7.61 dBm
4 1.875144231 GHz
VIEW|
Lo Temp |2 [T1 ndB] L
> -6.89 dBm|
1
1.889783654 GHz | 1pe
B J
I--30;
I--40;
-50
I--60:
-70
4.5 MHz/ Span 45 MHz

Center 1.8825 GHz

Date: 16.MAY.2020 11:14:02
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(Eﬂl’

LTE band 25, 15MHz Bandwidth, 64QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
14.67 dBm

“VBW 1 MHz
Ref 30 dBm “Att 25 dB SWT 5 ms 1.886177885 GHz
30 ndB [[T1] 2§.00 dB
BW 14.567307692 MHz

20 Temp |1 [T1 ndB] [ A ]
1 -11.57 dBm

.875216¢346 GHz

1 PK]
o R NURTTY PO o e B e e
{ \ -9.89 dBm

=

=

889783654 GHz | o

- 10-
;,u] \ 4 n
0 Y W it

Center 1.8825 GHz 4.5 MHz/ Span 45 MHz

Date: 20.MAY.2020 17:14:55
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(E"l,

LTE band 25, 20MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)

QPSK

16QAM 64QAM

1882.5

19230.77

19326.92 19326.92

LTE band 25, 20MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 20.8 dBm “Att 15 dB

[r1 1
19.55 dBm
1.884134615 GHz

*RBW 200 kHz Marker 1
“VBW 1 MHz

1SWT 5 ms

[[20” Offset 0.8 dB P’&WNQNN ndB [ T1] N dB
BW 19.230769231 MHz
10 Temp |1 [T1 ndB]
-7.37 dBm
4 1.872884615 GHz
VIEW|
° Temp |2 [T1 ndB]
LvVL
) 2 -5.34 dBm
1.892115385 GHz | 1pe
B u)
-20 ,N““JM \Q“MJMW‘MMU%
I--30;
I--40;
-50
I--60:
-70
Span 60 MHz

Center 1.8825 GHz

Date: 16.MAY.2020 11:14:44

6 MHz/

LTE band 25, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.88 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.886634615 GHz
2
[[20” Offset 0.8 dB v ndB [ T1] N dB
LA M BW 19.326923077 MHz
10 Temp |1 [T1 ndB]
-7.68 dBm
4 1.872884615 GHz
VIEW| Temp 2 [T1 ndB]
o - LVL
-4.45 dBm
1 2
1.892211538 GHz | 1pe
[—-10-
20 AW*J \WJ\M/\MW
I--30;
I--40;
-50
I--60:
-70
Span 60 MHz

Center 1.8825 GHz

Date: 16.MAY.2020 11:15:23

©Copyright. All rights reserved by CTTL.
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LTE band 25, 20MHz Bandwidth, 64QAM (-26dBc BW)

ég “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.27 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 1.885673077 GHz
30 ndB [[T1] 2§.00 dB
BW 19.326923077 MHz
20 Temp |1 [T1 ndB]
-13.41 dBm
1 PK] ,1 1.872884615 GHz
| 10 T8 PP TN PO YOO SV Temp ET1 nge}
At A \a
-14.07 dBm
r \ 1.892211538 GHz |1pe

Center 1.8825 GHz 6 MHz/ Span 60 MHz

Date: 20.MAY.2020 17:16:41

©Copyright. All rights reserved by CTTL.
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CAIC

S
120260764-WMDO03

LTE band 26(814MHz~824MHz), 1.4MHz (-26dBc)

Frequency (MHz)

Occupied Bandwidth (-26dBc)( kHz)

QPSK 16QAM

64QAM

819.0
1233.97 1241.99

1225.96

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.39 dBm

Ref 20.5 dBm “Att 15 dB ; SWT 40 ms 818.839743590 MHz
26.00 dB

20 Offset 0.5 dB A ndB [T1]
BW 1.233974359 MHz
Temp 1 [T1 ngB]

l-10
~1.72 dBm
1 PK 818.383014821 MHz
VIEW Lo Temp 2 [T1 ndB]
VL
. > -¢.92 dBm
819.616987179 MHz| 1pr

| |

.vﬂ'biﬂlﬁ““t}tpﬁkﬁdﬁAJ knqu#K‘¥1ﬂﬂ\w”mehNﬂuan IR

34 Al "
Wi /ast RGUAT
-40

--50.

-60

--70.

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 16:44:01

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 100 kHz 19.04 dBm
Ref 20.5 dBm “Att 15 dB SWT 40 ms 819.448717949 MHz
20 Offset 0.5 dB ndB [T1] 26.00 dB
w BW 1.24198%179 MHz
10 Temp |1 [T1 ndB]
-7-.68 dBm
4 818.375009000 MHz
VIEW| Lo Temp 2 [T1 ndB]
LvL
> -6.92 dBm
1
819.616987179 MHz | 1pr

. | |
|20 , M/“”M/J WMM. .
AT i o

-40

f—-50

-60

f—-70

Center 819 MHz 500 kHz/ Span 5 MHz

Date: 15.MAY.2020 16:44:40

©Copyright. All rights reserved by CTTL.
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“ CAIC

S
120260764-WMDO03

LTE band 26(814MHz~824MHz), 1.4MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 20 kHz Marker 1 [T1 ]

% “VBW 100 kHz 13.59 dBm
Ref 30 dBm “ ALt 25 dB SWT 40 ms 819.200320513 MHz
30 ndB [T1] 26.00 dB
BW 1.225961538 MHz
Temp |1 [T1 ndB] [ A]
-11.65 dBm

20
818.391025641 MHz

1
1 PK] v
M= | ., A T NS Temp |2 FT1 ndel
{ \ -12.46 dBm

819.616987179 MHz [1pp

-70
500 kHz/ Span 5 MHz

Center 819 MHz

Date: 20.MAY.2020 16:54:39
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LTE band 26(814MHz~824MHz), 3MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc)( kHz)

QPSK 16QAM

64QAM

819.0
2980.77 2980.77

2948.72

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.71 dBm
Ref 20.5 dBm ~Att 15 dB SWT 30 ms 818.903846154 MHz
1
v ndB [T11 26-00 dB

20 Offset 0.5 dB
Mo A, by BW |2.980769231 MHz
Temp |1 [T1 ndB]

-7-89 dBm

(—10
1 PK] / \ 817.509615385 MHz
Temp 2 [T1 ndB] n

[—O-
. -9.32 dBm
2 820.490384615 MHZ || 1pe

. / |
WNWM’[ M% .

-40

f—-50

-60

f—-70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:45:22

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

Marker 1 [T1 ]

® “RBW 30 kHz
“VBW 100 kHz 16.66 dBm
Ref 20.5 dBm ~Att 15 dB SWT 30 ms 818.198717949 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
Ay BW |2.980769231 MHz
L 10 (NJMW \4\ Temp |1 [T1 ndB]
~§.92 dBm
4 f \ 817.493584744 MHz
VIEW| Lo Temp 2 [T1 ndB]
VL
-9.42 dBm
Jl 2 820.474358974 MHz | 1pe
(—-10-
| \
b U
|

sl

-40

f—-50

-60

f—-70

Center 819 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:46:01

©Copyright. All rights reserved by CTTL.
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“ CAICT

& 771
120Z260764-WMDO03

LTE band 26(814MHz~824MHz), 3MHz Bandwidth, 64QAM (-26dBc BW)

Marker 1 [T1 ]

@ “RBW 30 kHz
“VBW 100 kHz 12.27 dBm
Ref 30 dBm “Att 25 dB SWT 30 ms 818.903846154 MHz
30 ndB [T11 26.00 dB
BW |2.948717949 MHz
-0 Temp |1 [T1 ndB] [ A]
-14.03 dBm
1 PK| 1
v 817.525641026 MHz
M=l |, IR NP Temp 2 [T1 ndB]
AL el
-14.18 dBm
820.474358974 MHZz |1pp

Span 10 MHz

-70
Center 819 MHz 1 MHz/

Date: 20.MAY.2020 16:56:40
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LTE band 26(814MHz~824MHz), 5SMHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc)( kHz)

64QAM

QPSK

16QAM

819.0

4879.81

4927.88

4855.77

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
17.95 dBm

818.230769231 MHz

Ref 20.5 dBm At 15 dB SWT 10 ms
20 Offset 0.5 dB naB [T1]1 2§.00 dB
T Al BW  |4.879807692 MHz
|10 ‘WM\ Temp |1 [T1 ndB]
.27 dBm
4 ) 816.572114385 MHz
VIEY Temp 2 [T1 ndB] )
~4.79 aBm|""

W
-0
;1

821.451923077 MHz | 1pp

j

N

-40

MUUMAJMMWMN’ -

f—-50

-60

f—-70

Center 819 MHz

Date: 15.MAY.2020 16:46:42

1.5 MHz/

Span 15 MHz

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
16.68 dBm

817.629807692 MHz

Ref 20.5 dBm “Att 15 dB SWT 10 ms
20 Offset 0.5 dB v ndB [T1] 26.00 dB
A A BW 4.927884615 MHz
10 Temp |1 [T1 ndB]
-§.20 dBm
4 816.54807¢923 MHz
VIEW| Lo Temp 2 [T1 ndB]
VL
1 -10.82 dBm
> 821.475961538 MHZz || 1pe
(—-10- / \
f—=20: Lw
W‘}\IJ \}MV‘JMNA WMMMW ]
-40
f—-50
-60
f—-70
Span 15 MHz

Center 819 MHz

Date: 15.MAY.2020 16:47:21

1.5 MHz/

©Copyright. All rights reserved by CTTL.
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(E"l,

LTE band 26(814MHz~824MHz), 5MHz Bandwidth, 64QAM (-26dBc BW)

é? “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 11.97 dBm
Ref 30 dBm “Att 25 dB SWT 10 ms 819.528846154 MHz
30 ndB [[T1] 26.00 dB
BW  |4.855769231 MHz
20 Temp |1 [T1 ndB] [ A ]
-14.16 dBm
1 P 3 816.572115385 MHz
| 10 P pufly Lo Temp |2 [T1 nge}
W G|
-15.33 dBm
( ‘“\ 8731.427884615 MHz [1pp

-70
Center 819 MHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 16:58:29
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LTE band 26(814MHz~824MHz), 10MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc)( kHz)

819.0

QPSK

16QAM

64QAM

9711.54

9711.54

9615.38

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

® “*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.96 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 817.750000000 MHz
2
20 Offset 0.5 dB ndB [T1] 26.00 dB
A BW |9.71153§462 MHz
|10 Temp |1 [T1 ndB]
-4.67 dBm
4 814.14423(3769 MHz
= Temp 2 [T1 ndB]
mi LVL
5 -7.26 dBm
L 823.855769231 MHz || 1pr
(—-10- / g
*_20 \qu \‘*M
VA A LIWJW JMPW
Aoy
-40
|--50.
-60
|--70.
Center 819 MHz 3 MHz/ Span 30 MHz
Date: 15.MAY.2020 16:48:03

LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 100 kHz

11

Marker 1

ég *VBW 300 kHz 17.61 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 819.192307692 MHz
2
20 Offset 0.5 dB v ndB [T1] 26.00 dB
AL BW |9.71153§462 MHz
10 Temp |1 [T1 ndB]
-4.32 dBm
4 814.14423(3769 MHz
o= Temp 2 [T1 ndB]
LvL
-94.33 dBm
1 2 823.855769231 MHz || 1pe
--10: / ‘1
- ik NMJW \"‘«u
I AN
g
-40
|--50.
-60
|--70.

Center 819 MHz

3 MHz/

Date: 15.MAY.2020 16:48:42
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LTE band 26(814MHz~824MHz), 10MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 100 kHz Marker 1 [T1 ]
11.94 dBm

% *VBW 300 kHz
“ ALt 25 dB SWT 15 ms 816.596153846 MHz

Ref 30 dBm

30 ndB [[T1] 26.00 dB
BW 9.615384615 MHz

Temp |1 [T1 ndB] [ A ]

-13.63 dBm

1 P v 8114.192307692 MHz
A an ho A A} Temp |2 [T1 ndey

VIEW
o b Ao A
-14.04 dBm
833.807692308 MHz [1pp

20

-70
Center 819 MHz 3 MHz/ Span 30 MHz

Date: 20.MAY.2020 17:00:14
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LTE band 26(824MHz~849MHz), 1.4MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)

836.5

QPSK

16QAM

64QAM

1241.99

1241.99

1217.95

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 20.5 dBm

“Att 15 dB 1

*RBW 20 kHz

“VBW 100

kHz

SWT 40 ms

Marker 1 [T1 ]
19.48 dBm

836.347756410 MHz

ndB [T1] 2§.00 dB

20 Offset 0.5 dB MM 4
BW |1.241987179 MHz
10 Temp |1 [T1 ndB]
-1.56 dBm
1 PK 835.875000000 MHz
VIEW Lo Temp 2 [T1 ndB]
| VL
. > -7-34 dBm
837.116987179 MHz| 1pe
(—-10- ’
- mﬁj M
L R
-40
|--50.
-60
|--70.
Span 5 MHz

Center 836.5 MHz

Date: 15.MAY.2020 16:36:42

LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 16QAM (-26dBc BW)

@

Ref 20.5 dBm

500 kHz/

“Att 15 d%

*RBW 20 kHz
*VBW 100 kHz
SWT 40 ms

Marker 1 [T1 ]
18.62 dBm
836.219551282 MHz

ndB [T1] 2§.00 dB

20 Offset 0.5 dB AL g
BW |1.241987179 MHz
|10 Temp |1 [T1 ndB]
-§.76 dBm
1 PK| 835.875000000 MHz
VIEW Lo Temp 2 [T1 ndB]
VL
> -6.65 dBm
1 837.116987179 MHz [ 1pr
(—-10- { \
B J\;‘w) “\MJ\
-30 Wof\ywidk’ wwwﬂLJNﬁPk"4“*MA)““*th\Nkwm
-40
|--50
-60
I--70
Span 5 MHz

Center 836.5 MHz

Date: 15.MAY.2020 16:37:21
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LTE band 26(824MHz~849MHz), 1.4MHz Bandwidth, 64QAM (-26dBc BW)

@ “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 14.68 dBm
Ref 30 dBm “Att 25 dB SWT 40 ms 836.091346154 MHz
30 ndB [T1] 26.00 dB
BW |1.217944718 MHz
20 Temp |1 [T1 ndB] [ A ]
1 -19.16 dBm
1 P || m 835.891025641 MHz
| 10 R Temp |2 [T1 ndr]
-1¢.21 dBm
837.108974359 MHz | 1pe

-70
Center 836.5 MHz 500 kHz/ Span 5 MHz

Date: 20.MAY.2020 16:45:28
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LTE band 26(824MHz~849MHz), 3MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

836.5
2964.74 2948.72 2932.69
LTE band 26(824MHz~849MHz), 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.80 dBm
Ref 20.5 dBm ~Att 15 dB SWT 30 ms 837.076923077 MHz
1
ndB [T11 26-00 dB

20 Offset 0.5 dB
M)JLM« BW |2.964743590 MHz
WV\ Temp |1 [T1 ndB]

l-10
/ \ —7-70 dBm

835.009615385 MHz
Temp 2 [T1 ndB]

[—O-
1 -§.88 dBm
2 837.974358974 MHz | 1pe

| |

- _30. . || MUJ \\.hlh iy
O e AL

-40

f—-50

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:38:02

LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 16.54 dBm

Ref 20.5 dBm “Att 15 dB SWT 30 ms 836.259615385 MHz

v ndB [T1] 26-00 dB

20 Offset 0.5 dB v
W BW 2.948711949 MHz
INd\ Temp |1 [T1 ndB]

l-10
/ ( -11.05 dBm

835.009615385 MHz
Temp 2 [T1 ndB]

[—O-
5 -§.26 dBm
N 837.958333333 MHz | 1o

N | |

-60

f—-70

Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 15.MAY.2020 16:38:41
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LTE band 26(824MHz~849MHz), 3MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 30 kHz Marker 1 [T1 ]

% “VBW 100 kHz 13.05 dBm
Ref 30 dBm “Att 25 dB SWT 30 ms 835.634615385 MHz
30 ndB [T11 26-00 dB
BW |2.932692308 MHz
20 Temp |1 [T1 ndB] [ A ]
N -12.47 dBm
1 PK] v 835.041666667 MHz
| 10 A IM_A-“M Au"’\.lu W Temp |2 [T1 nge}
-12.79 dBm
837.974358974 MHz |1pp
- O

Wl.- JAW.J Jaln Mo

-70
Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 20.MAY.2020 16:47:08
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LTE band 26(824MHz~849MHz), 5MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

836.5
4879.81 4927.88 4831.73
LTE band 26(824MHz~849MHz), 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 17.77 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 834.985576923 MHz
20 Offset 0.5 dB ndB [T1] 26.00 dB
M A BW 4.879807692 MHz
L 10 ‘M}u\ Temp |1 [T1 ndB]
-9.42 dBm
4 J \ 834.04807¢923 MHz
VIEW| Lo Temp 2 [T1 ndB]
LvL
> -6.87 dBm
il \% 838.927884615 MHz| 1pr

A nmm |M \]HWMM._AWM‘, |
i g Ly ~

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:39:22

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 15.81 dBm
SWT 10 ms 836.115384615 MHz
T ndB [T11 26-00 dB

20 Offset 0.5 dB
LA A BW 4.927884615 MHz
Temp |1 [T1 ndB]

l-10
{ \ -19.69 dBm

Ref 20.5 dBm “Att 15 dB

834.024038462 MHz
Temp 2 [T1 ndB]

o LV
-10.24 dBm
1 \r2 838.951923077 MHz || 1pp
(—-10. [ \
[—-20- M“J
i M WUMWM

-40

f—-50

-60

f—-70

Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 15.MAY.2020 16:40:01
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(E"l,

LTE band 26(824MHz~849MHz), 5MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 50 kHz Marker 1 [T1 ]

% *VBW 200 kHz 12.96 dBm
Ref 30 dBm “Att 25 dB SWT 10 ms 837.028846154 MHz
30 ndB [[T1] 2§.00 dB
BW |4.83173(4769 MHz
20 Temp |1 [T1 ndB] [ A ]
-12.83 dBm
1
1 P I‘ 834.096153846 MHz
| 10 N TTRRTTTIN T Y TN A E Temp |2 [T1 ndsy
W T4 Aae A
-13.42 dBm
838.927884615 MHz |1pe

-70
Center 836.5 MHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 16:48:49
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LTE band 26(824MHz~849MHz), 10MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

836.5
9759.62 9711.54 9663.46

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 17.52 dBm
Ref 20.5 dBm “Att 15 dB SWT 15 ms 832.173076923 MHz
ndB [T1] 2§.00 dB

—10
-§.82 dBm
831.596153846 MHz
o #

. | |
.,MMWWWW o %%MMN

-40

Temp 2 [T1 ndB]

20 Offset 0.5 dB v
b Ay BW |9.759615385 MHz
Temp |1 [T1 ndB]
1

-§.83 dBm
2 841.355769231 MHz | 1pr

f—-50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:40:43

LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 16.84 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 836.692307692 MHz

ndB [T1] 2§.00 dB

20 Offset 0.5 dB
M BW |9.71153§462 MHz
\ Temp |1 [T1 ndB]

l-10
) \ -9.88 dBm

831.64423(Q9769 MHz
Temp 2 [T1 ndB]

o LV
-10.58 dBm
1 > 841.355769231 MHz | 1pr
{—-10- / \
- y\fd Lh

-40

f—-50

-60

f—-70

Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 15.MAY.2020 16:41:22
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LTE band 26(824MHz~849MHz), 10MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 100 kHz Marker 1 [T1 ]

% “VBW 300 kHz 12.74 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 834.673076923 MHz
30 ndB [T11 26-00 dB
BW |9.663461538 MHz
20 Temp |1 [T1 ndB] [ A ]
N -13.29 dBm
1 PK] v 831.64423()769 MHz
| 10 vﬂu. s LAV AP Temp |2 [T1 nge}
-12.58 dBm
841.307692308 MHz |1pp

L _20.
TN VIR AT o YORVPRVT: WY W
3DB

-70
Center 836.5 MHz 3 MHz/ Span 30 MHz

Date: 20.MAY.2020 16:50:29
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LTE band 26(824MHz~849MHz), 15MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

836.5 QPSK 16QAM 64QAM
' 14567.31 14567.31 14567.31

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 20.01 dBm
Ref 20.5 dBm “Att 15 dB1 SWT 5 ms 834.408653846 MHz
20 Offset 0.5 dB Pt AL ndB [T1] 26.00 dB
BW 14.567307692 MHz
10 Temp |1 [T1 ndB]
-3.82 dBm
E 829.216346154 MHz
VIEW|
Lo Temp 2 [T1 ndB]
T VL
2 -4.26 dBm
843.783653846 MHz| 1pe
(—-10- / \

| el &W.

f—=30;

-40

f—-50

-60

f—-70

Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 15.MAY.2020 16:42:03

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.74 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 832.317307692 MHz
20 Offset 0.5 dB A ndB [T1] 26.00 dB
BW 14.567307692 MHz
|10 Temp |1 [T1 ndB]
-6.54 dBm
4 829.21634¢154 MHz
VIEW|
o Temp 2 [T1 ndB]
VL
1 > -6.92 dBm
843.783653846 MHz | 1pr

MWW/ : e

-40

f—-50

-60

f—-70

Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 15.MAY.2020 16:42:42
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(E"l,

LTE band 26(824MHz~849MHz), 15MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 200 kHz Marker 1 [T1 ]

% “VBW 1 MHz 13.90 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 838.879807692 MHz
30 ndB [[T1] 2§.00 dB
BW 14.567307692 MHz
20 Temp |1 [T1 ndB] [ A ]
1 -12.91 dBm
1 P 8249.216346154 MHz
ALNAAMIA NS sl 47~
W“X‘m Temp 2 [T1 ndB}

843.783653846 MHz [1pp

o
J \ -131.93 dBm

-70
Center 836.5 MHz 4.5 MHz/ Span 45 MHz

Date: 20.MAY.2020 16:52:26
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(E"l,

LTE band 41 HPUE, 5MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
PSK 16QAM 64QAM
2593.0 Q Q Q
4927.88 4879.81 4831.73

LTE band 41 HPUE, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 16.32 dBm

Ref 21.2 dBm ATt 15 dB SWT 10 ms 2.593769231 GHz

T MaB L TIT —o00dB |

4.927884615 MHz

[C20 OfTsetT T.4 dB v
A BW

M‘\ Temp |1 [T1 ndB]
~1¢-32 dBm

10

4 2.590524038 GHz

M=, Temp |2 [T1 ngBl1 .
-9.93 dBm

o 2.595453923 GHz | 1pr

e vy

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 21.MAY.2020 10:08:48

LTE band 41 HPUE, 5MHz Bandwidth,16QAM (-26dBc BW)

“RBW 50 kHz Marker 1 [T1 ]

% “VBW 200 kHz 15.37 dBm
Ref 21.2 dBm “Att 15 dB SWT 10 ms 2.591629808 GHz
[[20 Offset I.7 dB T OB [ TLT oo 5
v BW |4.879807692 MHz
MHMWMM Temp |1 [T1 ndB]
10
~11-33 dBm
4 B 2.590548077 GHz
VIEW Temp |2 [T1 ndB]
o EE LvL
-10.42 dBm
5 5 2.595427885 GHz | 1pe
-10

J Jh,, | ){l JW\W W\uﬂm_uwmﬂun

Center 2.593 GHz 1.5 MHz/ Span 15 MHz

Date: 21.MAY.2020 10:09:27
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LTE band 41 HPUE, 5MHz Bandwidth,64QAM (-26dBc BW)

@

“RBW 50 kHz
*VBW 200 kHz

Marker 1 [T1 ]
12.45 dBm

2.592759615 GHz

Ref 30 dBm “Att 25 dB SWT 10 ms
30 ndB [[T1] 2§.00 dB
BW |4.83173(4769 MHz

20 Temp |1 [T1 ndB] [ A ]
-1¢.61 dBm
1 P T 2.590596154 GHz

10 | ..T o ) Temp ET1 nge}

V¥l -13.62 dBm

v

595427885 GHz | pr

N

Center 2.593 GHz

Date: 20.MAY.2020 14:15:32

©Copyright. All rights reserved by CTTL.
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LTE band 41 HPUE, 10MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)

QPSK

16QAM

64QAM

2593.0
9711.54

9615.38

9663.46

LTE band 41 HPUE, 10MHz Bandwidth, QPSK (-26dBc BW)

Marker 1 [T1 ]

® *RBW 100 kHz
*VBW 300 kHz 16.33 dBm
Ref 21.2 dBm “Att 15 dB SWT 15 ms 2.588865385 GHz
[F20 Offset I.7 dB T OB [ TLT —oo 5
T BW |9.71153§462 MHz
v Ao i “I“‘ Temp |1 [T1 ndB]
e ~10.96 dBm
4 2.58809¢154 GHz
VIEW| Temp 2 [T1 ndB]
o : LVL
-1¢.23 dBm
. > 2.597807692 GHz| 1pe
-10
.aMNW M%MWLM
SRV
3DB
-40
-50
|--60:
-70
Span 30 MHz

Center 2.593 GHz 3 MHz/

Date: 21.MAY.2020 10:10:08

LTE band 41 HPUE, 10MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

15.83 dBm

2.590115385 GHz

Ref 21.2 dBm “Att 15 dB SWT 15 ms
[[20 Offset I.7 dB T T oo 5
bt 9.615384615 MHz
Mt Aoy Temp 1 L1 ndal
e —9.79 dBm
4 2.588194308 GHz
NIEW Temp |2 [T1 ndB]
o : LVL
-¢.52 dBm
1 2 2.597807692 GHz| 1pe
-10
l—20 P Uﬂﬁ “mﬂ
WW M’k th“ [T
AT ras v
-40
I--50:
I--60:
-70
Span 30 MHz

Center 2.593 GHz 3 MHz/

Date: 21.MAY.2020 10:10:47
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LTE band 41 HPUE, 10MHz Bandwidth, 64QAM (-26dBc BW)

ég “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 11.59 dBm
Ref 30 dBm “Att 25 dB SWT 15 ms 2.589346154 GHz
30 ndB 111  26.00 dB
BW  |9.663461538 MHz
20 Temp |1 [T1 ndB]
-14.87 dBm
1 _PK] 2z 2.588192308 GHz
L 10 Ll,l' “'b"w}\ir\ | Temp [T1 ndB}
i -14.06 dBm
2.597858769 GHz [1pr
) ( \L
-10. X
8(1 k
\ N
oG AR NITTRRATR R PR o TR
DE
-30
40
-50
-60
-70
3 MHz/ Span 30 MHz

Center 2.593 GHz

Date: 20.MAY.2020 14:17:58
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(E"l,

LTE band 41 HPUE, 15MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

2593.0
14567.31 14567.31 14567.31
LTE band 41 HPUE, 15MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 18.00 dBm
Ref 21.2 dBm ~Att 15 dB SWT 5 ms 2.598913462 GHz
[F20 Offset I.7 dB OB [ TLT —oo 5
NI N BW 14.567307692 MHz
Temp |1 [T1 ndB]
e —§.97 dBm
4 2.58571¢346 GHz
VIEW| Temp 2 [T1 ndB]
o EE LvL
~7.99 dBm
1 2 2.600283654 GHZz [ 1pe
-10
|20 N T A JI
M e w'/w%%mm
I--30
3DB
-40
-50
I--60
-70
Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 21.MAY.2020 10:11:28

LTE band 41 HPUE, 15MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.75 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.586798077 GHz

[[20 Offset I.7 dB ; OB [ TLT oo 5
A MM BW 14.567307692 MHz
W Mq“\ Temp |1 [T1 ndB]
e —7-75 dBm
2.585644231 GHz
M=, Temp |2 [T1 ngBl1
-9.33 dBm
B > 2.600211538 GHz | 1pe

LVL

-10

I —20. l‘\l Il Laly T
[y v Wy

M,

f—=30:

-40

[—-50:

f—=60:

-70

Center 2.593 GHz 4.5 MHz/ Span 45 MHz

Date: 21.MAY.2020 10:12:07
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LTE band 41 HPUE, 15MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 200 kHz

Marker 1 [T1 ]

% “VBW 1 MHz 14.18 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 2.587663462 GHz
30 ndB [[T1] 2§.00 dB
BW 14.567307692 MHz
20 Temp |1 [T1 ndB]
1 -11.10 dBm
1 P 2.585716346 GHz
o A A s remp o prr ndey
-12.23 dBm
2.600283654 GHz |1pe
| o 1}
L \T
L -10. 2
| VIV RTNPTR| | h} ‘KM. T8 VAR T A PR | Y
AP ¥ S e
3DB
-30
-0
-50
-60
-70
4.5 MHz/ Span 45 MHz

Center 2.593 GHz

Date: 20.MAY.2020 14:21:24
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(E"l,

LTE band 41 HPUE, 20MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
PSK 16QAM 64QAM
2593.0 Q Q Q
19230.77 19230.77 19326.92

LTE band 41 HPUE, 20MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.44 dBm

2.594730769 GHz

Ref 21.2 dBm “Att 15 dB SWT 5 ms
[F20 OFfset 1.7 dB = TaB— [ TLT —oo dB |
. [ \ BW 19.230769231 MHz
M Temp |1 [T1 ndB]
e —§.80 dBm
4 2.583384615 GHz
VIEW, o Temp |2 [T1 ndB] L
-94.38 dBm
1 2 2.602619385 GHz | 1pe
-10

f—=30:

-40

-50

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 21.MAY.2020 10:12:48

LTE band 41 HPUE, 20MHz Bandwidth,16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 16.74 dBm

Ref 21.2 dBm “Att 15 dB SWT 5 ms 2.595115385 GHz

MaB L TIT oo 5

[T20 l)rr$et 1.4 dB v
Wm‘ BW 19.230769231 MHz
T Temp |1 [T1 ndB]

e —9.30 dBm

2.583384615 GHz

° Temp |2 [T1 ndB] o
-1¢.13 dBm

2.602615385 GHz [ pe

-10

i &
MMWW

f—=30:

-40

[—-50:

f—=60:

-70

Center 2.593 GHz 6 MHz/ Span 60 MHz

Date: 21.MAY.2020 10:13:27
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LTE band 41 HPUE, 20MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 200 kHz

Marker 1 [T1 ]

% “VBW 1 MHz 12.52 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 2.589826923 GHz
30 ndB 111  26.00 dB
BW 19.326923077 MHz
20 Temp |1 [T1 ndB]
N -14.29 dBm
EEK) 2.583288462 GHz
o bt daced sl g Tomp |2 £T1 ndey
-13.76 dBm
2.602615385 GHz
) j \L
B jl ﬁ
h ] Bebodl et b gL .kl L N
g oy it
-30
40
-50
-60
-70
6 MHz/ Span 60 MHz

TDF

Center 2.593 GHz

Date: 20.MAY.2020 14:24:15
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" CAIC

S
120260764-WMDO03

LTE band 66, 1.4MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM
1745.0
1233.97 1233.97 1217.95

LTE band 66, 1.4MHz Bandwidth, QPSK (-26dBc BW)

“RBW 20 kHz Marker 1 [T1 ]

% “VBW 100 kHz 18.99 dBm
1.744679487 GHz

“Att 15 d? SWT 40 ms

Ref 20.8 dBm
[[20” Offset 0.8 dB v ndB [ T1] N dB
BW |1.233974359 MHz
Temp 1 [T1 ndB]

10 -6.38 dBm
1.744383013 GHz

1 PK
VIEW] Temp |2 [T1 ngB] L
-6.87 dBm|

o
1 2
1.745616987 GHz [ 1pe

_ ww«\/\‘“’/ \W‘Avmww,m )

v

Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 16.MAY.2020 11:16:53

LTE band 66, 1.4MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 20 kHz Marker 1 [T1 ]
*VBW 100 kHz 18.52 dBm
Ref 20.8 dBm “Att 15 dB SWT 40 ms 1.745312500 GHz
[20” Offset 0.8 dB ndB [ T1] N dB
W BW |1.233974359 MHz
10 Temp |1 [T1 ndB]
-7.05 dBm
4 1.744383013 GHz
VIEW| Temp 2 [T1 ndB]
o - LVL
1 5 -7.54 dBm
1.745616987 GHz || 1pe
[—-10-
- »/\KJ \“\N
| s et “"‘M/'\*W%W
AT )
I--40.
-50
I--60:
-70
500 kHz/ Span 5 MHz

Center 1.745 GHz

Date: 16.MAY.2020 11:17:32
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LTE band 66, 1.4MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 20 kHz Marker 1 [T1 ]

% “VBW 100 kHz 15.07 dBm
Ref 30 dBm “ ALt 25 dB SWT 40 ms 1.745000000 GHz
30 ndB [[T1] 26.00 dB
BW 1.217944718 MHz
Temp |1 [T1 ndB] [ A ]
-9.22 dBm

20
1.744391026 GHz

1 PK]
o AT i el | Tomp |2 £T1 nda)
/ \ -12.39 dBm

1.745608974 GHz | 1pp

Ja st g A o

-70
Center 1.745 GHz 500 kHz/ Span 5 MHz

Date: 20.MAY.2020 15:10:59
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&77L CAIC

120260764-WMDO03

LTE band 66, 3MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

1745.0
2980.77 2964.74 2932.69

LTE band 66, 3MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz 17.95 dBm

Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.745592949 GHz
1

[[20” Offset 0.8 dB v ndB [ T1] N dB
MM BW |2.980769231 MHz
Temp 1 [T1 ndB]

10 -§.55 dBm
1.743509615 GHz

=l o Temp |2 [T1 ndB]
-§.22 dBm
1 2 1.746490385 GHz || 1pr

WWMNM “‘Mwl\,% Ao B

I--40;

f—=50:

[—=60:

-70

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 16.MAY.2020 11:18:13

LTE band 66, 3MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 16.43 dBm
Ref 20.8 dBm “Att 15 dB SWT 30 ms 1.744198718 GHz
20 offset 0.8 dB N ndB [TL] ~00 dB
A S BW |2.964743590 MHz
10 Temp |1 [T1 ndB]
-11.76 dBm
4 1.743509615 GHz
VAEW Temp 2 [T1 ndB]
o - LVL
-94.24 dBm
2 1.746474359 GHz | 1pe
1

I WW&,‘W

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 16.MAY.2020 11:18:52
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(Eﬂl’

LTE band 66, 3MHz Bandwidth, 64QAM (-26dBc BW)

@ “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz 12.44 dBm
1.744134615 GHz

Ref 30 dBm “Att 25 dB SWT 30 ms
30 ndB [[T1] 2§.00 dB
BW |2.932694308 MHz
20 Temp |1 [T1 ndB]
N -13.11 dBm
1 P 1.743541667 GHz
0 1 Y temelo rT1 ndey
WY -13.54 dBm
1.746474359 GHz |1pe

j |

Center 1.745 GHz 1 MHz/ Span 10 MHz

Date: 20.MAY.2020 15:12:31
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LI
=777 CAIC
120Z60764-WMDO03

LTE band 66, 5MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM

1745.0
4903.85 4927.88 4903.85

LTE band 66, 5SMHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 17.71 dBm
Ref 20.8 dBm “Att 15 dB SWT 10 ms 1.746153846 GHz
[[20” Offset 0.8 dB v ndB [ T1] N dB
A BW |4.90384¢154 MHz
10 Temp |1 [T1 ndB]
-94.37 dBm
4 1.742548077 GHz
VIEW| Temp 2 [T1 ndB]
o 2IE LvL
-4.47 dBm
1 2 1.747451923 GHz [ 1pr
[—-10-
At nkul,« }
Ap8e Uy
3DB
I--40;
I--50:
I--60:
-70

Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 16.MAY.2020 11:19:33

LTE band 66, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 16.57 dBm
Ref 20.8 dBm ~Att 15 dB SWT 10 ms 1.743629808 GHz
20" Offset 0.8 dB = ndB [TL] ~00 dB
PURTE BW |4.927884615 MHz
10 Temp |1 [T1 ndB]
-8.45 dBm
4 1.742548077 GHz
VIEW| Temp 2 [T1 ndB]
o - LVL
-9.71 dBm
1 2 1.747475962 GHz [ 1pr
[—-10-
o .kM%\LM i
N A A
3DB
I--40
-50
I--60
-70
1.5 MHz/ Span 15 MHz

Center 1.745 GHz

Date: 16.MAY.2020 11:20:12
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LTE band 66, 5MHz Bandwidth,64QAM (-26dBc BW)

“RBW 50 kHz Marker 1 [T1 ]

% *VBW 200 kHz 11.43 dBm
Ref 30 dBm “Att 25 dB SWT 10 ms 1.743149038 GHz
30 ndB [[T1] 2§.00 dB
BW |4.90384¢154 MHz
20 Temp |1 [T1 ndB] [ A ]
-14.84 dBm
1 P 1.742544077 GHz
L 10. Il Temp ET1 ngey

1.747451923 GHz | 1pp

s ! % -14.20 dBm

|
E_‘H

-70
Center 1.745 GHz 1.5 MHz/ Span 15 MHz

Date: 20.MAY.2020 15:14:41
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(E"l,

LTE band 66, 10MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency

(MHZz)

Occupied Bandwidth (-26dBc) (kHz)

1745.0

QPSK

16Q

AM

64QAM

9759.62

9663.46

9615.38

LTE band 66, 10MHz Bandwidth, QPSK (-26dBc BW)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 1

11

17.67 dBm
1.748221154 GHz

Ref 20.8 dBm “Att 15 dB SWT 15 ms
[[20” Offset 0.8 dB v ndB [ T1] N dB
WA by BW  |9.759615385 MHz
10 Temp |1 [T1 ndB]
~7-89 dBm
4 1.740144231 GHz
VIEW)| Temp 2 [T1 ndB]
o 2ME LvL
~7.82 dBm
1 2 1.749903846 GHz || 1pr
[—-10
= MMMWM/ MMM
J
DB
I--40
I--50
I--60
-70
3 MHz/ Span 30 MHz

Center 1.745 GHz

Date: 16.MAY.2020 11:20:54

LTE band 66, 10MHz Bandwidth, 16QAM (-26dBc BW)

*RBW 100 kHz

@

“Att 15 dB

Marker 1

*VBW 300 kHz
SWT 15 ms

[r1 1

17.10 dBm

1.745192308 GHz

Ref 20.8 dBm
[20” Offset 0.8 dB ndB [ T1] N dB
K”4JA,Mv BW |9.663461538 MHz
10 Temp |1 [T1 ndB]
-4.44 dBm
4 1.740192308 GHz
VIEW| Temp 2 [T1 ndB]
o - LVL
-7.84 dBm
1 2
1.749855769 GHz | 1pe
[—-10-
3DB
I--40.
-50
I--60:
-70
Center 1.745 GHz 3 MHz/ Span 30 MHz
Date: 16.MAY.2020 11:21:33
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(Eﬂl’

LTE band 66, 10MHz Bandwidth, 64QAM (-26dBc BW)

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 12.15 dBm
1.747307692 GHz

Ref 30 dBm “Att 25 dB SWT 15 ms
30 ndB [T1] 26.00 dB

BW |9.615384615 MHz
20 Temp |1 [T1 ndB]

N -12.50 dBm

1 PK] v 1.740192308 GHz
ok A W‘ Temp [T1 ndB}

-12.94 dBm

749807692 GHz | pe

=

- 10- ll‘,-u-' YTy ' )
- —10- I K

Center 1.745 GHz 3 MHz/ Span 30 MHz

Date: 20.MAY.2020 15:16:25
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CAIC

120260764-WMDO03

(E"l,

LTE band 66, 15MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM
1745.0
14639.42 14711.54 14711.54

LTE band 66, 15MHz Bandwidth, QPSK (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.53 dBm
“Att 15,dB SWT 5 ms 1.741105769 GHz

Ref 20.8 dBm
[[20” Offset 0.8 dB ndB [ T1] N dB
BW 14.639423077 MHz

Temp 1 [T1 ndB]

o -7.41 dBm
1.737716346 GHz

° Temp |2 [T1 ndB] oL
N 2 -.03 dBm

1.752355769 GHz | 1pe

¥ Umwm%

f—=30:

I--40;

f—=50:

[—=60:

-70

Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 16.MAY.2020 11:22:14

LTE band 66, 15MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 18.97 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.751634615 GHz
[20” Offset 0.8 dB ndB [ T1] N dB
b BW 14.71153§462 MHz
10 Temp |1 [T1 ndB]
-7.71 dBm
4 1.737644231 GHz
VIEW| Temp 2 [T1 ndB]
o = LVL
-¢.11 dBm
1 2
1.752355769 GHz | 1pe
- \‘\,LA oL
I--30;
3DB
I--40.
-50
I--60:
-70
Span 45 MHz

Center 1.745 GHz 4.5 MHz/

Date: 16.MAY.2020 11:22:54
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(Eﬂl’

LTE band 66, 15MHz Bandwidth, 64QAM (-26dBc BW)

é? “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.99 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 1.739591346 GHz
30 ndB [[T1] 2§.00 dB
BW 14.71153§462 MHz
20 Temp |1 [T1 ndB]
1 -14.29 dBm
1 P v 1.737644231 GHz
", A bt/ A M temp |2 Er1 ndey
-13.01 dBm
1.752354769 GHz |1pe

B jl L
1 e T RTN PO RO
t v

IR VYR

Center 1.745 GHz 4.5 MHz/ Span 45 MHz

Date: 20.MAY.2020 15:18:50
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& CAICT

S
120260764-WMDO03

LTE band 66, 20MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM

1745.0
19423.08 19326.92 19423.08

LTE band 66, 20MHz Bandwidth, QPSK (-26dBc BW)

® “*RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.21 dBm
Ref 20.8 dBm ~Att 15 dB JSWT 5 ms 1.746634615 GHz
[[20” Offset 0.8 dB ndB [T1] N dB
BW 19.42307¢923 MHz
Temp |1 [T1 ndB]
o ~7-24 dBm
4 1.735288462 GHz
=l o Temp |2 [T1 ndB]
] LVL
. > ~7.22 dBm

1.754711538 GHz | 1pr
- LA/ \¢U
-20 mvﬂwrl¢ Wh\\kww

f—=30:

I--40;

f—=50:

[—=60:

-70

Center 1.745 GHz 6 MHz/ Span 60 MHz

Date: 16.MAY.2020 11:23:35

LTE band 66, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 18.15 dBm
Ref 20.8 dBm “Att 15 dB SWT 5 ms 1.747211538 GHz
1
[20” Offset 0.8 dB ndB [ T1] N dB
«‘vfzﬁ)‘"’“«i BW 19.326923077 MHz
10 Temp |1 [T1 ndB]
-4.82 dBm
4 1.735384615 GHz
VIEW| Temp 2 [T1 ndB]
o - LVL
-4.90 dBm
1 2 1.754711538 GHz | 1pp
B MIMN MMM%
I--30;
3DB
I--40.
-50
I--60:
-70
6 MHz/ Span 60 MHz

Center 1.745 GHz

Date: 16.MAY.2020 11:24:14
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(Eﬂl’

LTE band 66, 20MHz Bandwidth, 64QAM (-26dBc BW)

é? “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.29 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 1.736538462 GHz
30 ndB [[T1] 2§.00 dB
BW 19.42307¢923 MHz
20 Temp (1 [T1 ndB]
N -14.81 dBm
1 PK] v 1.735384615 GHz
| 10 AU A oAy s g bbb Temp |2 [T1 ndB}
-14.41 dBm
1.754807692 GHz |1pe
) / \
r-10 vjl Tz
| reghalih YN W T
DRtV S an ey Ny
DE
-30
-0
-50
-60
-70
Span 60 MHz

Center 1.745 GHz 6 MHz/

Date: 20.MAY.2020 15:20:52
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(E"l,

LTE band 71, 5MHz (-26dBc)

CAIC

120260764-WMDO03

Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM

64QAM

680.5
4927.88 4903.85

4831.73

LTE band 71, 5MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz 16.56 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 681.149038462 MHz
20 Offset 0.5 dB = ndB [T1] 26.00 dB
ka)’l&\l/\v BW 4.927884615 MHz
|10 _w\.\ Temp |1 [T1 ndB]
-10.46 dBm
4 ’ \ 678.04807¢923 MHz
VIEW| Lo Temp 2 [T1 ndB]
LvL
-§.48 dBm
fl \IZ 682.975961538 MHz [ 1pr

. B .
I T b

W -

-40

f—-50

-60

f—-70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.MAY.2020 08:52:44

LTE band 71, 5MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 15.19 dBm
Ref 20.5 dBm “Att 15 dB SWT 10 ms 681.197115385 MHz
20 Offset 0.5 dB 1 ndB [T1] 26.00 dB
At BW |4.90384¢154 MHz
i M TS Temp 1 [T nde1
-1¢.97 dBm
4 678.04807¢923 MHz
VIEW| Lo Temp 2 [T1 ndB]
LV
-11.05 dBm
" > 682.951923077 MHz| 1p

. ] \
W MMM..M N

W

-40

f—-50

-60

f—-70

Center 680.5 MHz 1.5 MHz/ Span 15 MHz

Date: 22.MAY.2020 08:53:23
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(Eﬂl’

LTE band 71, 5MHz Bandwidth,64QAM (-26dBc BW)

ég “RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz 12.16 dBm
Ref 30 dBm “Att 25 dB SWT 10 ms 680.259615385 MHz
30 ndB [[T1] 2§.00 dB
BW |4.83173(4769 MHz
20 Temp |1 [T1 ndB] [ A ]
N -13.15 dBm
1 PK] v 678.072115385 MHz
| 10 il ) bt ML) Temp ET1 nge}
(VLA
-158.25 dBm
662.90384¢154 MHZz | 1pe
) J \
| _10. 1
j RZ
- A\J \/\L
Mg AN A A bl S Akt ] - o
-30
-0
-50
-60
-70
1.5 MHz/ Span 15 MHz

Center 680.5 MHz

Date: 1.JAN.15302 02:05:04

©Copyright. All rights reserved by CTTL.

CAIC

120260764-WMDO03

Page 218 of 275



CAIC

120260764-WMDO03

LTE band 71, 10MHz (-26dBc)
Frequency (MHz)

Occupied Bandwidth (-26dBc) (kHz)

QPSK

16QAM

64QAM

680.5

9711.54

9663.46

9615.38

LTE band 71, 10MHz Bandwidth, QPSK (-26dBc BW)

@

Ref 20.5 dBm

“Att 15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 15 ms

Marker 1 [T1 ]
16.79 dBm
682.375000000 MHz

20 Offset 0.5 dB

WWM\,\

ndB [T1] 26-00 dB
BW 9.711538462 MHz
Temp |1 [T1 ndB]

-9.04 dBm
675.6442309769 MHz
Temp 2 [T1 ndB]

-9.61 dBm
685.355769231 MHz | 1pr

W, ,

SN

A
v

-40

f—-50

-60

f—-70

Center 680.5 MHz

Date: 22.MAY.2020 08:54:04

3 MHz/

Span 30 MHz

LTE band 71, 10MHz Bandwidth, 16QAM (-26dBc BW)

@

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
16.38 dBm

Ref 20.5 dBm “Att 15 dB SWT 15 ms 680.692307692 MHz
20 Offset 0.5 dB = ndB [T1] 26.00 dB
w BW 9.663461538 MHz
10 WW MM\ Temp |1 [T1 ngB]
-9.24 dBm
4 675.692301692 MHz
VIEW|
Temp 2 [T1 ndB]
LvVL

I |

¥

-131.32 dBm
685.355769231 MHz [ p

I--10;
“/J

30

T

-40

f—-50

-60

f—-70

Center 680.5 MHz

Date: 22.MAY.2020 08:54:43
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(Eﬂl’

LTE band 71, 10MHz Bandwidth, 64QAM (-26dBc BW)

ég “RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz 12.92 dBm

Ref 30 dBm “Att 25 dB SWT 15 ms 679.442307692 MHz

30 ndB [[T1] 2§.00 dB

BW |9.615384615 MHz
20 Temp |1 [T1 ndB]

N -12.90 dBm

1 P 675.692307692 MHz
o R I T rem o rr1 sl

AR I Hfreh
VW -12.17 dBm
[W' 665.307694308 MHz | 1pe

7 5

Center 680.5 MHz 3 MHz/ Span 30 MHz

Date: 1.JAN.15302 02:08:08
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&77L CAIC

120260764-WMDO03

LTE band 71, 15MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)
QPSK 16QAM 64QAM

680.5
14711.54 14639.42 14711.54

LTE band 71, 15MHz Bandwidth, QPSK (-26dBc BW)

® “*RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 19.22 dBm
Ref 20.5 dBm “Att 15 dB, SWT 5 ms 678.480769231 MHz
20 Offset 0.5 dB ndB [T1] 26.00 dB
$ Nm BW 14.711538462 MHz
|10 Temp |1 [T1 ndB]
-7-36 dBm
4 / \ 673.14423(3769 MHz
VIEV Lo Temp 2 [T1 ndB]
LvVL
?Yfl %’2 -5.78 dBm
687.855769231 MHZ || 1pe

l-10. 7 \J\d‘,
20 MWW M |

4 T

-40

f—-50

-60

f—-70

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 22.MAY.2020 08:55:24

LTE band 71, 15MHz Bandwidth, 16QAM (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 17.73 dBm
Ref 20.5 dBm ~Att 15 dB | SWT 5 ms 681.076923077 MHz
20 Offset 0.5 dB v ndB [T1] 26.00 dB
% L P! BW 14.639423077 MHz
L 10 “'M«J‘ Temp |1 [T1 ndB]
-§.25 dBm
4 / \ 673.21634¢154 MHz
VIEV Lo Temp 2 [T1 ndB]
LvVL
-9.89 dBm
\%{1 &2 687.855769231 MHz || 1pr

:20 WY i - \(”W "
W %m

-40

f—-50

-60

f—-70

Center 680.5 MHz 4.5 MHz/ Span 45 MHz

Date: 22.MAY.2020 08:56:03
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(Eﬂl’

LTE band 71, 15MHz Bandwidth, 64QAM (-26dBc BW)

“RBW 200 kHz

Marker 1 [T1 ]

TDF

% “VBW 1 MHz 13.63 dBm
Ref 30 dBm “ ALt 25 dB SWT 5 ms 682.879807692 MHz
30 ndB [T1] 26¢.00 dB
BW 14.711538462 MHz
20 Temp |1 [T1 ndB]
1 -12.86 dBm
1 A4 M 673.14423(0769 MHz
o st It N Tomp |2 {71 nday
-11.49 dBm
6§7.855769231 MHz
) vj \
\T2
| 10 Iq K
- i 1 A 1
In WS AT A SRR g o]
iy
-30
- -40-
-50
-60
-70
Span 45 MHz

Center 680.5 MHz

Date: 1.JAN.15302 02:09:46
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CAIC

120260764-WMDO03

(E"l,

LTE band 71, 20MHz (-26dBc)
Frequency (MHz) Occupied Bandwidth (-26dBc) (kHz)

QPSK 16QAM 64QAM

680.5
19230.77 19326.92 19326.92

LTE band 71, 20MHz Bandwidth, QPSK (-26dBc BW)

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 18.48 dBm
Ref 20.5 dBm “Att 15 dB SWT 5 ms 682.134615385 MHz
M ndB [T1] 26-00 dB

20 Offset 0.5 dB
L"‘l“"W\N\ BW 19.230769231 MHz
Temp |1 [T1 ndB]

(—10
-§.68 dBm
670.884615385 MHz

1 PK]
VIEW| L, Temp 2 [T1 ndB]
O LvVL
2 -7.06 dBm
1 690.115384615 MHz || 1pr
. e Tl
J\JM,\ M PR
RV

7

-40

f—-50

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 22.MAY.2020 08:56:44

LTE band 71, 20MHz Bandwidth, 16QAM (-26dBc BW)

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 1 MHz 17.46 dBm

Ref 20.5 dBm “Att 15 dB SWT 5 ms 681.750000000 MHz

ndB [T1] 2§.00 dB

20 Offset 0.5 dB v
M"\AAA,.U BW 19.326923077 MHz
Temp |1 [T1 ndB]

l-10
, \ -9.79 dBm

670.884615385 MHz
Temp 2 [T1 ndB1}
LVL

O
-9.93 dBm
1 2 690.211538462 MHz | 1pe
W L
-_20. M\An |
f/ﬂy " Mu,
e M\\M
Ww/ 30B

-40

f—-50

-60

f—-70

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 22.MAY.2020 08:57:23
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LTE band 71, 20MHz Bandwidth, 64QAM (-26dBc BW)

é? “RBW 200 kHz Marker 1 [T1 ]
“VBW 1 MHz 12.58 dBm
Ref 30 dBm “Att 25 dB SWT 5 ms 680.596153846 MHz
30 ndB [[T1] 2§.00 dB
BW 19.326923077 MHz
20 Temp |1 [T1 ndB]
-13.68 dBm
1 P 670.884615385 MHz
W PN AN oy Temp |2 [T1 nde]

690.211538462 MHz |1pp

o
’ -13.72 dBm

I -

Center 680.5 MHz 6 MHz/ Span 60 MHz

Date: 1.JAN.15302 02:12:19
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A.6 Band Edge Compliance

A.6.1 Measurement limit

Part 22.917, Part 24.238 and Part 27.53(h) specify that the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(c) states for operations in the 746-758 MHz band and the 776-788 MHz band, the
power of any emission outside the licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, in
accordance with the following:(1) On any frequency outside the 746-758 MHz band, the power of
any emission shall be attenuated outside the band below the transmitter power (P) by at least 43 +
10 log (P) dB;(2) On any frequency outside the 776-788 MHz band, the power of any emission
shall be attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P)
dB;(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 +
10 log (P) dB in a 6.25 kHz band segment, for mobile and portable stations.

Part 27.53(f) states for operations in the 746—758 MHz,775-788 MHz, and 805-806 MHz bands,
emissions in the band 1559-1610 MHz shall be limited to -70dBW/MHz equivalent isotropically
radiated power (EIRP) for wideband signals.

Part 27.53(g) states for operations in the 600 MHz band and the 698-746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 90.691 states that out-of-band emission requirement shall apply only to the “outer”’ channels
included in an EA license and to spectrum adjacent to interior channels used by incumbent
licensees. The emission limits are as follows:For any frequency removed from the EA licensee’s
frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116Log10(f/6.1) decibels or 50 + 10 Log1o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed
from the center of the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.
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For any frequency removed from the EA licensee’s frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log1o(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than

37.5 kHz.
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A.6.2 Measurement result

Only the worst case result is given below
LTE band 7

OBW: 1RB-low_offset

ég “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.05 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.500769231 GHz
20 Offset 1.2 dB |42 OBW224. 358974359 KHz
o Temp (1 [T1 OBW]
11.65 dBm
10 2.500713141 GHz| SCL
1 PK] Temp |2 [T1 OHW]
2.500937500 GHz|
TDF
[—-10-
--20.
-30
A mdtiobiori] | Tttt jodo Bl bt iy
I--50:
I--60:
I--70;
Center 2.5075 GHz 3.5 MHz/ Span 35 MHz
Date: 28.JUN.2020 11:44:23
ég “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -49.10 dBm
Ref -3.8 dBm “Att 20 dB SWT 40 ms 2.499998397 GHz
Offset 1.2 dB
N LIMIT CHECK  PASS
SGL
1 RV IS
AVG TEsTL |
--30
TDF
-40

SWP| 100 off , 10! A NSy .
NARPUAAMAN A =08
--70

-80
—--90
F2
H-hoo
Start 2.499 GHz 100 kHz/ Stop 2.5 GHz

Date: 28.JUN.2020 11:45:43
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Ref -3.8 dBm “ALL 20 dB

“RBW 1 MHz
“VBW 10 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-1.29 dBm
2.499000000 GHz1

Offset 1.2 dB

LIMIT CHECK EAL

=

d

LINE

TEST[L FAl

=

S

SwWP 100 of 100

—-60

70

oo

F2

Start 2.4895 GHz

28.JUN.2020 11:45:59

Date:

Ref -3.8 dBm “Att 5 dB

950 kHz/

*RBW 1 kHz
*VBW 10 kHz
SWT 2 s

Stop 2.499 GHz

_10 Offset 1.2 B

-20

I--30;
-40

f—=50;

g oA | AN A AP A Ry T A ToF

[—-80:

f—-90
(--100

Center 2.499 GHz

Tx Channel

Bandwidth 1 MHz

28.JUN.2020 11:46:10

Date:

©Copyright. All rights reserved by CTTL.
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Span 2 MHz

-35.89 dBm
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OBW: 1RB-high_offset

é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 15.25 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.569118590 GHz
20 Offset 1.4 dB +]  0BW274.358974359 kHz
jlz Temp |1 [T1 OBW]
14.50 dBm
10 2.569064500 GHz| SGL
1 PK] Temp |2 [T1 OHW]
2.56928¢859 GHz
TDF
[—-10-
-20
-30
I--50:
-60
I--70:
Center 2.5625 GHz 3.5 MHz/ Span 35 MHz
Date: 28.JUN.2020 11:46:44
é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -49.25 dBm
Ref -3.8 dBm “Att 20 dB SWT 40 ms 2.570000000 GHz
Offset 1.2 dB
N LIMIT CHECK  PASS
SGL
Y | o0
g TEST1 LVL
--30
TDF
-40

SwpP 100 9
60

MAIANNAA AR SN A i
—--70
-80
—--90
F2
oo
Start 2.57 GHz 100 kHz/ Stop 2.571 GHz

Date: 28.JUN.2020 11:48:04
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ég “RBW 1 MHz Marker 2 [T1 ]
“VBW 10 MHz -41.15 dBm
Ref -3.8 dBm “Att 20 dB SWT 2.5 ms 2.575139423 GHz
v
\\‘\Off$et 1.4 dB Marker 1 [T1[]
N LIMIT CHECK  FAIL -1.18 dBm
LINE [TESTRL FAIL 2.571014423 GHz
SGL
-20
TEST1 Lt
|30 M
TDF
2
-40 v
M%%
-50
60 SWP| 100 of 100
I--70.
-80
I--90.
F2
l--100 F1
Start 2.571 GHz 900 kHz/ Stop 2.58 GHz
Date: 28.JUN.2020 11:48:23
“RBW 1 kHz
“VBW 10 kHz
“Att 5 dB SWT 2's
SGL
LvVL

st oA g b AL g

Center 2.571014 GHz 200 kHz/ Span 2 MHz

Tx Channel
Bandwidth 1 MHz Power -37.81 dBm

Date: 28.JUN.2020 11:48:34
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LOW BAND EDGE BLOCK-20MHz-100%RB

é ; “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -21.09 dBm
Ref 1.2 dBm “Att 25 dB SWT 2.5 ms 2.499991987 GHz
o Offset 1.2 dB
LIMIT CHECK PASS
I!!I
—38 SGL
1
- —-20 x| LVt
ISTUVEIO ANUVUIPUVINIRORN PV 0 5o
PSP o POV SRS TPNIR VDS
TOF
--30
-40
-50
SWP| 100 off 100
—-60
—-70
-80
--90 =
F1
Start 2.499 GHz 100 kHz/ Stop 2.5 GHz

Date: 16.MAY.2020 11:31:20

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -19.40 dBm

Ref -3.8 dBm “ALL 20 dB SWT 2.5 ms 2.499000000 GHz

offset 1.2 dB ,I
LIMIT CHECK PASS

—-10-

1R I
QL | TeEsT1 W,—/’f

—-30

-40

SWP| 100 off 100

70

F2

H-100

Start 2.4895 GHz 950 kHz/ Stop 2.499 GHz

Date: 16.MAY.2020 11:31:34
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HIGH BAND EDGE BLOCK-20MHz-100%RB

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -22.32 dBm

Ref 1.2 dBm “ALL 25 dB SWT 2.5 ms 2.570011218 GHz

LIMIT CHECK PASS

SWP| 100 off 100

—-60

-80

--90 E
F1

Start 2.57 GHz 100 kHz/ Stop 2.571 GHz

Date: 16.MAY.2020 11:33:00

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -19.75 dBm

Ref -3.8 dBm “ALL 20 dB SWT 2.5 ms 2.571000000 GHz

Offset 1.2 dB
LIMIT CHECK PASS

b SGL

1 RV AP
_— K"\‘ o
LVL

—-30

-40 MMM\"M—M

SWP| 100 off 100

70

F2

H-100

Start 2.571 GHz 2.4 MHz/ Stop 2.595 GHz

Date: 16.MAY.2020 11:33:14
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LTE band 12
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 20.15 dBm
Ref 20.5 dBm “Att 115 dB SWT 1.4 s 699.512820513 MHz
v
20 Offset 0.5 dB o OBW280.448717949 KHz
Temp (1 [T1 OBW]
10 4.44 dBm
1 699.45673(0769 MHz | SCL
1 PK] Temp |2 [T1 OHW]
MAXH o 13.59 dBm|
699.737179487 MHz
TDF
-10
-20

-50

f—=60:

Center 704 MHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 10:26:35

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -37.43 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.991987179 MHz
20 Offset 0.5 dB (‘L\
A
10 LA

o LVL
TDF
-10
D1 -13 ¢iBm f
-20 \%\‘

f—-30
SWP| 100 off 100 / \\“‘4H o
| w0 J

-50
[~-60:
-70
FR
F1
Center 699 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 10:26:48
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.83 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.418 715.487179487 MHz
20 Offset 0.5 dB OBW224.358974359 KHz
Temp (1 [T1 OBW]
10 18.52 dBm
> 715.31891(256 MHz| SCL
1 PK] Temp |2 [T1 OHW]
MAXH o 3.67 dBm|
715.543269231 MHz
TDF
-10
-20

f—=60:

Center 711 MHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 10:27:22

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -35.98 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 716.000000000 MHz

20 Offset 0.5 dB

10

-10 ,‘

D1 -13 diBm
-20 /
|-30 //

Swp 100 ofNNJ%OO K\ .
--40
M"""’/ \&M

At
I--50.
[~-60:
-70
F2
FL
Center 716 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 10:27:35
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LOW BAND EDGE BLOCK-10MHz-100%RB

“RBW 30 kHz

% *VBW 100 kHz
SWT 25 ms

Ref 20.5 dBm “ALL 20 dB

Marker 1 [T1 ]

-32.73 dBm

699.000000000 MHz

20 Offset 0.5 dB
10 LA
SGL
1 RMVEe
2 C R I Ao A gl A~ N W st
TDF
-10
D1 -13 dBm
-20
|--30
SWP| 100 of 100 AvmﬂbvunfﬁuMwaN}w .
. P i
(—-50-
I--60
-70
F2
F1
500 kHz/ Span 5 MHz

Center 699 MHz

Date: 15.MAY.2020 16:55:47

HIGH BAND EDGE BLOCK-10MHz-100%RB

“RBW 30 kHz

% *VBW 100 kHz
SWT 25 ms

Ref 20.5 dBm “ALL 20 dB

Marker 1 [T1 ]

-33.25 dBm

716.000000000 MHz

20 Offset 0.5 dB

10

AVG]
MO s i | AL |
} vammﬂ\\

D1 -13 d¢iBm

-20

I--30.
MN

sSwp 100 off 100

“’”\A”J‘“”“k”“*‘””“‘Wmhqmﬁh,

l—a0 Arain

I--50.

[~-60:

-70
F2
FL
500 kHz/ Span 5 MHz

Center 716 MHz

Date: 15.MAY.2020 16:57:07
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LTE band 13
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.68 dBm
Ref 20.5 dBm “Att 115 dB SWT 1.4 s 777.512820513 MHz
20 Offset 0.5 dB OBW280.448717949 KHz
Temp (1 [T1 OBW]
.20 dBm
10
1 777.456733769 MHz| SCL
1 PK] Temp |2 [T1 OHW]
WAXH 2
o -o1 dem|
777.737179487 MHz|
TDF
-10
-20

f—=60:

Center 782 MHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 15:45:20
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LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.37 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 776.991987179 MHz

20 Offset 0.5 dB

10

-10

D1 -13 dBm |
20 yff/
(—-30- t
SwP| 100 off 100

E
T,
=34

f—=60:

FR
F1

Center 777 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 15:45:35

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 100 kHz -50.09 dBm

Ref 20.5 dBm “ALL 20 dB SWT 120 ms 772.730769231 MHz

20 Offset 0.5 dB

10

-10

-20

WP py 1065 Qffgm 100 308

=50 PR =

F2

Center 769 MHz 1.2 MHz/ Span 12 MHz

Date: 28.JUN.2020 15:48:26
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OBW: 1RB-high_offset

@

Date:

“RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 19.70 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 786.318910256 MHz
20 Off$et 0.5 dB 0OBW224.358974359 kHz
Temp |1 [T1 OBW]
10 19.70 dBm
r2 786.31891(0256 MHz
v Temp 2 [T1 OBW]
° 4.24 dBm
786.543269231 MHz
-10
-20
=30 / \
%ww M""‘“n l Iy v ““M{“‘“’M“
I--50.
[~-60:
-70
Center 782 MHz 3.5 MHz/ Span 35 MHz

28.JUN.2020 15:50:47
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HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -22.07 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 787 .000000000 MHz

20 Offset 0.5 dB

10

-10

D1 -13 ¢iBm Hy
_20 M ML
| _30 J\I/L MIJ .
swp A M100 of 100 W% o8

=

A A APNIA AP AN i —a]
I--50.
[~-60:
-70
F2
FL
Center 787 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 15:51:00

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 100 kHz -48.94 dBm

Ref 20.5 dBm “ALL 20 dB SWT 120 ms 795.269230769 MHz

20 Offset 0.5 dB

10

-10

-20

WP p1 104 qifgm 100 308

Sar

F2

Center 799 MHz 1.2 MHz/ Span 12 MHz

Date: 28.JUN.2020 15:56:09
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LOW BAND EDGE BLOCK-10MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -34.57 dBm

Ref 20.5 dBm “ALL 20 dB SWT 30 ms 777 .000000000 MHz

20 Offset 0.5 dB

10
SGL
o P I A RS ARGA PN AR RAPAAD A |
TDF
-10
D1 -13 d¢Bm
-20
--30

SwP 100 off 100 Jvﬂwﬁ) 3D)
I--40

f—=60:

Center 777 MHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2020 16:05:08

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 100 kHz -49.53 dBm

Ref 20.5 dBm “ALL 20 dB SWT 120 ms 774 .750000000 MHz

20 Offset 0.5 dB

10

-10

-20

WP py 1065 Qffgm 100 308

Y

F2

Center 769 MHz 1.2 MHz/ Span 12 MHz

Date: 28.JUN.2020 16:05:34
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HIGH BAND EDGE BLOCK-10MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -32.23 dBm

Ref 20.5 dBm “ALL 20 dB SWT 30 ms 787.032051282 MHz

20 Offset 0.5 dB

10

-10
D1 -13 diBm

-20

f—-30 \'
SWP| 100 of 100
“ MWVMMMWWM 308

I--50;

f—=60:

F2

Center 787 MHz 1 MHz/ Span 10 MHz

Date: 28.JUN.2020 16:07:45

® “RBW 10 kHz Marker 1 [T1 ]
*VBW 100 kHz -42.42 dBm

Ref 20.5 dBm “ALL 20 dB SWT 120 ms 793.038461538 MHz

20 Offset 0.5 dB

10

-10

-20

WP py 1065 Qffgm 100 308

F2

Center 799 MHz 1.2 MHz/ Span 12 MHz

Date: 28.JUN.2020 16:08:44
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LTE band 25
OBW: 1RB-low_offset

é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.59 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.850568910 GHz
20 Offset 0.8 dB OBW280.448711949 kHz
Temp |1 [T1 OBW]
1.88 dBm| N
o 1.85045¢731 GHz| SCL
1 PK] l2 Temp |2 [T1 OHW]
1.850737179 GHz
TOF
--10 ) \
--20
-30
--50
-60
--70
Center 1.855 GHz 3.5 MHz/ Span 35 MHz
Date: 28.JUN.2020 11:21:48
é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -28.09 dBm
Ref 20.8 dBm “Att 20 dB SWT 200 ms 1.850000000 GHz
20 Offset 0.8 dB
| A ]
-10 SGL
-0 LVL
TOF
-10

D1 -13 ¢Bm

-30
SWP| 100 of 100 .
40 / \k

--50.

-60
- 3
F1
Center 1.85 GHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 11:23:01
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.13 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.914174679 GHz
1
20 Offset 0.8 dB v OBW280.448717949 KHz
[2 Temp |1 [T1 oBw]
-1.86 dBm
e 1.914008410 GHz | SCL
1 PK] Temp |2 [T1 OHW]
o 13.48 dBm|
1.91428¢859 GHz
TDF
-10
I--20:
-30

f[—=70:

Center 1.9075 GHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 11:23:42

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -31.51 dBm

Ref 20.8 dBm “ALL 20 dB SWT 200 ms 1.915000000 GHz

20 Offset 0.8 dB

o X SGL
1 RV
AVG]
o LVI
TDF
-10
D1 -13 diBm

-60
7° F2
FL
Center 1.915 GHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 11:24:55
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz
“VBW 1 MHz

Ref 20.8 dBm “ALL 20 dB SWT 2.5 ms

Marker 1 [T1 ]

-29.41 dBm

1.850000000 GHz

20 Offset 0.8 dB

—10

1 RV ey
AVG

-0
-10 /
Bm

D1 -13

—-20 )/
v

70 =2
F1

Center 1.85 GHz 2 MHz/

Date: 16.MAY.2020 11:34:37

HIGH BAND EDGE BLOCK-20MHz-100%RB

® “RBW 200 kHz
“VBW 1 MHz

Ref 20.8 dBm “ALL 20 dB SWT 2.5 ms

Span 20 MHz

Marker 1 [T1 ]

-27.02 dBm

1.915288462 GHz

20 Offset 0.8 dB

10

BRI [/ =M AN A AN A
v W,A,unuuv»guk\

[~0-
-10 \
D1 -13 d¢Bm

-40

_30 %M""k\“
SWP| 100 off 100 W\

I--50-
-60
7° F2
FL
Center 1.915 GHz 2 MHz/ Span 20 MHz

Date: 16.MAY.2020 11:35:57
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LTE band 26(814MHz~824MHz)
OBW: 1RB-low_offset

@

Date:

Ref ?10_5 dBm

“ALL 15 dB

“RBW 5 kHz
*VBW 20 kHz
SWT 800 ms

Marker 1 [T1 ]

18.65 dBm

814.270512821 MHz

20 Offfset 0.5 dB OBW224.358974359 kHz
Temp (1 [T1 OBW]
10 2 .88 dBm
814.11025¢410 MHz| SGL
Temp (2 [T1 OBW]
° 9.53 dBm|
814.334614385 MHz|
TDF
-10
-20
s T T
-50
I--60:
-70
Center 822.7 MHz 2 MHz/ Span 20 MHz
28.JUN.2020 11:09:49
LOW BAND EDGE BLOCK-1RB-low_offset
“RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -31.65 dBm
Ref 20.5 dBm “Att 15 dB SWT 115 ms 814.000000000 MHz
20 Offset 0.§
o LVL
TDF
-10
-20 D1 —20 (iBm \/\I\I\'\'\/\,l
l-s0 LA
SWP| 100 of 100 /JJM .
l-_40 A

Date:

o

[~-60:
-70
FR
F1
Center 814 MHz 100 kHz/ Span 1 MHz

28.JUN.2020 11:11:19
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(E“’

“RBW 3 kHz Marker 1 [T1 ]

LOW Emission Mask -1RB-low_offset

% *VBW 10 kHz
Ref 20.5 dBm “ALL 15 dB SWT 560 ms 813.962500000 MHz

20 Offset 0.5 dB

10
SGL
1 RM
AVG
o LVL
TOF
-10
D1 -13 diBm
-20
30

swp 100 off 100

i

—-60

-70
F2

F1
500 kHz/ Span 5 MHz

Center 811.4625 MHz

Date: 28.JUN.2020 11:13:35
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.58 dBm
Ref 20.5 dBm “Att 15 dB SWT 800 mg 823.673076923 MHz
20 Offset 0.5 dB 2 OBW256.41025410 KHz
Temp (1 [T1 OBW]
10 -1.38 dBm
823.51282(513 MHz | SCL
1 PK] Temp |2 [T1 OHW]
MAXH o 14.72 dem|
823.76923()769 MHz
TDF
-10
-20
|--30

L LTSRN IR Y IR L U (TR 7

f—=60:

Center 820.5 MHz 2 MHz/ Span 20 MHz

Date: 28.JUN.2020 11:14:16

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -32.19 dBm

Ref 20.5 dBm “ALL 15 dB SWT 115 ms 824.001602564 MHz

20 Offset 0.5 dB

10 SGL
1 RM
AVG
o LVL
TOF
-20 D1 —20 ¢iBm
l-—30 A

L
Mo
SWP| 100 of 100 \/\,\/\'\M
l--a0

[~-60:
-70
F2
FL
Center 824 MHz 100 kHz/ Span 1 MHz

Date: 28.JUN.2020 11:15:46
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“RBW 3 kHz

HIGH Emission Mask -1RB-high_offset

“ALL 15 dB SWT 560 ms

Marker 1 [T1 ]
-34.51 dBm

824.037500000 MHz

Ref 20.5 dBm
20 Offset 0.5 dB
10 |!!
SGL
1 RM
AVG
o
TOF
-10
D1 -13 ¢iBm
-20
30
SWP| 100 off 100
40
\ww P i AUV
--60
-70
F2
F1
500 kHz/ Span 5 MHz

Center 826.5375 MHz

Date: 28.JUN.2020 11:18:02
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LOW Emission Mask -10MHz-100%RB

é; *RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -34.73 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 813.938461538 MHz
20 Offset 0.5 dB
10 |!ﬂ
SGL
1 RM|
AVG]
o LVL
TDF
-10
D1 -13 d¢Bm
-20
--30
swp 100 off 100
Proyesy A il 4 g A i bk A I A TSN PLNTIRINLAL
a0 ¥ W
--50
--60.
-70
F2
F1
Center 811.4625 MHz 500 kHz/ Span 5 MHz
Date: 15.MAY.2020 17:44:38
LOW BAND EDGE BLOCK-10MHz-100%RB
é; *RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -33.54 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 813.987179487 MHz
20 Offset 0.5 dB
10 |!ﬂ
SGL
1 RM|
AVG]
o LVL
TDF
-10
-20 D1 -20 ¢iBm
30 : gt
SWP| 100 of 100 MWW )
AAMAAAAAMANPW iR
I-<40
I--50
[--60
-70
FR
F1
Center 814 MHz 100 kHz/ Span 1 MHz

Date: 15.MAY.2020 17:44:17
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HIGH Emission Mask -10MHz-100%RB

é; “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -34.33 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 824.093589744 MHz
20 Offset 0.5 dB
10
GL
1 RM
AVG
o LVI
TDF
-10
D1 -13 dgiBm
-20
7I30
| a0 UM
--50
—-60
-70
F2
F1
Center 826.5375 MHz 500 kHz/ Span 5 MHz
Date: 15.MAY.2020 17:46:25
HIGH BAND EDGE BLOCK-10MHz-100%RB
é; “RBW 100 kHz Marker 1 [T1 ]
*VBW 500 kHz -33.22 dBm
Ref 20.5 dBm “Att 15 dB SWT 2.5 ms 824.000000000 MHz
20 Offset 0.5 dB
10 -
SGL
1 RM
AVG
LV
TDF
J‘WM/MWW
I--40-
I--50.
[~-60:
-70
F2
FL
Center 824 MHz 100 kHz/ Span 1 MHz

Date: 15.MAY.2020 17:46:04
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LTE band 26(824MHz~849MHz)
OBW: 1RB-low_offset

@

“RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.96 dBm
SWT 1.4 s 824.568910256 MHz

Ref 20.5 dBm “ALL 15 dB
1

20 Offset 0.5 dB Y OBW280.448717949 kHz
Temp 1 [T1 OBW]
10 .10 dBm
" 824.45673(Q769 MHz [ SCL
1 PK] - Temp |2 [T1 OHW]
824.737179487 MHz
TOF
-10
-20
I--30.
I, oo F?Wﬂ‘*iﬂl]m“‘m‘l t'dl*“" U‘W[’M\W“‘ﬂm
-50
--60-
-70
Center 829 MHz 3.5 MHz/ Span 35 MHz
Date: 28.JUN.2020 11:00:13
LOW BAND EDGE BLOCK-1RB-low_offset
é; *RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -34.89 dBm
Ref 20.5 dBm “Att 20 dB SWT 200 ms 824000000000 MHz
20 Offset 0.5 dB

Date:

10 (OM SGL

-0 LVL
TOF
-10
D1 -13 diBm

N

- -30 T
swp 100 off 100 /YI/

--40.
-5 \W/
e

AN

—-60
-70
FR
F1
Center 824 MHz 500 kHz/ Span 5 MHz

28.JUN.2020 11:01:27
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OBW: 1RB-high_offset

ég “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 17.89 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 848.375000000 MHz
1
20 Offset 0.5 dB v OBW280.448717949 KHz
Temp |1 [T1 OBW]
10 -1.64 dBm
lo 848.262820513 MHz | SGL
1 PK] v Temp |2 [T1 OBW]
° [ 3.58 dBm|
848.543269231 MHz
TDF
-10
-20
I--30
d | IM |/ M |
mﬁwmwwwww L TR
I--50:
I--60
-70
Center 844 MHz 3.5 MHz/ Span 35 MHz
Date: 28.JUN.2020 11:02:01
ég “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz -34.39 dBm
Ref 20.5 dBm “Att 20 dB SWT 200 ms 849.000000000 MHz
20 Offset 0.5 dB
10 LA
SGL
1 RM|
AVG]
o LVL
TDF
-10

D1 -13 ¢Bm y’/’
-20 yﬂﬂwﬂﬂﬂﬂ
|-z0. il

Vi N

[~-60:
-70
F2
FL
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 11:03:13
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LOW BAND EDGE BLOCK-15MHz-100%RB

@

HIGH BAND EDGE BLOCK-15MHz-100%RB

Ref 20.5 dBm

* ALt

20 dB

“RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Marker 1 [T1 ]

-31.89 dBm

823.975961538 MHz

10

-10

20 Offset 0.5 dB

-20

- -50.

—-60

D1 -13 d¢iBm

Swp 100 off

=70
F1

Date:

Center 824 MHz

15.MAY.2020 17:01:37

1.5 MHz/

“RBW 200 kHz
*VBW 500 kHz
SWT 2.5 ms

Span 15 MHz

Marker 1 [T1 ]

-30.31 dBm
849.000000000 MHz

Ref 20.5 dBm “Att 20 dB
20 Offset 0.5 dB
A
) SG
o
TDF
-10
D1 -13 ¢Bm
-20
L
I--30
SWP| 100 of 100 [ .
t—-40:
(—-50-
[--60
-70
F2
Fi
1.5 MHz/ Span 15 MHz

Center 849 MHz

15.MAY.2020 17:02:57
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LTE band 41 HPUE
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.13 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.496256410 GHz
T1
20 Offset 1.4 dB OBW224 358974359 KHz
Temp (1 [T1 OBW]
18.13 dBm
0 2.496256410 GHz| SCL
1 PK] 2 Temp |2 [T1 OHW]
MAXH Lo 1.83 demf
2.496480769 GHz|
TDF
[—-10-
-20

-30 "
rl |‘I 1" ll o
sl T

-60

[—=70:

Center 2.4985 GHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 11:29:53
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LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -48.58 dBm

Ref -3.8 dBm “ALL 20 dB SWT 40 ms 2.495987179 GHz

Offset 1.2 dB
LIMIT CHECK PASS

—-10

“F-20

TEST1

—-30

-40

-50 ,Awﬂﬁﬁﬂk
swP| 100 off 100 A A;MNNNM

Aot AAJL

A A oA\ J AT G AT ey 308

70

F2
oo

Start 2.495 GHz 100 kHz/ Stop 2.496 GHz

Date: 28.JUN.2020 11:31:13

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -21.29 dBm

Ref -3.8 dBm “ALL 20 dB SWT 2.5 ms 2.494982372 GHz

offset 1.2 dB ,I

L _10 LIMIT CHECK PASS

“L-20 3

TEST1

--30 “"’Jﬂ/ | \‘

SwP| 100 of 100 .
-60 3DB

70

F2
H-100

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 28.JUN.2020 11:31:27
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® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 16.86 dBm
Ref 21.2 dBm “Att 15 dB SWT 1.4 s 2.689687500 GHz
20 Offset 1.4 dB 32 OBW280.448717949 KHz
v Temp (1 [T1 OBW]
-4.61 dBm
o 2.689463141 GHz| SCL
1 PK] Temp |2 [T1 OHW]
MAXH Lo 19.10 dBmf
g 2.689743590 GHz
TDF
[—-10-
-20

MWMW - WMMWWWP

-60

[—=70:

Center 2.6875 GHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 11:32:03
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HIGH BAND EDGE BLOCK-1RB-high_offset

@

Ref -3.8 dBm “ALL

“RBW 10 kHz
*VBW 30 kHz

20 dB SWT 40 ms

Marker 1 [T1 ]
-49.28 dBm
2.690009615 GHz

Offset 1.2 dB

LIMIT CHECK PASS

“F-20
TEST1

—-30

SwWP 100 of

—-60

70

oo

F2

Start 2.69 GHz

28.JUN.2020 11:33:22

Date:

Ref -3.8 dBm

100 kHz/

“RBW 1 MHz
“VBW 10 MHz

20 dB SWT 2.5 ms

Stop 2.691 GHz

Marker 1 [T1 ]
-23.64 dBm
2.691014423 GHz

Offset 1.2 dB

LIMIT CHECK PASS

“k-20

—-30-

T

sSwP
-60

100 of

70

F2

H-100

Start 2.691 GHz

Date: 28.JUN.2020 11:33:36
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -31.62 dBm

Ref 1.2 dBm “ALL 25 dB SWT 2.5 ms 2.495993590 GHz

LIMIT CHECK PASS

-10 SGL

- -20 LVI
TEST1

SWP| 100 off 100

—-60

-80

--90 E
F1

Start 2.495 GHz 100 kHz/ Stop 2.496 GHz

Date: 21.MAY.2020 10:14:43

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -32.35 dBm

Ref -3.8 dBm “ALL 20 dB SWT 2.5 ms 2.495000000 GHz

Offset 1.2 dB
LIMIT CHECK PASS

—-10-

Y |50
@2 | TEsT1

—-30

-40

SWP| 100 off 100

70

F2

H-100

Start 2.4895 GHz 550 kHz/ Stop 2.495 GHz

Date: 21.MAY.2020 10:14:57
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HIGH BAND EDGE BLOCK-20MHz-100%RB

® “RBW 500 kHz Marker 1 [T1 ]
“VBW 2 MHz -32.89 dBm

Ref 1.2 dBm “ALL 25 dB SWT 2.5 ms 2.690076923 GHz

LIMIT CHECK PASS

-10 SGL

SWP| 100 off 100

—-60

-80

--90 E
F1

Start 2.69 GHz 100 kHz/ Stop 2.691 GHz

Date: 21.MAY.2020 10:16:22

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 10 MHz -33.98 dBm

Ref -3.8 dBm “ALL 20 dB SWT 2.5 ms 2.691000000 GHz

Offset 1.2 dB
LIMIT CHECK PASS

Y |50
AV TEST1

SWP| 100 off 100

70

F2

H-100

Start 2.691 GHz 2.4 MHz/ Stop 2.715 GHz

Date: 21.MAY.2020 10:16:35
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LTE band 66
OBW: 1RB-low_offset

é; “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 18.78 dBm
Ref 20.8 dBm B “Att 15 dB SWT 1.4 s 1.711025641 GHz
20 Offset 0.4 dgf, OBW2324 358974359 KHz
v Temp (1 [T1 OBW]
17.64 dBm
o 1.710969551 GHz| SCL
1 PK] Temp |2 [T1 OHW]
Lo 14.47 dem|
1.711193910 GHz
TDF
I--10: / \
I--20:
-30
i, M/WM
[—-50-
-60
I--70:
Center 1.72 GHz 3.5 MHz/ Span 35 MHz
Date: 28.JUN.2020 11:25:37
é; “RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -37.27 dBm
Ref 20.8 dBm “Att 20 dB SWT 560 ms 1.710000000 GHz
20 Offset 0.8 dB
| A
10 SGL
—O- LVL
TDF
-10

D1 -13 ¢Bm

B AN

swp 100 off 100

<
/

-60

- 3

F1

Center 1.71 GHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 11:26:50
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.31 dBm
Ref 20.8 dBm “Att 15 dB SWT 1.4 s 1.779743590 GHz
20 Offset 0.8 dB OBW280.448717949 kHz
Temp |1 [T1 OBW]
.43 dBm
e N 1.779519231 GHz | SCL
1 PK] Temp |2 [T1 OHW]
WAXH [2
. o -25 dem| |
1.779799679 GHz
TDF
-10
I--20
-30

M%MMW'A‘W W N VWW\IMN]\M’\WW@ PR

f[—=70:

Center 1.7775 GHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 11:27:26

HIGH BAND EDGE BLOCK-1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz -20.87 dBm

Ref 20.8 dBm “ALL 20 dB SWT 200 ms 1.780000000 GHz

20 Offset 0.8 dB

o LVL
TOF
-10
D1 -13 d¢Bm

—

-30

SWP| 100 off 00 .

-60
7° F2
FL
Center 1.78 GHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 11:28:39
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LOW BAND EDGE BLOCK-20MHz-100%RB

Ref 20.8 dBm

“RBW 200 kHz
“VBW 1 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-24.89 dBm
1.709775641 GHz

20 Offset 0.8 dB

/v,h,A&h‘~»~waMWNNﬂMf»vf’“*m/”’"***

—10
1 RM
AVG
-0
-10
D1 -13 d¢Bm
—-20

. pw—
| A O

—-40

—-70
F1

Center 1.71 GHz

Date: 16.MAY.2020 11:37:19

2 MHz/

HIGH BAND EDGE BLOCK-20MHz-100%RB

Ref 20.8 dBm

“RBW 200 kHz
“VBW 1 MHz

SWT 2.5 ms

Span 20 MHz

Marker 1 [T1 ]
-25.10 dBm
1.780000000 GHz

20 Offset 0.8 dB

10

[P AN AP A A

O

D1 -13 d¢Bm

f—=20:

-30
sSwp 100 off

-40

[—=70:

F2

Center 1.78 GHz

Date: 16.MAY.2020 11:38:39
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LTE band 71
OBW: 1RB-low_offset

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 20 kHz 19.66 dBm
Ref 20.5 dBm f1 “Att 15 dB SWT 1.4 s 664.137820513 MHz
20 Offset 0.5 dp OBW224.358974359 KkHz
2 Temp (1 [T1 OBW]
10 19.12 dBm
663.96955]282 MHz | SCL
1 PK] Temp |2 [T1 OHW]
MAXH o 11.93 dem|
664.19391(256 MHz
TDF
-10
-20

f—=60:

Center 673 MHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 10:24:35

LOW BAND EDGE BLOCK-1RB-low_offset

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -41.68 dBm

Ref 20.5 dBm “ALL 20 dB SWT 25 ms 662.991987179 MHz

20 Offset 0.5 dB /,,\
A
|10 LA

\ SGL
o LVL
TDF
-10
D1 -13 d¢Bm |
-20 w“vr

I--30 4
SWP| 100 of 100 ijwr P
t—-40:

[~-60:
-70
FR
F1
Center 663 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 10:24:48
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OBW: 1RB-high_offset

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 20 kHz 19.70 dBm
Ref 20.5 dBm “Att 15 dB SWT 1.4 s 1 696.974358974 MHz
20 Offset 0.5 dB OfW224 358974359 kHz
Thp 1 [T1 ogw]
10 12.59 dBm

696.806089744 MHz | SCL

1 PK] mp [2 [T1 OBwW]
ax 18.93 dBmf
697.030444718 MHz|
TDF
-10
-20
|--30

M s M.MWWNWWM i mew

f—=60:

Center 688 MHz 3.5 MHz/ Span 35 MHz

Date: 28.JUN.2020 10:25:22

HIGH BAND EDGE BLOCK-1RB-high_offset

é; “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -41.03 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.000000000 MHz
20 Offset 0.5 dB
A
10 i
SGL
1 RM
AVG
o LVL
TOF
-10
D1 -13
-20
l--30. J
100 of 100 N\'\*\‘\ .
|
\\V“\uvr\uw“,-~¢ﬁqnwv~Aqw«w4,VMUM‘Aprﬂﬁ
I--50.
[~-60:
-70
F2
FL
Center 698 MHz 500 kHz/ Span 5 MHz

Date: 28.JUN.2020 10:25:35
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LOW BAND EDGE BLOCK-20MHz-100%RB

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -35.16 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 662.959935897 MHz
20 Offset 0.5 dB
10 oL
1 RM|
AVG
o LVL
FAMJV\”ANVMWM~ALuMwww\W
T
-10
D1 -13 dgiBm
-20

=30
1
w%%u*&fﬁfivLA—iggﬁczf v r\wnhuvr\rﬁfLu’uuvxd"’"vﬁ’¢~n

N

I--40-
I--50.
[~-60:

-70

FR
F1
500 kHz/ Span 5 MHz

Center 663 MHz

Date: 22.MAY.2020 09:10:09

HIGH BAND EDGE BLOCK-20MHz-100%RB

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -31.09 dBm
Ref 20.5 dBm “Att 20 dB SWT 25 ms 698.008012821 MHz
20 Offset 0.5 dB
[ Al
10 SGL
1 RM|
AVG
o
WWW
T
-10
D1 -13 ¢Bm
-20
30 :
B TITTINFINS A A S ot L
SWP| 100 of 100 MWl
t—-40-
(—-50-
I--60:
-70
F2
FlL
500 kHz/ Span 5 MHz

Center 698 MHz

Date: 22.MAY.2020 09:11:28
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A.7 Conducted Spurious Emission

A.7.1 Measurement Method

The following steps outline the procedure used to measure the conducted emissions from the

EUT.

1. In measuring unwanted emissions, the spectrum shall be investigated from 30 MHz or the
lowest radio frequency signal generated in the equipment, whichever is lower, without going
below 9 kHz, up to at least the frequency given below:

(a) If the equipment operates below 10 GHz: to the tenth harmonic of the highest fundamental
frequency or to 40 GHz, whichever is lower.

(b) If the equipment operates at or above 10 GHz: to the fifth harmonic of the highest
fundamental frequency or to 100 GHz, whichever is lower.

2. Determine EUT transmit frequencies: below outlines the band edge frequencies pertinent to
conducted emissions testing.

3. The number of sweep points of spectrum analyzer is set to 30001 which is greater than
span/RBW.

A. 7.2 Measurement Limit

Part 22.917, Part 24.238 and Part 27.53(h) specify that the power of any emission outside of the
authorized operating frequency ranges must be attenuated below the transmitting power (P) by a
factor of at least 43 + 10 log(P) dB.

Part 27.53(m) specifies for mobile digital stations, the attenuation factor shall be not less than 40 +
10 log (P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the channel
edge, where X is the greater of 6 megahertz or the actual emission bandwidth as defined in
paragraph (m)(6) of this section. In addition, the attenuation factor shall not be less that 43 + 10
log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or
below 2490.5 MHz. Mobile Satellite Service licensees operating on frequencies below 2495 MHz
may also submit a documented interference complaint against BRS licensees operating on
channel BRS Channel 1 on the same terms and conditions as adjacent channel BRS or EBS
licensees.

Part 27.53(c) states for operations in the 746-758 MHz band and the 776-788 MHz band, the
power of any emission outside the licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, in
accordance with the following:(1) On any frequency outside the 746-758 MHz band, the power of
any emission shall be attenuated outside the band below the transmitter power (P) by at least 43 +
10 log (P) dB;(2) On any frequency outside the 776-788 MHz band, the power of any emission
shall be attenuated outside the band below the transmitter power (P) by at least 43 + 10 log (P)
dB;(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 +
10 log (P) dB in a 6.25 kHz band segment, for mobile and portable stations.

Part 27.53(f) states for operations in the 746—758 MHz,775-788 MHz, and 805-806 MHz bands,
emissions in the band 1559-1610 MHz shall be limited to -70dBW/MHz equivalent isotropically
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radiated power (EIRP) for wideband signals.

Part 27.53(g) states for operations in the 600 MHz band and the 698-746 MHz band, the power of
any emission outside a licensee’s frequency band(s) of operation shall be attenuated below the
transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee’s frequency block, a resolution bandwidth of at
least 30 kHz may be employed.

Part 90.691 states that out-of-band emission requirement shall apply only to the “outer” channels
included in an EA license and to spectrum adjacent to interior channels used by incumbent
licensees. The emission limits are as follows:For any frequency removed from the EA licensee’s
frequency block by up to and including 37.5 kHz, the power of any emission shall be attenuated
below the transmitter power (P) in watts by at least 116Log10(f/6.1) decibels or 50 + 10 Log1o(P)
decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency removed
from the center of the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.
For any frequency removed from the EA licensee’s frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log1o(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than

37.5 kHz.
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A. 7.3 Measurement result
Only the worst case result is given below

LTE band 7: 30MHz — 25.7GHz
NOTE: peak above the limit line is the carrier frequency.

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 14.21 dBm
Ref -1818 dBm “Att 15 dB SWT 150 ms 2.568763000 GHz
-20 Offget 1.2 dB
D1 -25 ¢Bm
-30 SGL
1 RM
AVG
-40. i LVL
TOF
" T L
-70
swp 10 of 10
[~-80
~-90
-100
~-110

Start 30 MHz 2.567 GHz/ Stop 25.7 GHz

Date: 28.JUN.2020 11:49:35

LTE band 12: 30MHz — 7.16GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 27 .57 dBm

Ref 5.5 dBm “ALL 20 dB SWT 720 ms 711.628000000 MHz

offfet 0.5 dB “

o

Y | -10

VIEW| D1 -13 giBm
LVL

Start 30 MHz 713 MHz/ Stop 7.16 GHz

Date: 28.JUN.2020 11:06:14
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LTE band 13: 30MHz — 7.87GHz
NOTE: peak above the limit line is the carrier frequency.

LTE band

©Copyright. All rights reserved by CTTL.

Date:

13:

Date:

Ref 5.5 dBm

* ALt

20 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 125 ms

Marker 1 [T1 ]

29.83 dBm
786.298666667 MHz

Offget 0.5
-0

dB

-10
D1 -13

f—=20:

I--30;

[—=50:

-60

[—-70

I--80:

-90

Start 30 MHz

28.JUN.2020 11:06:54

1559MHz — 1610MHz

Ref -29.5 dBm

5 dB

784 MHz/

“RBW 1 MHz
“VBW 3 MHz

SWT 125 ms

Stop 7.87 GHz

Marker 1 [T1 ]

-45.18 dBm
1.572710500 GHz

-30 Offset  0.§

D1 40

f—=50:

-70

f—-80:

swp 100 o

I--90:

-100

(--110

-120

Start 1.559 GHz

28.JUN.2020 11:07:22

5.1 MHz/

Stop 1.61 GHz

CAIC
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LTE band 25: 30MHz — 19.15GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 29.21 dBm
Ref 5.8 dBm “ALL 20 dB SWT 125 ms 1.900573333 GHz
offfet 0.8 dB
O
R | —10
VIEW| D1 -13 diBm
-20
TDF
L _30 P

-80

f—-90

Start 30 MHz 1.912 GHz/ Stop 19.15 GHz

Date: 28.JUN.2020 11:34:51

LTE band 26(814MHz~824MHz): 30MHz — 8.24GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 30.21 dBm

Ref 5.5 dBm “ALL 20 dB SWT 125 ms 814.328666667 MHz

offfet 0.5 dB “

o

Y | -10

VIEW| D1 -13 dgiBm
LVL

-60

-70

I--80:

-90

Start 30 MHz 821 MHz/ Stop 8.24 GHz

Date: 28.JUN.2020 11:08:41
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LTE band 26(824MHz~849MHz): 30MHz — 8.49GHz
NOTE: peak above the limit line is the carrier frequency.

é ; “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 29.89 dBm
Ref 5.5 dBm “Att 20 dB SWT 125 ms 839.340000000 MHz
offfet 0.5 dB “
o
Y | -10
VIEW| D1 -13 dgiBm
LVL
~-20
TDF
I--30-
-50 3D
-60
=70
I--80-
-90
Start 30 MHz 846 MHz/ Stop 8.49 GHz

Date: 28.JUN.2020 11:08:02

LTE band 41 HPUE: 30MHz — 26.5GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -27.40 dBm
Ref -18.8 dBm “ALL 15 dB SWT 155 ms 26.499117667 GHz
-20 Offset 1.2 dB ﬂ
D1 -25 diBm

swp 10 off 10 P
I--80

I--90

[~-100

~-110

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 28.JUN.2020 11:36:42

©Copyright. All rights reserved by CTTL. Page 271 of 275



CAIC

120260764-WMDO03

(E“’

LTE band 66: 30MHz — 17.8GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 29.75 dBm
Ref 5.8 dBm “Att 20 dB SWT 125 ms 1.711042000 GHz
Offset 0.8 dB
[0
R | —10
VIEW| D1 -13 diBm
-20
TDF
| _30 P K i |
LI AR B AR R
-50 3D
[~-60:
-70
-80
~-90.

Start 30 MHz 1.777 GHz/ Stop 17.8 GHz

Date: 28.JUN.2020 11:35:38

LTE band 71: 30MHz — 6.98GHz
NOTE: peak above the limit line is the carrier frequency.

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 29.70 dBm

Ref 515 dBm “ALL 20 dB SWT 125 ms 663.840000000 MHz

offset 0.5 dB “
o

Y | -10

VIEW| D1 -13 dgiBm
LVL

f—=20:
TDF

I--30;

f—=50:

-60

-70

I--80:

-90

Start 30 MHz 695 MHz/ Stop 6.98 GHz

Date: 28.JUN.2020 11:04:39
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A.8 Peak-to-Average Power Ratio

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB

a) Refer to instrument’s analyzer instruction manual for details on how to use the power
statistics/CCDF function;

b) Set resolution/measurement bandwidth = signal’s occupied bandwidth;

c) Set the number of counts to a value that stabilizes the measured CCDF curve;

d) Record the maximum PAPR level associated with a probability of 0.1%.

Measurement results

LTE band 7, 20MHz

Frequency (MHz) PAPR (dB)
QPSK 16QAM 64QAM
2535.0
6.63 7.28 7.60

LTE band 12, 10MHz

Frequency (MHz) PAPR (dB)
PSK 16QAM 64QAM
707.5 Q Q Q
5.54 6.31 6.86

LTE band 13, 10MHz

Frequency (MHz) PAPR (dB)
PSK 16QAM 64QAM
782.0 Q Q Q
5.00 5.99 6.60

LTE band 25, 20MHz

Frequency (MHz) PAPR (dB)
PSK 16QAM 64QAM
1882.5 Q Q Q
6.70 7.31 7.50

LTE band 41 HPUE, 20MHz

Frequency (MHz) PAPR (dB)
QPSK 16QAM 64QAM
2593.0
8.17 8.81 8.88

LTE band 66, 20MHz

Frequency (MHz) PAPR (dB)
PSK 16QAM 64QAM
1745.0 Q Q Q
6.67 7.28 7.47
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LTE band 71, 20MHz

Frequency (MHz) PAPR (dB)
PSK 16QAM 64QAM
680.5 Q Q Q
6.25 7.08 7.31
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Annex B: Accreditation Certificate

United States Department of Commerce
National Institute of Standards and Technology

NS

Certificate of Accreditation to ISO/IEC 17025:2005

NVLAP LAB CODE: 600118-0

Telecommunication Technology Labs, CAICT
Beijing
China

is accredited by the National VVoluntary Laboratory Accreditation Program for specific services,
listed on the Scope of Accreditation, for:

FElectromagnetic Compatibility & Telecommunications

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2005.
This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality
management system (refer to joint ISO-ILAC-IAF Communique dated January 2009).

«a:;;e%% . (\ q\\ ,,, o
: PO X M

ke
c‘g For the National Voluntary _L.aborafdﬂxlAccrediranon Program

o

Stareg of

N * Og
S

2019-09-26 through 2020-09-30
Effective Dates

**END OF REPORT***
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